DEP #16-0847

BEFORE THE STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

Inre: City of Pompano Beach Petition for Variance OGC File No. 15-1690
From Rule 62-610.475(4), F.A.C

DEP File No. FLA013581

FINAL ORDER GRANTING PETITION FOR
VARIANCE FROM RULE 62-610.475(4), F.A.C.

On December 22, 2015, the City of Pompano Beach (“Petitioner”) filed a Petition for Variance from the
requirements in Rule 62-610.475(4), Florida Administrative Code (F.A.C.), under section 120.542, Florida Statutes
(F.S.), and Rule 28-104.002, F.A.C. The Petitioner seeks relief from the requirement found in Rule 62-610.475(4),
F.A.C., which prohibits the use of an application method that allows for direct contact of reclaimed water on edible
crops that will not be peeled, skinned, cooked, or thermally processed before consumption. The Petitioner seeks a
variance in order to avoid substantial hardship to the Petitioner who might otherwise be required to expend
unnecessary revenues to find additional irrigation water supply when it can economically and safely use reclaimed
water. The Petitioner alleges the rule’s prohibition limits its ability to enter into contracts with ocean outfall
utilities that are required by Section 403.086(9), F.S., to provide 60 percent reuse of the ocean outfall utility’s
baseline flow by December 31, 2025. This limitation on the Petitioner’s ability to enter into such contracts could
cost ocean outfall utilities millions of dollars of additional expenses associated with implementing the 60 percent
reuse requirement.

A notice of receipt of the petition was published in the Florida Administrative Register on January 19,
2016, Vol. 42/11. No comments were received.

BACKGROUND AND APPLICABLE REGULATORY CRITERIA

1. Petitioner’s address is: City of Pompano Beach, 100 West Atlantic Boulevard, Pompano Beach, FL 33060.

2. In support of the Petition for Variance, the Petitioner alleges as follows:



City of Pompano Beach
OGC File No. 15-1690

(a) Petitioner receives effluent from the North Broward County Regional Wastewater Treatment
Plant (NRWWTP) that has received secondary treatment. The NRWWTP is operated by Broward County
pursuant to a domestic wastewater facility permit (DEP permit number FL-0031771). Effluent from the
NRWWTP is diverted to the Petitioner’s Pompano Beach Reuse Facility (reuse facility) which further treats
the NRWWTP effluent to improve its quality through the use of additional filtration and disinfection.

(b) Reclaimed water produced by the reuse facility is required to meet specific limitations (high level
disinfection, pH control, turbidity control, pathogen removal) in accordance with Rules 62-600.445 and 62-
610.460, F.A.C., and pursuant to the Petitioner’s wastewater facility permit (DEP permit number FLA013581-007-
DWIP).

(©) The Petitioner’s reuse facility is located in the northeast section of the municipal golf course 1799
North Federal Highway. The reuse facility consists of two filter structures (Dynasand Ecowash Filter), a chlorine
contact basin, and two reclaimed water storage tanks. The facility has a capacity of 7.5 million gallons per day
(MGD) of treated effluent and an expansion capacity of up to 12.5 MGD.

(d) The reuse facility operates in accordance with the facility’s approved operating protocol which
ensures that only reclaimed water that meets applicable standards is released to the reclaimed water
distribution system. The operating protocol requires continuous monitoring for turbidity and chlorine
residual, and reclaimed water with turbidity greater than 2.5 NTU prior to disinfection or chlorine residual
less than 1.0 mg/L must be diverted from the reclaimed water distribution system back to the head of the
reuse facility for recycling. The chlorine contact time for the facility is 96 minutes at peak hourly flow which
exceeds the high level disinfection design requirement of Rule 62-600.440(6), F.A.C., of 15 minutes at the
peak hourly flow. The operating protocol includes a polymer feed system for addition of polymer prior to
filtration in the event that turbidity is high.

(e) According to the 2014 and 2015 annual test results, reclaimed water from the reuse facility

met all of the potable drinking water standards except for chloride, total dissolved solids, and sodium.

Page 2 of 13



City of Pompano Beach
OGC File No. 15-1690

® Other states have allowed the direct contact application of reclaimed water on edible crops that
will not be peeled, skinned, cooked, or thermally processed before consumption. The direct contact application of
reclaimed water has been safely practiced in other states.

(2) In accordance with Section 403.064(1), F.S., the encouragement and promotion of water
conservation and reuse of reclaimed water are state objectives and are considered to be in the public interest. Use
of reclaimed water is a critical component of meeting the state’s existing and future water supply needs while
sustaining natural systems.

(h) The Petitioner would be limited in its ability to enter into contracts with ocean outfall utilities that
are required by Section 403.086(9), F.S., to provide 60 percent reuse of the utility’s baseline flow by December 31,
2025. To facilitate compliance with the statute, the Petitioner may need to create mandatory reuse zones within its
reclaimed water service area to expand the Petitioner’s residential reuse system. Due to the prohibition on direct
contact application of reclaimed water on edible crops that will not be peeled, skinned, cooked, or thermally
processed before consumption and the number of residents that have gardens within the Petitioner’s reclaimed
water service area, the prohibition may impact creating mandatory reuse zones within the Petitioner’s reclaimed
water service area as residences where reclaimed water is available would be prohibited from use of reclaimed
water on residential gardens.

3. Petitioner requests irrigation of edible crops that will not be peeled, skinned, cooked, or thermally
processed before consumption be permitted using an application method that allows for direct contact of the
reclaimed water on such edible crops within the Petitioner’s reclaimed water service area identified in the
Petitioner’s domestic wastewater facility permit (DEP permit number FLA013581-007-DW1P).
4. With respect to the prohibition, Rule 62-610.475(4), F.A.C., provides in pertinent part:
Irrigation of edible crops that will not be peeled, skinned, cooked or thermally
processed before consumption using an application method that allows for direct
contact of the reclaimed water on the crop is prohibited.
The Department’s rule implements the following sections: 403.021, 403.051, 403.061, 403.062, 403.085, 403.086,
403.087, and 403.088, F.S.

THE VARIANCE WILL MEET THE UNDERLYING PURPOSE OF THE STATUTE

Page 3 of 13



City of Pompano Beach

OGC File No. 15-1690

5. Section 120.542(2), F.S., states “variances and waivers shall be granted when the person subject to the
rule demonstrates that the purpose of the underlying statute will be or has been achieved by other means by
the person and when application of a rule would create a substantial hardship or would violate principles of
fairness.” The variance procedure is intended to provide relief from unreasonable, unfair, and unintended
results in unique cases.

6. The Petitioner has already implemented treatment technologies and proposes changes to its operating
protocols to safeguard public health for the direct contact application of reclaimed water on edible crops that will
not be peeled, skinned, cooked, or thermally processed before consumption. The treatment technologies and
proposed changes to the Petitioner’s operating protocol are consistent with the U.S. Environmental Protection
Agency 2012 Guidelines for Water Reuse, EPA/600/R-12/618.

7. The statutes implemented by Rule 62-610.475(4) F.A.C., are intended to ensure that use of reclaimed water
does not adversely affect public health, safety, and welfare in the state. The underlying intent of the rule is to
safeguard the public health by ensuring that reclaimed water is properly treated prior to direct contact application
on edible crops that will not be peeled, skinned, cooked, or thermally processed before consumption. The
Petitioner’s treatment technologies and proposed changes to its operating protocols will accomplish these purposes.

SUBSTANTIAL HARDSHIP TO THE PETITIONER and VIOLATIONS OF PRINCIPLES OF FAIRNESS

8. “Substantial hardship” means a demonstrated economic, technological, legal, or other type of hardship
to the person requesting the variance or waiver. “Principles of fairness” are violated when the literal
application of a rule affects a particular person in a manner significantly different from the way it affects other
similarly situated persons who are subject to the rule. Section 120.54(2), Florida Statutes.

9. Petitioner seeks a variance in order to avoid substantial economic hardship. Without the requested
variance, the Petitioner would be required to continue to incur substantial costs to provide potable water for
residential irrigation. This economic hardship is unnecessary because the Petitioner could use reclaimed water to

meet this demand.

Page 4 of 13



City of Pompano Beach
OGC File No. 15-1690

THEREFORE, IT IS ORDERED:

10. For the foregoing reasons, the Petitioner has demonstrated the requirements for a variance from Rule 62-
610.475(4), F.A.C., have been met. Although the Petitioner requested a variance for 20 years, the Department is
limiting this variance to the current operation permit cycle because the variance deals with an operational
requirement rather than a physical construction requirement, and because the applicable science, rules, or laws may
change during the permit cycle. The Petitioner can petition to renew this variance when the Petitioner applies to
renew its operation permit. The Department hereby grants a temporary variance, through May 21, 2026, subject to
the five conditions (10a — 10e) below:

a. The maximum single sample fecal coliform concentration discharged to the reclaimed water
distribution system shall not exceed 14/100 milliliters. The maximum single sample fecal coliform
limit included in permit condition I.A.1. of the Petitioner’s permit number FLA013581-007-DW 1P
is replaced by the limit established in this condition. The Department will provide the Petitioner
with a revised Discharge Monitoring Report to reflect this condition within 5 days of the effective
date of this variance. In addition, the Petitioner shall provide operational information by
monitoring the fecal coliform concentration (grab sample) of the influent to the Petitioner’s reuse
facility on a weekly basis for six months from the effective date of this variance and maintain
records of this monitoring.

b. The Petitioner shall revise the reuse facility’s operating protocol to require that the maximum
single sample fecal coliform concentration discharged to the reclaimed water distribution systems
shall not exceed 14/100 milliliters. Within 5 days of the effective date of this variance, the
Petitioner shall submit the revised protocol to the Department for approval, which the Department
shall not unreasonably delay or withhold. Approval by the Department must be received prior to
allowing direct contact application of reclaimed water on edible crops that will not be peeled,
skinned, cooked, or thermally processed before consumption.

c. The Petitioner shall ensure that users of reclaimed water are informed about the origin, nature, and

characteristics of reclaimed water; the manner in which reclaimed water can be safely used; and

Page 5 of 13



City of Pompano Beach

OGC File No. 15-1690
limitations on the use of reclaimed water. Notification is required at the time of initial connection
to the reclaimed water distribution system and annually after the reuse system is placed into
operation. A description of on-going public notification activities shall be included in the
Petitioner’s Annual Reuse Report, DEP Form 62-610.300(4)(a)2.

d. The Petitioner shall sample for giardia and cryptosporidium two times each year at intervals of
approximately 6 months for the first two years after the effective date of this variance and annually
after the first two years. Sampling shall be conducted in accordance with and reported on DEP
Form 62-610.300(4)(a)4, Pathogen Monitoring, and shall be submitted to the addresses identified
on the form. The sampling frequency for giardia and cryptosporidium included in permit
conditions .A.1. and 9. of the Petitioner’s permit number FLA013581-007-DW 1P is replaced by
the sampling frequency established in this condition.

e. Nothing herein shall limit the Department from initiating appropriate legal action to address any
violations or enforce any requirements of Petitioner’s permit, this Order, or statutes or rules
administered by the Department.

NOTICE OF RIGHTS

This action is final and effective on the date filed with the Clerk of the Department unless a petition for an
administrative hearing is timely filed under Sections 120.569 and 120.57, F.S., before the deadline for filing a
petition. On the filing of a timely and sufficient petition, this action will not be final and effective until further
order of the Department. Because the administrative hearing process is designed to formulate final agency action,
the hearing process may result in a modification of the agency action or even denial of the request for a variance or
waiver.

Petition for Administrative Hearing

A person whose substantial interests are affected by the Department’s action may petition for an administrative
proceeding (hearing) under Sections 120.569 and 120.57, F.S. Pursuant to Rule 28-106.201, F.A.C., a petition for

an administrative hearing must contain the following information:

Page 6 of 13



City of Pompano Beach
OGC File No. 15-1690

(a) The name and address of each agency affected and each agency’s file or identification number, if
known;

(b) The name, address, telephone number, and any e-mail address of the petitioner; the name, address,
telephone number, and any e-mail address of the petitioner’s representative, if any, which shall be the address for
service purposes during the course of the proceeding; and an explanation of how the petitioner’s substantial
interests are or will be affected by the agency determination;

(c) A statement of when and how the petitioner received notice of the agency decision;

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

(e) A concise statement of the ultimate facts alleged, including the specific facts that the petitioner
contends warrant reversal or modification of the agency’s proposed action;

(f) A statement of the specific rules or statutes that the petitioner contends require reversal or modification
of the agency’s proposed action, including an explanation of how the alleged facts relate to the specific rules or
statutes; and

(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wishes
the agency to take with respect to the agency’s proposed action.

The petition must be filed (received by the Clerk) in the Office of General Counsel of the Department at 3900
Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. Also, a copy of the petition shall be
mailed to the applicant at the address indicated above at the time of filing.

Time Period for Filing a Petition

In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing must be filed within 21
days of receipt of this written notice. The failure to file a petition within the appropriate time period shall constitute
a waiver of that person's right to request an administrative determination (hearing) under Sections 120.569 and
120.57, F.S., or to intervene in this proceeding and participate as a party to it. Any subsequent intervention (in a
proceeding initiated by another party) will be only at the discretion of the presiding officer upon the filing of a
motion in compliance with Rule 28-106.205, F.A.C.

Extension of Time

Page 7 of 13



City of Pompano Beach

OGC File No. 15-1690

Under Rule 62-110.106(4), F.A.C., a person whose substantial interests are affected by the Department’s action
may also request an extension of time to file a petition for an administrative hearing. The Department may, for
good cause shown, grant the request for an extension of time. Requests for extension of time must be filed with the
Office of General Counsel of the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee,
Florida 32399-3000, before the applicable deadline for filing a petition for an administrative hearing. A timely
request for extension of time shall toll the running of the time period for filing a petition until the request is acted
upon.

Mediation

Mediation is not available in this proceeding.

Judicial Review

Once this decision becomes final, any party to this action has the right to seek judicial review pursuant to Section
120.68, F.S., by filing a Notice of Appeal pursuant to Rules 9.110 and 9.190, Florida Rules of Appellate Procedure,
with the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, M.S. 35,
Tallahassee, Florida 32399-3000; and by filing a copy of the Notice of Appeal accompanied by the applicable
filing fees with the appropriate District Court of Appeal. The Notice of Appeal must be filed within 30 days from

the date this action is filed with the Clerk of the Department.

DONE AND ORDERED this 23 day of June, 2016, in Palm Beach County, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Jennifer K. Smith
District Director
Southeast District

Page 8 of 13



City of Pompano Beach
OGC File No. 15-1690

CERTIFICATE OF SERVICE

The undersigned hereby certifies that this Order, including all copies, were mailed or emailed before the close of
business on __June 23, 2016 , to the above listed persons.

FILING AND ACKNOWLEDGMENT FILED, on this date, pursuant to s.120.52(7), Florida Statutes, with the
designated Agency Clerk, receipt of which is hereby acknowledged.

Tlrde 12 6/2312016

Clerk Date

Attachments: Notice of Rights of Substantially Affected Persons
Notice for Optional Publication
Attachment A — The Original Petition and Supporting Documentation

Copies furnished to:

Suzanne Printy, Joint Administrative Procedures, Printy.Suzanne@leg.state.fl.us
Joint Administrative Procedures Committee, joint.admin.procedures@leg.state.fl.us
Randy Brown, City of Pompano Beach, Randolph.Brown@copbfl.com

Maria Loucraft, City of Pompano Beach, Maria.Loucraft@copbfl.com

Betsy Hewitt, DEP Office of General Counsel

Justin Wolfe, DEP Office of General Counsel

Lea Crandall, DEP Agency Clerk

Elsa Potts, DEP Division of Water

Sharon Sawicki, DEP Division of Water

Hsiang-Yu Chou, DEP

Andrew Tintle, DEP

Doug Beason, DEP

Joy Cottrell, DEP

Mike Bechtold, DEP Southeast District

Konstantin Dubov, DEP Southeast District

Diane Pupa, DEP Southeast District

Kent Edwards, DEP Southeast District

Jennifer K. Smith, DEP Southeast District

Jason Andreotta, DEP Southeast District

Page 9 of 13


mailto:Printy.Suzanne@leg.state.fl.us
mailto:joint.admin.procedures@leg.state.fl.us
mailto:Randolph.Brown@copbfl.com
mailto:Maria.Loucraft@copbfl.com
Gross_T
Pencil


City of Pompano Beach
OGC File No. 15-1690

NOTICE OF RIGHTS OF SUBSTANTIALLY AFFECTED PERSONS
This determination is final and effective on the date filed with the Clerk of the Department unless a timely and
sufficient petition for an administrative hearing is filed under sections 120.569 and 120.57 of the Florida Statutes
as provided below. If a sufficient petition for an administrative hearing is timely filed, this determination
automatically becomes only proposed agency action subject to the result of the administrative review process.
Therefore, on the filing of a timely and sufficient petition, this action will not be final and effective until further
order of the Department. The procedures for petitioning for a hearing are set forth in Rules 28-106.201-.202 and

62-110.106, F.A.C., and are summarized below.

Be advised that, under Florida law, your neighbors and other parties who may be substantially affected by this
determination have a right to request an administrative hearing. Because the administrative hearing process is
designed to re-determine final agency action, the filing of a petition for an administrative hearing may result in a
final determination different from this determination. Generally speaking, the 21-day period for filing a petition
begins to run on the date of publication of the notice (if published) or the date a person receives actual notice,

whichever occurs first (see below).

The Department will not publish notice of this determination. Publication of notice by you is optional and is not
required for you to proceed. However, in the event that an administrative hearing is held and the Department’s
determination is reversed, proceeding with the proposed activity before the time period for requesting an
administrative hearing has expired would mean that the activity was conducted without the required permit or
authorization. In cases where notice is not published, there may be instances in which a substantial amount of time

could pass before an affected person receives notice of the agency action.

If you wish to limit the time within which all substantially affected persons may request an administrative hearing,
you may elect to publish, at your own expense, the notice specified below in the legal advertisement section of a

newspaper of general circulation in the county where the activity is to take place. A single publication will suffice.

If you wish to limit the time within which any specific person(s) may request an administrative hearing, you may

provide direct notice to such person(s), by certified mail and enclosing a copy of this determination.

Page 10 of 13



City of Pompano Beach

OGC File No. 15-1690

For the purposes of publication, a newspaper of general circulation means a newspaper meeting the requirements
of sections 50.011 and 50.031 of the Florida Statutes. In the event you do publish this notice, within seven days of
publication, you must provide to the following address proof of publication issued by the newspaper as provided in
section 50.051 of the Florida Statutes. If you provide direct written notice to any person as noted above, you must
provide to the following address a copy of the direct written notice: Florida Department of Environmental
Protection, 3301 Gun Club Road, MSC7210-1, West Palm Beach, FL, 33406 Attention: Jason Andreotta; or you

may submit an electronic copy to SoutheastDistrict@dep.state.fl.us, Attention: Jason Andreotta.

Page 11 of 13


mailto:SoutheastDistrict@dep.state.fl.us

City of Pompano Beach
OGC File No. 15-1690

STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION
NOTICE OF ORDER GRANTING VARIANCE

The Department of Environmental Protection (Department) gives notice that a variance has been granted to the
City of Pompano Beach, 100 West Atlantic Boulevard, Pompano Beach, FL 33060, to provide relief from Rule 62-
610.475(4), Florida Administrative Code (F.A.C.), which prohibits the use of an application method that allows for
direct contact of reclaimed water on edible crops that will not be peeled, skinned, cooked, or thermally processed
before consumption. The City of Pompano Beach operates a residential reuse system. Rule 62-610.475(4), F.A.C.,
prohibits the use of an application method that allows for direct contact of reclaimed water on edible crops that will
not be peeled, skinned, cooked, or thermally processed before consumption. The Department granted a variance
from the prohibition within the City of Pompano Beach’s reclaimed water service area until May 21, 2026 based
upon safeguards the City of Pompano Beach has already implemented and proposed changes to operating protocols
at the City of Pompano Beach Reuse Facility.

A person whose substantial interests are affected by the Department’s action may petition for an administrative
proceeding (hearing) under sections 120.569 and 120.57 of the Florida Statutes. The petition must contain the
information set forth below and must be filed (received by the clerk) in the Office of General Counsel of the
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. Mediation is
not available.

If a timely and sufficient petition for an administrative hearing is filed, other persons whose substantial interests
will be affected by the outcome of the administrative process have the right to petition to intervene in the
proceeding. Intervention will be permitted only at the discretion of the presiding officer upon the filing of a motion
in compliance with Rule 28-106.205, F.A.C.

In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing must be filed within 21
days of publication of the notice or receipt of written notice, whichever occurs first. Under Rule 62-110.106(4),
F.A.C., a person whose substantial interests are affected by the Department’s action may also request an extension
of time to file a petition for an administrative hearing. The Department may, for good cause shown, grant the
request for an extension of time. Requests for extension of time must be filed with the Office of General Counsel
of the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000 before the
applicable deadline. A timely request for extension of time will toll the running of the time period for filing a
petition until the request is acted upon. Upon motion by the requesting party showing that the failure to file a
request for an extension of time before the deadline was the result of excusable neglect, the Department may also
grant the requested extension of time.

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing.
The failure of any person to file a petition for an administrative hearing within the appropriate time period shall
constitute a waiver of that right.

A petition that disputes the material facts on which the Department’s action is based must contain the following
information:

(a) The name and address of each agency affected and each agency’s file or identification number, if known;

(b) The name, address, and telephone number of the petitioner; the name, address, and telephone number of
the petitioner’s representative, if any, which shall be the address for service purposes during the course of the
proceeding; and an explanation of how the petitioner’s substantial interests are or will be affected by the agency
determination;

(©) A statement of when and how the petitioner received notice of the agency decision;

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

Page 12 of 13



City of Pompano Beach
OGC File No. 15-1690

(e) A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends
warrant reversal or modification of the agency’s proposed action;

® A statement of the specific rules or statutes that the petitioner contends require reversal or modification of
the agency’s proposed action, including an explanation of how the alleged facts relate to the specific rules or
statutes; and

(2) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wishes the
agency to take with respect to the agency’s proposed action.

A petition that does not dispute the material facts on which the Department’s action is based shall state that no such
facts are in dispute and otherwise shall contain the same information as set forth above, as required by Rule 28-
106.301, F.A.C.

Under sections 120.569(2)(c) and (d) of the Florida Statutes, a petition for administrative hearing shall be
dismissed by the agency if the petition does not substantially comply with the above requirements or is untimely
filed.

Copies of documents related to this determination are available online and can be accessed through the
Department’s Information Portal at: http://webapps.dep.state.fl.us/DepNexus/public/electronic-
documents/FILAQ13581/facility!search and are available for public inspection during normal business hours, 8:00
a.m. to 5:00 p.m., Monday through Friday, except legal holidays, at the Department's Southeast District Office,
3301 Gun Club Road, MSC7210-1, West Palm Beach, FL 33406. Please contact the Department at phone number
(561) 681-6600 if you have any questions or are experiencing difficulty viewing the electronic documents.

Page 13 of 13


http://webapps.dep.state.fl.us/DepNexus/public/electronic-documents/FL0030007/facility!search
http://webapps.dep.state.fl.us/DepNexus/public/electronic-documents/FL0030007/facility!search

ATTACHMENT A -




















http://edis.ifas.ufl
http://water.worldbank.org/shw-resource-guide/infrastructure/menu-technical-options/wastewater-t



http://www.dep.state
http:6-Report.pd



http://laws.flrules.org/files/Ch_2010-205.pdf
http://laws.flrules.org/files/Ch_2008-232.pdf
www.dep.state.fl.us/water
http://fao.org/docrep/t055le/t0551e0b.htm
http:outfalls.11
http://laws.flrules.org/2013/3
http:Crops.10



http:system.15



mailto:randolph.brown@copbfl.com






http:decades.17









http://www.fda.gov/food/guidanceregulation/fsma/ucm334
http:criteria.23
http:produce.22
http:water.20
http:Crops.21



http://www.nap.edu/download.php?record_id=l3303
http://ucanr.edu/repositoryfiles/ca4107p4-63027.pdf
http://blogs.ei.columbia.edu/2011/04/04/from
http://fao.org/docrep/t0551e/t0551e0b.htm
http:ljwww.researchgate.net/publication/239924857
http:ljwww.fda.gov/Food/FoodScienceResearch/SafePracticesforfoodProcesses
http:requirements.26
http:Crops.25
http:water.24



http://nbwra.org/docs/pdfs/pathogen
http://agwaterstewards.org/i
http:required.28



http://www.dep.state.fl.us/water/reuse/docs/protozoan.pdf
http:eliminated.32
http:springs.31
http:environment.30
























http:represent.at















http:authori.z.ed



http:POMPA.NO












mailto:randolph.brown@copbfl.com






mailto:Timothy.J.Smith@mwbglobal.com
mailto:TSWING@broward.org
mailto:ghinckle@co.broward.fl.us
mailto:Nona.Schaffner@dep.state.fl.us
mailto:Donald.Bayler@copbfl.com
mailto:Michael.Hambor@dep.state.fl.us



http:srutc./7.us















http://www.dep.state.fl.us/labs/library/index.htrn
















PERMITTEE: City of Pompano Beach PERMIT NUMBER: FLAOI3581
FACILITY: City of Pompano Beach, Reuse Treatment Facility

requested; results of tests performed and samples taken, unless documented on a laboratory
sheet; and notation of any notification or reporting completed in accordance with Rule 62-
602.650(3), F.A.C. The logs shall be maintained on-site in a location accessible to 24-hour
inspection, protected from weather damage, and current to the last operation and
maintenance performed.

[62-620.350, 62-602.650]
VI. SCHEDULES

L. The following self improvement construction shall be completed according to the following

schedule:
Item Improvement Action Estimated Completion
Number Date
i Expand the reuse service area throughout the August 11, 2017
City's Service Area , Broward County's Service
Area, and Lighthouse Point Service Area
2 Expand the Plant to 12.5 mgd August 11, 2017

The Permittee shall submit preliminary design report for [tem Number 2 to the Department and
received approval of the preliminary design report prior to start of construction. [62-620.320(6)]

2. Prior to placing the modifications to existing facilities into operation or any individual unit processes into
operation. for any purpose other than testing for leaks and equipment operation, the Permittee shall
complete and submit to the Department DEP Form 62-620.910(12), Notification of Completion of
Construction for Wastewater Facilities or Activities, /62-620.410(7)]

3. Within ninety days of issuance of this permit The Permittee shall update the operating protocol
to establish reporting requirements during the startup of the plant after a shutdown that was in
compliance of minimum TRC and maximum Turbidity and when not in compliance with those
specific requirements. The operating protocol should be updated to clarify when continuous
monitoring data should be reported and when not reported on the DMRs. [62-4.070 (1)]

4. Within six months after a facility is placed in operation, the Permittee shall provide written
certification to the Department on Form 62-620.910(13) that record drawings pursuant to Chapter
62-600, F.A.C,, and that an operation and maintenance manual pursuant to Chapters 62-600 and
62-610, F.A.C,, as applicable, are available at the location specified on the form. [62-620.410(6) and
62-620.630(7)]

5. If the Permittee wishes to continue operation of this wastewater facility after the expiration date
of this permit, the Permittee shall submit an application for renewal no later than one-hundred
and eighty days (180) prior to the expiration date of this permit. Application shall be made using
the appropriate forms listed in Rule 62-620.910, F.A.C., including submittal of the appropriate
processing fee set forth in Rule 62-4.050, F.A.C. With the permit renewal application, the
Permittee shall submit the results of the monitoring of the primary and secondary drinking water
standards contained in Chapter 62-550, F.A.C,, (except for asbestos, color, odor, and corrosivity).
[62-620.335(1) and (2)][62-601.300(4)][62-601.500(3)][62-610.300(4)]

VIL. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

1. This facility is not required to have a pretreatment program at this time. [62-625.500]

















http:62-620.61






http:Conditi.on















http:nuthori1.ed



http:analy7.ed
http:upstre.im



www.dep.state.fl.us/secretary



www.dep.state.fl.us/labs






























http:c:-.:~c.tL






http:c::,,,.11



















PARKSON CORPORATION
Title 22 Performance Testing of the DynaSand® Ecowash™ Filter

INFLOENT RIPE (A)
REJECTRIPEH)

EFFLUZNTIPIEEE]

Figure 1 DynaSand® Continuous Backwash Filter

CAROLLO ENGINEERS 3 FINAL — January 17, 2013
pw://Carollo/Documents/Client/FL/Parkson/3003A00/Deliverables/Title 22 Performance Testing of the Dynasand Ecawash Filter docx (FINAL)






PARKSON CORPORATION
Title 22 Performance Testing of the DynaSand® Ecowash™ Filter

Reject
Compartment

Figure 3 Pictures of the Dynasand” EcoWash ™ Backwash System Components

CAROLLO ENGINEERS 5 FINAL - January 17, 2013
pw:/iCarollo/Documents/Client/FL/Parkson/9003A00/Deliverables/Title 22 Performance Testing of the Dynasand Ecowash Filter.docx (FINAL)















































mailto:adamron@napasan.com


















http:Park.-.on















http:c::,,,.11



http:c::,,,..11



http:c;,,,.11



http:c:,,,.11



http:c::,,,.11












http:c::,,,,.11



http:Wnnrlr.rs
http:c::,,,.11



http:c:,,,.11









http:c::,,,.11












http:c::,,,..11









http:c:,,,.11



http:c::,,,,.11






http:c::,,,.11



http:c::,,,.11









http:c::,,,.11









http:c:,,,,.11



http:c::,,,.11












http:02117/1516.06



http:02/18/1507.33






http:Surrogat.es






http:v,.,.w.~celdbs.com






http:F�AU.-C,,007-R<fV.00
http:www.pacelalls.com



http:pau~bs.com



www.pacelatJs.c:om









http:w.Oen,�iro.com



http:W\\\\.fl



http:nw.Oenviro.com



http:w.Oenvlro.com



http:1>.0enviro.com







	Structure Bookmarks
	BEFORE THE STATE OFFLORIDA.DEPARTMENT OF ENVIRONMENTAL PROTECTION.
	Figure
	In re:City ofPompano Beach Petition forVariance
	In re:City ofPompano Beach Petition forVariance
	In re:City ofPompano Beach Petition forVariance
	OGC File No. 15-1690

	From Rule 62-610.475(4), F.A.C
	From Rule 62-610.475(4), F.A.C

	TR
	DEP File No. FLA013581


	________________________________/
	FINALORDER GRANTINGPETITIONFOR
	FINALORDER GRANTINGPETITIONFOR
	VARIANCE FROM RULE 62-610.475(4), F.A.C.

	On December22,2015, the City ofPompano Beach(“Petitioner”)fileda Petition forVariance fromthe requirements in Rule 62-610.475(4), Florida Administrative Code (F.A.C.), undersection 120.542,Florida Statutes(F.S.),and Rule 28-104.002, F.A.C.The Petitioner seeks relief from the requirement found in Rule 62-610.475(4), F.A.C., which prohibits theuse of an application method that allows for directcontact of reclaimed water on edible cropsthatwillnot bepeeled, skinned, cooked, orthermally processed before consump
	A notice of receiptofthe petition waspublished in the Florida Administrative Registeron January 19, 2016, Vol. 42/11. No comments were received.BACKGROUND ANDAPPLICABLE REGULATORY CRITERIA
	1. 
	1. 
	1. 
	Petitioner’s address is:City ofPompano Beach, 100 West Atlantic Boulevard, Pompano Beach, FL 33060.

	2.
	2.
	In support ofthe Petition forVariance,the Petitionerallegesasfollows:


	City ofPompano Beach.OGC File No. 15-1690.
	(a)
	(a)
	(a)
	Petitionerreceiveseffluent fromthe North Broward County Regional WastewaterTreatment Plant (NRWWTP)that has received secondarytreatment. The NRWWTPis operated byBroward County pursuantto a domestic wastewaterfacility permit(DEPpermit numberFL-0031771).Effluent fromthe NRWWTPis diverted to the Petitioner’sPompano BeachReuse Facility (reusefacility)which furthertreats the NRWWTPeffluent toimprove its quality through the use ofadditional filtrationanddisinfection.

	(b)
	(b)
	Reclaimed water produced by the reuse facilityis required to meetspecificlimitations(high leveldisinfection, pH control, turbiditycontrol, pathogen removal)in accordance with Rules 62-600.445 and 62610.460, F.A.C., and pursuantto the Petitioner’s wastewater facility permit(DEPpermit numberFLA013581-007DW1P). 
	-
	-


	(c)
	(c)
	The Petitioner’s reuse facility is located in the northeast section of the municipal golfcourse 1799 North Federal Highway. The reuse facilityconsists oftwo filterstructures(Dynasand Ecowash Filter), a chlorinecontactbasin, and two reclaimed waterstorage tanks. The facilityhas a capacity of 7.5 million gallons per day(MGD) of treated effluent and an expansion capacity of up to 12.5 MGD.

	(d)
	(d)
	Thereusefacilityoperatesin accordance with thefacility’s approved operating protocol which ensures that only reclaimed waterthat meets applicable standards is released to the reclaimed waterdistributionsystem.The operating protocol requirescontinuous monitoring forturbidityandchlorine residual, andreclaimed waterwith turbidity greaterthan 2.5 NTUpriorto disinfection orchlorine residuallessthan 1.0mg/Lmustbe diverted fromthe reclaimed waterdistribution systemback to the head ofthe reuse facilityforrecycling.

	(e)
	(e)
	According to the 2014 and 2015annual test results,reclaimed waterfromthe reuse facilitymet all ofthepotable drinking waterstandards except forchloride,total dissolved solids,and sodium.


	Page 2of13
	City ofPompano BeachOGC File No. 15-1690
	(f)Otherstates have allowed the directcontactapplicationof reclaimed wateron edible crops that
	willnotbe peeled, skinned, cooked, orthermally processed before consumption.The direct contactapplicationofreclaimed water has been safely practiced in other states.
	(g)In accordance with Section 403.064(1), F.S., the encouragement and promotion ofwaterconservation and reuse of reclaimed water are state objectives and are considered to be in the public interest. Useof reclaimed water is acriticalcomponent of meeting the state’s existing and future water supply needs while sustaining natural systems.
	(h)The Petitionerwouldbe limited in its ability to enterinto contracts with ocean outfallutilities that
	are required by Section 403.086(9), F.S., to provide 60 percentreuse of the utility’s baseline flow by December 31, 
	2025. To facilitate compliance with the statute, the Petitioner may need to create mandatory reuse zoneswithin its reclaimed waterservice area to expand the Petitioner’s residentialreuse system. Due to the prohibition on directcontactapplication of reclaimed water on edible crops that will notbe peeled, skinned, cooked, or thermallyprocessed before consumption and the number ofresidents that have gardens within the Petitioner’s reclaimed water service area, the prohibition mayimpact creating mandatory reuse
	3.
	3.
	3.
	Petitioner requests irrigation of edible crops that will not be peeled, skinned, cooked, orthermallyprocessed before consumption be permittedusing an application method that allows for direct contactofthe reclaimed water on such edible crops within the Petitioner’s reclaimed water service areaidentified in the Petitioner’s domestic wastewater facility permit(DEPpermit numberFLA013581-007-DW1P).

	4.
	4.
	With respectto the prohibition, Rule 62-610.475(4), F.A.C.,providesin pertinentpart:


	Irrigation of edible crops that willnot be peeled, skinned, cooked or thermallyprocessed before consumption using an application method that allows for directcontactofthe reclaimed wateron the crop is prohibited.
	TheDepartment’s rule implements the followingsections:403.021, 403.051, 403.061, 403.062, 403.085, 403.086, 
	403.087, and403.088, F.S. 
	403.087, and403.088, F.S. 
	THE VARIANCE WILLMEETTHE UNDERLYING PURPOSE OF THE STATUTE.
	Page 3of13
	City ofPompano BeachOGC File No. 15-1690
	5. Section 120.542(2), F.S., states “variancesand waivers shall be granted when the person subject to the
	rule demonstrates that thepurpose of the underlyingstatute will be or has been achieved by other means bythe person and when application of a rule would createa substantial hardship or would violate principles of
	fairness.” The variance procedure is intended to provide relief from unreasonable, unfair, and unintended 
	results in uniquecases.
	6. 
	6. 
	6. 
	The Petitionerhasalreadyimplemented treatment technologiesand proposes changes to its operatingprotocols to safeguard public health forthe directcontactapplication of reclaimed water on edible crops thatwillnot be peeled, skinned, cooked, or thermally processed before consumption. Thetreatment technologies and proposed changesto the Petitioner’s operating protocolare consistent with the U.S. Environmental Protection Agency2012 Guidelines for Water Reuse, EPA/600/R-12/618. 

	7.
	7.
	Thestatutes implemented by Rule 62-610.475(4) F.A.C., are intended toensure thatuse of reclaimed waterdoes not adversely affectpublic health, safety, and welfare in the state. The underlying intent of the rule is tosafeguard the public health by ensuring thatreclaimed water is properly treated prior to directcontactapplication on edible crops that will not be peeled, skinned, cooked, orthermally processed before consumption. The Petitioner’s treatment technologiesand proposedchanges to its operating protoco


	SUBSTANTIAL HARDSHIP TO THE PETITIONER and VIOLATIONS OF PRINCIPLES OF FAIRNESS
	8.
	8.
	8.
	“Substantial hardship” means a demonstrated economic, technological, legal, or other type of hardship to theperson requesting the variance or waiver. “Principles of fairness” areviolated when theliteralapplication of a rule affects a particular person in amanner significantly different from the way it affects other similarly situated persons who are subject to the rule. Section 120.54(2), Florida Statutes.

	9.
	9.
	Petitionerseeksavariancein order to avoid substantialeconomic hardship. Without the requestedvariance,the Petitioner would be required to continue to incursubstantialcosts to provide potable water forresidentialirrigation. This economic hardship is unnecessary because the Petitioner could usereclaimed waterto meet this demand.


	Page 4of13
	City ofPompano BeachOGC File No. 15-1690
	THEREFORE, IT IS ORDERED:
	THEREFORE, IT IS ORDERED:

	10.For the foregoingreasons, the Petitionerhasdemonstratedthe requirements for a variance from Rule 62610.475(4), F.A.C., have been met.Although the Petitioner requested a variance for 20 years, the Department is limiting this varianceto the current operation permitcycle becausethe variance deals with an operationalrequirementrather than a physicalconstruction requirement, and because the applicable science, rules, or laws maychange during the permit cycle. The Petitioner can petition to renew this variance
	-

	a..
	a..
	a..
	Themaximum single sample fecalcoliform concentration discharged to the reclaimed waterdistribution system shall not exceed 14/100 milliliters.The maximum single sample fecalcoliformlimit included in permit condition I.A.1. of the Petitioner’s permit numberFLA013581-007-DW1Pis replaced by the limit established in this condition.The Department willprovide the Petitionerwith a revised Discharge Monitoring Report to reflectthis conditionwithin 5 days of the effective date ofthis variance.In addition, the Petiti

	b..
	b..
	The Petitionershallrevisethe reusefacility’s operating protocol to require that themaximumsingle sample fecal coliform concentration discharged to the reclaimed water distribution systems shall not exceed 14/100 milliliters. Within 5 days ofthe effective date ofthis variance, the Petitioner shall submitthe revised protocolto the Departmentfor approval, which the Departmentshall not unreasonably delayor withhold. Approvalby the Departmentmust be received prior toallowingdirectcontactapplication ofreclaimed w

	c..
	c..
	The Petitionershall ensure that users of reclaimed water are informed aboutthe origin, nature, and characteristics of reclaimed water;the mannerin which reclaimed watercan be safely used; and 


	Page 5of13
	City ofPompano BeachOGC File No. 15-1690
	limitations on the use of reclaimed water. Notification is required atthe time of initialconnection to the reclaimed water distribution system and annually afterthe reuse system is placed into operation. A description ofon-going public notification activitiesshall be included in the Petitioner’s Annual Reuse Report, DEP Form 62-610.300(4)(a)2.
	d.
	d.
	d.
	ThePetitionershallsample for giardia and cryptosporidium two timeseach yearat intervals ofapproximately6 months for the first two years afterthe effective date of this variance and annuallyafterthe first twoyears. Samplingshallbe conducted in accordance with and reportedon DEPForm 62-610.300(4)(a)4, Pathogen Monitoring, and shallbe submitted to the addresses identified on the form.The sampling frequency for giardia and cryptosporidium included in permit conditions I.A.1. and 9. of the Petitioner’s permit nu

	e.
	e.
	Nothing herein shall limit the Departmentfrom initiatingappropriate legal action to addressanyviolations orenforceany requirements ofPetitioner’s permit, this Order,orstatutes orrulesadministered by the Department.


	NOTICE OF RIGHTSThis action is finaland effective on the date filed with the Clerk ofthe Department unless a petition foran administrative hearing is timely filed under Sections 120.569 and 120.57, F.S., before the deadline forfiling a petition. On the filing ofa timely and sufficient petition, this action will notbe final and effective untilfurtherorder ofthe Department. Because the administrative hearing processis designed to formulate final agency action,the hearing process may resultin a modification of
	Petition for Administrative Hearing

	A person whosesubstantial interests are affected by the Department’s action maypetition foran administrative 
	proceeding (hearing) underSections 120.569 and 120.57, F.S. Pursuant to Rule 28-106.201, F.A.C., a petition foran administrative hearing must contain the followinginformation:
	Page 6of13
	City ofPompano BeachOGC File No. 15-1690
	(a)The name and address of each agency affected and each agency’s file oridentification number, if
	known;
	(b)The name, address, telephone number, and any e-mail address ofthe petitioner;the name, address, telephone number, and any e-mail address of the petitioner’s representative, if any, which shall be the address forservice purposes during the course of the proceeding; and an explanation of howthe petitioner’s substantial
	interests are or will be affected by the agency determination;
	(c) 
	(c) 
	(c) 
	Astatement of when and how the petitionerreceived notice ofthe agency decision;

	(d) 
	(d) 
	A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

	(e) 
	(e) 
	Aconcisestatement of the ultimate facts alleged, including the specific facts that the petitioner


	contends warrantreversal or modification of the agency’s proposed action;
	(f) Astatement of the specific rules or statutesthat the petitioner contends require reversal or modification
	of the agency’s proposed action, including an explanation of howthe alleged facts relate to the specific rules or
	statutes; and 
	(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wishesthe agency totake with respectto the agency’s proposed action. The petition must be filed (received by the Clerk)in the Officeof General Counsel ofthe Department at 3900Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. Also, a copy of thepetition shallbe mailed to the applicant atthe address indicated above at the time of filing. In accordance with Rule 62-110.106(3), F.A.C.
	Time Period for Filing a Petition

	motion in compliance with Rule 28-106.205, F.A.C. 
	Extension ofTime 
	Page 7of13
	City ofPompano BeachOGC File No. 15-1690
	Under Rule 62-110.106(4), F.A.C., a person whose substantialinterests are affected by the Department’s action may also request an extension oftime to file apetition for an administrative hearing. The Department may, forgood causeshown, grant the request for an extension of time. Requests for extension oftime must be filed with the Office of General Counselof the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000, before the applicable deadline forfiling a petition fo
	Mediation

	DONE AND ORDERED this ______ day ofJune, 2016,inPalm BeachCounty, Florida.
	STATE OF FLORIDADEPARTMENTOF ENVIRONMENTAL PROTECTION
	JenniferK. SmithDistrict DirectorSoutheast District
	Page 8of13
	City ofPompano BeachOGC File No. 15-1690
	CERTIFICATE OF SERVICE
	The undersigned hereby certifies thatthis Order, including allcopies, were mailed or emailed before the closeofbusiness on ____________________________, to the above listed persons.
	June 23, 2016 
	FILINGAND ACKNOWLEDGMENT FILED, on this date, pursuantto s.120.52(7), Florida Statutes, with the designated Agency Clerk, receipt of which is hereby acknowledged.
	Annot

	6/23/2016 
	ClerkDate
	Attachments:Notice of Rights of Substantially Affected Persons
	Noticefor Optional Publication
	AttachmentA –TheOriginal Petition and Supporting Documentation
	Copiesfurnished to:
	Suzanne Printy, Joint Administrative Procedures, Joint Administrative Procedures Committee, Randy Brown, City of Pompano Beach, Maria Loucraft, City of Pompano Beach, Betsy Hewitt, DEP Office of General Counsel.Justin Wolfe, DEP Office of General Counsel.Lea Crandall, DEP Agency Clerk.Elsa Potts, DEP Division of Water.Sharon Sawicki, DEP Division of Water.Hsiang-Yu Chou, DEP.Andrew Tintle, DEP.DougBeason, DEP.Joy Cottrell, DEP.Mike Bechtold, DEP Southeast District.Konstantin Dubov, DEP Southeast District.Di
	Printy.Suzanne@leg.state.fl.us.
	Printy.Suzanne@leg.state.fl.us.

	joint.admin.procedures@leg.state.fl.us.
	joint.admin.procedures@leg.state.fl.us.

	Randolph.Brown@copbfl.com.
	Randolph.Brown@copbfl.com.

	Maria.Loucraft@copbfl.com.
	Maria.Loucraft@copbfl.com.


	Page 9of13
	City ofPompano BeachOGC File No. 15-1690


	NOTICE OF RIGHTS OF SUBSTANTIALLY AFFECTED PERSONS.
	NOTICE OF RIGHTS OF SUBSTANTIALLY AFFECTED PERSONS.
	This determination is finaland effective on the date filed with the Clerk of the Department unless a timely and sufficient petition for an administrative hearing is filed undersections 120.569and 120.57 of the Florida Statutesas provided below.  If a sufficient petition for an administrative hearing is timely filed, this determination automatically becomes only proposed agency action subjectto the resultofthe administrative review process.Therefore, on the filing of a timely and sufficient petition, this ac
	Be advised that, under Florida law, yourneighbors and other parties who may be substantially affected by thisdetermination have arightto request an administrative hearing.  Becausethe administrative hearing process isdesigned to re-determine final agency action, the filing of a petition foran administrative hearing may result in a final determination different from this determination.  Generally speaking, the 21-day period for filing a petition begins to run on the date of publication ofthe notice (if publi
	The Department willnot publish notice of this determination.  Publication of notice by you is optional and is notrequired for you to proceed.  However, in the event that an administrative hearing is held and the Department’s determination is reversed, proceeding with the proposed activity before the time period for requesting an administrative hearing hasexpired would mean thatthe activity was conducted without the required permit orauthorization.  In cases where notice is not published, there may be instan
	Ifyou wish to limitthe time within which all substantially affected persons may request an administrative hearing, you may elect to publish, at your own expense, the notice specified below in the legal advertisement section of a newspaper of general circulation in the county where the activity is to take place.  A single publication will suffice.
	Ifyou wish to limitthe time within which any specific person(s) may request an administrative hearing, you may
	provide directnotice to such person(s), by certified mail and enclosing a copy of this determination.
	Page 10of13
	City ofPompano BeachOGC File No. 15-1690
	For the purposes of publication, a newspaper of general circulation means a newspaper meeting the requirements 
	of sections 50.011 and 50.031 ofthe Florida Statutes.  In the event you do publish this notice, withinseven days ofpublication, you must provide to the following addressproof of publication issued by the newspaper as provided in section 50.051 ofthe Florida Statutes.  If you provide direct written notice to any person as noted above, you mustprovide to the following address a copy of the direct written notice: Florida Department of EnvironmentalProtection,3301 Gun Club Road, MSC7210-1, West Palm Beach, FL, 
	SoutheastDistrict@dep.state.fl.us
	SoutheastDistrict@dep.state.fl.us


	Page 11of13
	City ofPompano BeachOGC File No. 15-1690
	STATE OF FLORIDADEPARTMENT OF ENVIRONMENTAL PROTECTIONNOTICE OF ORDER GRANTING VARIANCE
	The Department of Environmental Protection (Department)gives noticethat a variance has been granted tothe City of Pompano Beach, 100 West Atlantic Boulevard, Pompano Beach, FL 33060, to providerelief from Rule 62610.475(4), Florida Administrative Code (F.A.C.),which prohibits the use ofan application method thatallows fordirectcontact of reclaimed water on edible crops thatwillnotbe peeled, skinned, cooked, orthermally processed before consumption.The City of Pompano Beach operatesa residential reusesystem.
	-

	A person whosesubstantial interests are affected by the Department’s action maypetition foran administrative 
	proceeding (hearing) undersections 120.569 and 120.57 of the Florida Statutes.  The petition must contain theinformation set forth below and must be filed (received by the clerk) in the Office of General Counsel ofthe Department at 3900 Commonwealth Boulevard, MailStation 35, Tallahassee, Florida 32399-3000.Mediation is not available.
	If a timely and sufficient petitionfor an administrative hearing is filed, other persons whose substantialinterests willbe affected by the outcome of the administrative process have the rightto petition to intervenein the proceeding.  Intervention will be permitted only atthe discretion ofthe presiding officer upon the filing of a motion in compliance with Rule 28-106.205, F.A.C.
	In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing must be filed within 21days of publication ofthe notice or receiptof written notice, whichever occurs first.  Under Rule 62-110.106(4), 
	F.A.C., a person whose substantialinterests are affected by the Department’s action may also requestan extension 
	of time to file a petition foran administrative hearing.  The Department may, for good cause shown, grant the requestfor an extension oftime.  Requests for extension of time must be filed with the Office of General Counselof the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000 before the applicable deadline.  A timely requestfor extension of time will toll the running of the time period for filing apetition untilthe requestis acted upon.  Upon motion by the request
	The petitionershall maila copy of the petition to the applicant at the address indicated above at the time of filing.  The failure of any person to file apetition for an administrative hearing within the appropriate time period shallconstitute a waiver ofthat right.
	A petition thatdisputesthe material facts on which the Department’s action is based must contain the followinginformation:
	(a)
	(a)
	(a)
	The name and address of each agency affected and each agency’s file oridentification number, if known;

	(b)
	(b)
	(b)
	The name, address, and telephone number of the petitioner; the name, address, and telephone number ofthe petitioner’s representative, if any, which shall be the address for service purposes during the courseofthe proceeding; and an explanation of how the petitioner’s substantial interests are orwillbe affected by the agency

	determination;

	(c)
	(c)
	A statement of when and howthe petitioner received notice of the agency decision;

	(d)
	(d)
	A statement ofall disputed issues of material fact.  If there are none, the petitionmust so indicate;


	Page 12of13
	City ofPompano BeachOGC File No. 15-1690
	(e)A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends 
	warrantreversal or modification ofthe agency’s proposed action;
	(f)
	(f)
	(f)
	A statement ofthe specific rules or statutes thatthe petitionercontends require reversal or modification ofthe agency’s proposed action, including an explanation of how the alleged facts relate to the specific rules orstatutes; and

	(g)
	(g)
	A statement ofthe relief sought by the petitioner, stating precisely the action thatthe petitioner wishes the 


	agency to take with respectto the agency’s proposed action.
	A petition thatdoes notdispute the materialfacts on which the Department’s action is based shallstate that no such facts are in dispute and otherwise shall contain the same information as setforth above, as required by Rule 28106.301, F.A.C.  
	-

	Under sections 120.569(2)(c) and (d) ofthe Florida Statutes, a petition for administrative hearing shall be dismissed by the agency if the petition does not substantially comply with the above requirements or is untimelyfiled.
	Copiesof documents related to this determination are available online and can beaccessed through the Department’s Information Portal at:and are available for public inspection during normal business hours, 8:00 
	http://webapps.dep.state.fl.us/DepNexus/public/electronic
	http://webapps.dep.state.fl.us/DepNexus/public/electronic
	-

	documents/FLA013581/facility!search


	a.m. to 5:00 p.m., Monday through Friday, except legal holidays, atthe Department's SoutheastDistrict Office,3301 Gun Club Road, MSC7210-1, West Palm Beach, FL 33406. Please contactthe Department at phone number
	(561) 681-6600 if you have any questions orare experiencing difficulty viewing the electronic documents.
	Page 13of13

	ATTACHMENT A.­
	ATTACHMENT A.­
	STATE OF FLORIDA .DEPARTMENT OF ENVIRONMENTAL PROTECTION .
	In Re: Petition for Variance from 

	RECEIVED
	RECEIVED
	Rule 62-610.475(4), F.A.C. 
	Pursuant to Rule 28-104.002, F.A.C., by: 
	OEC 2;\ 20\S 
	City of Pompano Beach 
	Dept. of Environmental Protection 
	Broward County 
	Office of General Counsel 
	Figure
	PETITION FOR VARIANCE The City of Pompano Beach ("City' ), pursuant to Chapter 28-I 04, Florida Administrative Code ("F.A.C."), hereby files its Petition for a Variance from Rule 62-6 I 0.475, 
	F.A.C. 
	F.A.C. 
	F.A.C. 
	("Petition''), with the Florida Department of Environmental Protection ("DEP") for a variance from the requirement found in Rule 62-610.475(4), F.A.C., which prohibits the direct application ofreuse water on edible crops that are not to be cooked, peeled, etc. ("Salad Crops"). In support ofthis Petition, the City states: 

	l. 
	l. 
	The City is a municipality operating pursuant to Chapter 1947-24835, Laws of Florida, and Chapter 166, Florida Statutes ("F.S.") and has the authority to develop, store, and supply potable and reuse water within its service area. 


	2. In accordance with Section 120.542, F.S., variances shall be granted when the person subject to the rule demonstrates that the purpose of the underlying statute will be or has been achieved by other means and when application ofa rule would create a substantial hardship or would violate principles of faimess. In addition to any Chapter 28, F.A.C., requirements, each request for a variance must cite the rule, the type of action requested, specifie facts 
	1 

	Page 1 of 26 
	supporting the request and an explanation of how the variance serves the purpose of the 
	underlying statute. 
	3. Pursuant to Chapter 28-104, F.A.C.,a petition for a variance must include: 
	2 

	(a) 
	(a) 
	(a) 
	The caption shall read: Petition for (Variance from) or (Waiver of) Rule (Citation) 

	(b) 
	(b) 
	The name, address, any e-mail address, telephone number, and any facsimile number of the petitioner, if the party is not represented by an attorney or a qualified representative; 

	(c) 
	(c) 
	The name, address e-mail address, telephone number, and any facsimile number ofthe attorney or qualified representative ofthe petitioner, ifany: 

	(d) 
	(d) 
	The applicable rule or portion ofthe rule; 

	(
	(
	e) The citation to the statute the rule is implementing; 

	(t) 
	(t) 
	The type ofaction requested; 

	(g) 
	(g) 
	The specific facts that demonstrate a substantial hardship or a violation of principles offairness that would justify a waiver or variance for the petitioner; 

	(h) 
	(h) 
	The reason why the variance or the waiver requested would serve the purposes ofthe underlying statute; and 

	(i) 
	(i) 
	A statement whether the variance or waiver is permanent or temporary. lf the variance or waiver is temporary, the petition shall include the dates indicating the duration ofthe requested variance or waiver. 


	Page 2 of 26 
	4. DEP has the authority pursuant to Section 120.542( I), F.S., and Chapter 28-104, 
	F.A.C., to grant waivers and variances when strict application of such rules would lead to unreasonable, unfair and unintended consequences in particular instances. 
	5. 
	5. 
	5. 
	Although the City currently provides potable water and reuse water services to its residents, the City has no wastewater facilities and its wastewater flows from the City to Broward County Water and Wastewater Services' North Broward County Regional Wastewater Treatment Plant ("NRWWTP"). The water is treated to secondary standards by Broward County and is sent to the ocean. 

	6. 
	6. 
	The City obtains effluent from the NRWWTP through an interlocal agreement, which is attached as Exhibit A. The interlocal agreement provides for the Broward County effluent, which is already treated to secondary standards to be diverted prior to being discharged through an Atlantic Ocean outfall.
	3 


	7. 
	7. 
	The NRWWTP is a conventional activated sludge wastewater treatment plant, originally constructed in 1975 with capacity upgrades through the early 2000s. The NRWWTP is permitted to treat 95 mgd on an Annual Average Daily Flow (AADF) basis, with a corresponding 190 mgd Peak Hour Flow (PHF) rating, by the DEP under permit number FL 0031771, which was issued on January 25, 2013. 

	8. 
	8. 
	Broward County is presently designing/constructing multiple process and capacity improvements construction packages for the NRWWTP, including but not limited to: capacity improvements (two additional injection wells plus booster pumps for all eight wells and reclaimed water system expansion), chlorination improvements (addition of sodium hypochlorite, safety improvements to gaseous system), fine bubble conversion (improves 

	Pompano Beach Reuse Water Utilities, Reuse Water System Program Manual, January 2013. 
	3 


	Page 3 of 26 
	biological treatment), and multiple facilities improvements bid packages (repair/replacement of 
	headworks, biological, solids effluent, and electrical facilities). 
	9. The following describes the existing treatment processes at the NRWWTP, with ongoing improvements noted: 
	a. .
	a. .
	a. .
	Headworks and Biological Treatment. The raw wastewater is directed to the headworks facility for screening (large solids, plastics. etc) and flow diversion/measurement to five biological treatment modules. The screened wastewater is distributed hydraulically to five treatment modules (A, B, C, D and E) with flow measurement occurring via a venturi flowmeter on each dedicated pipe from the headworks to each module. Modules C and E currently utilize fine bubble aeration while the other modules employ surface 

	b. .
	b. .
	Clarification and Disposal of Effluent. Following biological treatment. the effluent is clarified via circular secondary clarifiers located at each treatment module prior to disposal. The clarified effluent is then directed to three current methods ofdisposal: deep injection wells, on-site reclaimed water production for off-and on-site use, and ocean outfall discharge (which includes a pipeline to City's OASIS facility for the production of reclaimed water for the City's use). NRWWTP presently operates with


	Page 4 of 26 
	injection wells, one monitor well and eight new injection well booster pumps 
	are under construction. 
	c. .
	c. .
	c. .
	Disinfection. Broward County is presently completing a construction project to replace the chlorine evaporators with a gas eduction system. Additionally, Broward County is maintaining sodium hypochlorite facilities constructed for interim use during construction of the gas system improvements for additional facility redundancy. The primary points of use for chlorine disinfection are the plant outfall and reclaimed water streams. One chlorine feed point is also available at the injection well pumping station

	d. .
	d. .
	Reclaimed Water. The existing reclaimed water system at the NRWWTP is a 10 mgd capacity Dynasand up-flow filter system. The system includes on-site storage, pumping and conveyance facilities. The system has been in operation since I 991. The existing facility produces reclaimed water suitable for cooling water for industrial use, irrigation ofpublic access areas and for in plant use. 

	e. .
	e. .
	e. .
	The single media upflow filters are designed for a hydraulic loading rate of 

	3.5 gpm/ft2. The chlorine contact process at the filters is being operated to provide a minimum of 30 minutes of detention time at average flow. The NRWWTP reclaimed water system is currently being expanded to 26 mgd to comply with the Ocean Outfall Rule legislation requirements. 

	f. .
	f. .
	Solids Treatment. The solids generated du1ing the biological treatment of the wastewater are treated onsite at the NRWWTP biosolids treatment facilities. These facilities consist of dissolved air flotation thickeners, anaerobic 


	Page 5 of 26 
	digesters for stabilization, and belt filter presses for dewatering. NRWWTP 
	employs anaerobic digestion to stabilize the thickened biosolids from the 
	treatment process. The solids are then directed to the belt filter presses for 
	dewatering prior to removal from site. 
	10. The City's reuse water treatment facility, otherwise known as OASIS, further 
	treats the Broward County treated effluent to improve its quality through the use of filtration and 
	disinfection pursuant to DEP permit number FLA-013581-006-DWl P ("FDEP Permit"), which 
	is attached as Exhibit B. The City's reuse facility is located in the northeast section of the 
	municipal golf course at 1799 N. Federal Highway, and consists of two filter structures, a 
	chlorine contact basin, two reuse water storage tanks and associated pumps, air compressors and 
	auxiliary equipment.It has a capacity of7.5 million gallons per day ("MOD") of highly treated 
	4 

	effluent for irrigation and an expansion capacity of up to 12.5 MGD. The system also includes 
	over 29 miles of reuse water main.
	5 

	11. The City's additional treatment is highly sophisticated and effective, and has been 
	a part of a stringent California Title 22Performance Testing of the Dynasand Ecowash Filter 
	6 

	The City's OASIS facility provides tertiary treatment, which is a final stage of advanced treatment to raise the effluent quality to the City's desired water quality level to allow lt to be used for higher uses. There are three types of wastewater treatment: primary, secondary and tertiary. According to the World Bank Group, Introduction to Wastewater Treatment Processes, "tertiary treatment can remove more than 99 percent of all impurities from sewage, producing an effluent of almost drinking-water quality
	4 
	http://edis.ifas.ufl .edu/ssS44. 
	5 
	6 

	Page 6 of 26 
	project, which resulted in a system capable of meeting California Title 22 recycle water turbidity 
	requirements as well as a reduction in total suspended solids, with such report attached as Exhibit 
	12. According to its annual test results, the City's reuse water meets all of eighty (80) potable drinking water standards except for chloride, total dissolved solids and sodium.
	8 

	I 3. By using reuse water in lieu of potable water for irrigation purposes, the City's lcanwater program has achieved over 700 single family home reuse water connections with over 715 residents signed up, with an estimated savings of potable water of over 83 million gallons per year. 
	14. 
	14. 
	14. 
	The City also provides reuse water to the City of Lighthouse Point and will soon provide reuse to Broward County. Rate payers and wholesalers are currently using about 3.0 MGD of the 7.5 MGD capacity. 

	15. 
	15. 
	Rule 62-610.475(4), F.A.C., states that "[i]rrigation of edible crops that will not be peeled, skinned, cooked or thermally processed before consumption using an application method that allows for direct contact ofthe reclaimed water on the crop is prohibited." 

	16. 
	16. 
	According to the DEP's report on reuse, ''[s]takeholders have expressed concerns that this restriction is not technically supported" and "[d ]irect irrigation has been safely and successfully practiced in other states for decades."
	9 



	undisinfected secondary recycled water. Allowed uses of the disinfected recycled water include irrigation of food crops. Parkson Corporation, Title 22 Performance Testing ofthe DynaSand EcoWash Testing, January 2013, which found that the City's reuse system meets the extremely high standards of Title 22 of the California Code of Administration. Pace Analytical Services, Inc. Analytical Results dated March 17, 2015 and Florida Spectrum Laboratory Analysis Report dated February 20, 2014. 
	7 
	8 

	This reference can be found in section 2.7.2.4 of the "Report on Expansion of Beneficial Use of Reclaimed Water, Stormwater, and Excess Surface Water (Senate Bill 536)" dated December 1, 2015 (" DEP's Reuse Report"), which is available at: .fl. us/water/reuse/docs/sb536/SB536-Report.pdf. 
	http://www.dep.state

	Page 7 of 26 
	17. Many utilities around the United States and the world use treated wastewater for 
	d1inking water such as Orange County Water District, Singapore, Windhoek, Namibia, let alone allowing it to be sprayed directly onto Salad Crops. 
	10 

	18. There are six domestic wastewater facilities in Palm Beach, Broward, and Miami-Dade counties discharging approximately 300 MGD of treated domestic wastewater directly into thln 2008, the Florida Legislature passed a law that prohibited construction of new ocean outfalls and required that all 6 ocean outfalls in Florida cease discharging wastewater by December 31 , 2025.In addition, wastewater facilities that discharged wastewater through an ocean outfall on July I, 2008, were required to install a reuse
	e Atlantic Ocean through ocean outfalls.
	11 
	12 

	F.S. and an issue where flow received from outside their service areas could be credited to other wastewater facilities that do not discharge through ocean outfalls. ln 2013. the Florida Legislature granted utilities additional flexibility to meet the sixty percent (60%) reuse requirement by contracting with an existing reuse facility to provide the sixty percent (60%) beneficial use ("Contractual Reuse") and to continue to discharge peak flows up to five percent of utilities' baseline flows through ocean o
	13 
	14 

	n of the United Nations, Wastewater Treatment and Use in Agriculture, which is .available at: . .DEP, Implementation of Chapter 2008-232, Laws of Florida Domestic Wastewater Ocean Outfalls (June 2010), .which 1s available at: http://pdf. .See Chapter 2008-232, Laws of Florida, which is available at: . .See Chapter 2010-205, Laws of Florida, which is . .See Chapter 2013-31, Laws of Florida, which is available at: http://laws.flrules.org/2013/31. .
	1
	°Food and Agriculture Organizatio
	http://fao.org/docrep/t055le/t0551e0b.htm
	11 
	www.dep.state.fl.us/water /wastewater /docs/ocean-outfall-2010.
	12 
	http://laws.flrules.org/files/Ch_2008-232.pdf
	13 
	available at: http://laws.flrules.org/files/Ch_2010-205.pdf
	14 

	Page 8 of 26 
	19. The City is discussing entering into contracts with other utilities to provide 
	Contractual Reuse to meet the statutory requirements, where such utilities would pay for the 
	expansion of the City's reuse distribution system to achieve the contracted amount of reuse. 
	20. 
	20. 
	20. 
	In order to meet such contractual obligations being considered, the City may need to create mandatory reuse zones within its boundaries to expand its residential irrigation-based Due to Rule 62-610.475(4), F.A.C., and the amount of residents that have home gardens within the City, there is concern regarding the impacts of creating mandatory reuse zones within the utility service area. 
	water reuse system.
	15 


	21. 
	21. 
	Section 373.250, F.S., provides that "[t]he encouragement and promotion of water conservation and reuse of reclaimed water. .. are state objectives and considered to be in the public interest. The Legislature finds that the use of reclaimed water provided by domestic wastewater treatment plants pennitted and operated under a reuse program approved by the depa11ment is environmentally acceptable and not a threat to public health and safety." 

	22. 
	22. 
	Similarly, Section 403.064, F.S., provides "[t]he encouragement and promotion of water conservation, and reuse of reclaimed water. .. are state objectives and are considered to be in the public interest. The Legislature finds that the reuse of reclaimed water is a critical component of meeting the state's existing and future water supply needs while sustaining natural systems. The Legislature further finds that for those wastewater treatment plants pennitted and operated under an approved reuse program by t


	Mandatory reuse zones are adopted by a local government by ordinance and designate specified areas that require non-potable water users to connect to the utilities' reclaimed water system. According to the DEP Reuse Report, mandatory reuse zones "[a]llows the utility to serve those areas with reclaimed water for irrigation ­reducing the pressure on local groundwater resources ..." 
	15 

	Page 9 of 26 
	Requested Action 
	23. The City is requesting a variance from Rule 62-6 10.475(4), F.A.C., to allow the City's reuse water, which has received tertiary treatment, to be applied directly onto residential Salad Crops that will not be cooked, peeled, thermally processed, etc. within the boundaries of the City's utility service area. The City proposes that the variance be issued for twenty years with a review by the DEP every five years, and a water quality monitoring program that requires submission of repo1ts to DEP on the foll
	24. As required by Chapter 28-104, F.A.C., this Petition includes: 
	16 

	(a) The caption shall read: Petition for (Variance from) or (\\'aiver of) Rule (Citation) 
	This Petition's caption reads: In Re: Petition for Variance from Rule 62­610.475(4), F.A.C. 
	(b) The name, address, any e-mail address, telephone number, and any facsimile number of the petitioner, if the party is not represented by an attorney or a qualified representative 
	The address of the City is I 00 West Atlantic Boulevard, Pompano Beach, FL 33060. The City s telephone number is 954-545-7043 and its facsimile number is 954-545-7046. The City Manager is Dennis Beach and the City's Utility Director is 
	A. Randolph Brown, whose email addr. 
	ess is randolph.brown@copbfl.com

	Rule 62-110.104, F.A.C., recognizes that a person can seek either a variance under Section 120.542, F.S., in which the person must then comply with Chapter 28-104, F.A.C., or seek a variance under Sections 373.414 or 403.201, F.S., in which the person must then comply with Rule 62-110.104, F.A.C. A variance pursuant to Section 120.542, F.S., is more appropriate to this request. 
	16 

	Page 10 of 26 
	(c) The name, address, e-mail address, telephone number, and any facsimile 
	number of the attorney or qualified representative of the petitioner, if any 
	The name and address of the City's attorney is Laura Donaldson, Manson Bolves Donaldson, P.A., 1101 West Swann Avenue, Tampa, FL 33606. The phone number is 813-514-4700 and the facsimile number is 813-514-4701. For purposes of this Petition, all correspondence should be directed to the City's attorney at the referenced address. 
	(d) The applicable rule or portion of the rule 
	Rule 62-610.475(4), F.A.C., states that "[i]rrigation of edible crops that will not be peeled, skinned, cooked or thermally processed before consumption using an application method that allows for direct contact of the reclaimed water on the crop is prohibited." 
	(e) The citation to the statute the rule is implementing .The statute the rule is implementing is: Section 403.021, F.S. .
	(f) The type of action requested 
	This Petition is requesting a variance from this rule for a twenty year period, which will allow the City to expand its residential irrigation-based reuse system by requiring mandatory connection of residences to its reuse water system. The City is seeking this variance from the rule only as it relates to residences. 
	(g) The specific facts that demonstrate a substantial hardship or a violation of principles of fairness that would justify a waiver or variance for the petitioner 
	Without being able to expand its residential irrigation reuse program, the City will not be able to provide a timely and cost effective solution to those entities impacted by 
	Page 11 of 26 
	the ocean outfalls and sixty percent (60%) beneficial reuse requirements. Millions of dollars of additional expenses may be avoided by affected utilities seeking contracts with the City if this variance is granted, as other more expensive solutions would not be required. The City may also have to eventually pursue other more expensive sources of 
	potable water as potable water will be used within its service area to irrigate residential lawns rather than reuse water. The prohibition on direct application of reuse water on Salad Crops is hampering the much needed expansion of the City's reuse system. Without a mandatory reuse zone for residential customers, voluntary customer connection is approximately 55%. This means that construction costs for reuse expansion would have to double to be able to provide the needed amount of reuse for a reuse contrac
	decades.
	17 

	The City will be faced with a substantial hardship as it will have to expend unnecessary revenues to find additional i1Tigation water supply when it can economically take additional reuse water that can be utilized for residential irrigation within mandatory reuse zones as a result of an existing rule that is not scientifically based. An additional substantial hardship is that the City will be unable to enter into contracts to take 
	This reference can be found in section 2.7.2.4 of the "Report on Expansion of Beneficial Use of Reclaimed Water, Stormwater, and Excess Surface Water (Senate Bill 536)" dated December 1, 2015. 
	additional reuse, which will result in a protection of the environment. The City will also not be able to expand its City's reuse program, which is in the public interest. 
	(h) The reason why the variance or the waiver requested would serve the purposes of the underlying statute 
	The underlying purpose of Section 403.021, F.S., is to protect the environment and residents of the State of Florida. 
	Protection ofthe Environment 
	Reduction in the Discharge ofTreated Wastewater 
	Section 403.086(9), F.S., provides that "[T]he Legislature finds that the discharge ofdomestic wastewater through ocean outfalls wastes valuable water supplies that should be reclaimed for beneficial purposes to meet public and natural systems demands. The Legislature also finds that discharge of domestic wastewater through ocean outfalls compromises the coastal environment. quality oflife. and local economies that depend on those resources." As previously stated, the City has an aggressive reuse water prog
	18 

	See Section 403.086(9), F.S. 
	18 

	Reduction in Ground and Surface Water Withdrawals 
	Reuse is an integral part of Florida's water resources management and ecosystem management. It reduces demands on valuable surface and ground water used for potable water and postpones costly investment for development of new water sources and supplies. As currently provided in state law, "reuse of reclaimed water is a critical component ofmeeting the state's existing and future water supply needs while sustaining natural systems." If gra~ted the variance, the City can expand its existing reuse system, thus
	19 

	Residents will be protected as the direct application of reuse that has received tertiary treatment on Salad Crops is safe. This statement is supported by DEP's Reuse Report. When the prohibition was implemented in the 1980s, there were no studies tbat showed that the prohibition was needed for the protection of consumers; rather it was 
	See Section 403.064, F.S. 
	19 

	Page 14 of 26 
	done to encourage the use of There have been numerous studies since the rule was enacted that have shown that there are no health or safety issues with the direct spraying of reused water on Salad Crops. 
	reclaimed water.
	20 
	21 

	U.S. Food and Drug Administration 
	Currently, the U.S. Food and Drug Administration ("FDA") is proposing various revisions to the microbial standard for water that is directly applied by fanners during the growing of The agency is updating the microbial quality standard to reflect data that supports the 20 I 2 Environmental Protection Agency recreational water quality Under the proposed tiered approach, for untreated surface water-considered the most vulnerable to contamination-the FDA would require farms to do a baseline survey of the quali
	produce.
	22 
	criteria.
	23 

	HortScience Vol. 45, Reclaimed Water as an Alternative Water Source for Crop Irrigation by L. Parsons, B. Sheikh, 
	20 

	R. Holden, and D. York, November 2010, which is available at: http://hortsci .ashspublications. org/content/45/11/1626. f ul I .pdf+htmI. 
	21 Id. 
	See l14.htm. .United States Environmental Protection Agency, 2012 Recreational Water Quality Criteria, EPA-820-F-12-061, .dated December 2012, which is available at: .http://water. epa .gov Iscitech/swgu id a nee/stand a rd s/criteria/heaIth/recreation/ind ex. cfm. .
	22 
	http://www.fda.gov/food/guidanceregulation/fsma/ucm334 
	23 

	regulatory scheme that prevents highly treated reuse water from being used on Salad 
	Crops even though citizens are consuming corrunercial Salad Crops as well as their own 
	Salad Crops that have been irrigated with untreated surface water.2'~ 
	There are many places around the United States and the world that allow the 
	direct application of In Monterey County, California, after 
	reuse water on Salad Crops.
	25 

	a five year study, it was concluded that there "appears to be no significant public health 
	risk associated with the irrigation of raw-eaten vegetable crops" with reclaimed water that 
	was treated through direct filtration or using California's Title 22 water quality 
	The City's system was found to be in compliance with California's Title 
	requirements.
	26 

	22 water quality requirements. ln addition, it was concluded that use of municipal reuse 
	water is integral to California's water needs and environmental protection and that 
	24 
	U.S. Food and Drug Administration, Analysis and Evaluation of Preventive Control Measures for the Control and Reduction/Elimination ofMicrobial Hazards on Fresh and Fresh-Cut Produce: Chapter II. Production Practices as Risk Factors in Microbial Food Safety of Fresh and Fresh-Cut Produce Part II, which is available at / ucm091102.htm , which states the following in regards to Florida's Salad Crops prohibition "There is no scientific basis for the current prohibition on direct contact irrigation methods, for
	http:ljwww.fda.gov/Food/FoodScienceResearch/SafePracticesforfoodProcesses
	http:ljwww.researchgate.net/publication/239924857 Reduction 
	2
	http://fao.org/docrep/t0551e/t0551e0b.htm
	http://blogs.ei.columbia.edu/2011/04/04/from
	26 
	http://ucanr.edu/repositoryfiles/ca4107p4-63027.pdf
	http://www.nap.edu/download.php?record_id=l3303

	Page 16 of 26 
	"[d]isinfected tertiary recycled water can be used for unrestricted irrigation of all crops, 
	without limitation on irrigation method employed."
	27 

	Drinking water does not have federal guidelines or limits for such pathogens; rather, treatment techniques are required. If the public health was at risk for these pathogens, then there clearly would be limitations in drinking water. Similar to drinking water treatment techniques, the City's treatment techniques results in its reuse water meeting the California Title 22 water quality standards, which have been found to be protective of the public health. In addition, the FDA is allowing untreated water to b
	28 
	29 

	27 
	California Agricultural Water Stewardship Initiative, Use ofMunicipal Recycled Water, of_municipa I _recycled_ water. 
	http://agwaterstewards.org/i ndex. p hp/practices/ use_ 

	28 
	Despite there being an estimated 403,000 cases of gastrointestinal disease in 1993 as a result of contaminated drinking water supply, there are no federal mandatory limitations on Cryptosporidium. Efficacy of Pathogen Removal During Full-Scale Operation of Water Reuse Facilities in Monterey, California, by K. Nelson, B. Sheikh, R. Cort, R. Cooper, R. Holden, and K. Israel, which is available at: removal.pdf. The study found that even though Cryptosporidium oocysts, 
	29 
	http://nbwra.org/docs/pdfs/pathogen 

	Page 17 of 26 
	A study of protozoan pathogens in Florida's reuse water not only looked at C,yptosporidium and Giardia in reuse water but also in the These pathogens, which have low infective doses, were found to not only exist in reuse water but also Florida's surface waters, including pristine nvers and lake, with Cryptosporidium The use of filtration and soils, including sands were found to be effective in removing cysts and oocysts from water. It also provided that Giardia cysts found in reclaimed water "probably are n
	environment.
	30 
	existing in springs.
	31 
	ntly been eliminated.
	32 

	Currently, many of the City's residents are using untreated water being withdrawn from canals on their Salad Crops. There are no water quality standards or prohibitions on such use even though the canal water has not been treated at any level. Yet, the City's highly treated reuse water that meets the California Title 22 water quality requirements is prohibited from being used. There is no scientific basis for a distinction between these 
	Giardia cysts and Cyclospora oocysts were detected in effluent samples, the low concentrations were not believed to present a health risk (even though Cryptosporidium was in 39% and Giardia and Cyclospora oocysts were in 6% of the effluent samples). Total coliform bacteria and fecal coliform bacteria also did not exceed recommended levels. Monitoring for Protozoan Pathogens in Reclaimed Water: Florida's Requirements and Experience by D. York, L. Walker-Coleman, L. Williams, P. Menendez, which can be found a
	30 
	http://www.dep.state.fl.us/water/reuse/docs/protozoan.pdf

	31 Id. 32 Id. 
	waters and if anything, it would be more appropriate to restrict the use of canal water on Salad Crops not the high quality City reuse water. Monitoring 
	The City monitors its reuse on a routine basis and all water quality samples are collected in accordance with the applicable Florida Administrative Code and its permit. Four (4) parameters are analyzed continuously and an additional two (2) parameters are analyzed daily. Operational and water quality data is required every five (5) years under the City's current FDEP Pennit, but it is analyzed annually and submitted to the Broward County Environmental Protection and Growth Management annually. This data can
	As part of this Petition. the City proposes continuation of its monitoring program. However, it proposes to submit such reports to DEP on the following schedule: quarterly water quality monitoring for the first year; bi-yearly water quality monitoring for years 2­3; and yearly water quality monitoring thereafter. Costs 
	In the event the exemption is not granted, the City would need to consider other potable water sources or development of additional groundwater capacity in the area in order to meet the irrigation demands of its residents. Any or all of these options would place an increased financial burden on the local ratepayers with no economic, environmental, or social benefit. Other alternatives are similarly cost prohibitive and/or unproven at this time. There would be additional expenses for other entities as well r
	Page 19 of 26 
	(i) A statement whether the variance or waiver is permanent or temporary. If the variance or waiver is temporary, the petition shall include the dates indicating the duration of the requested variance or waiver 
	The requested variance would be for a tenn of twenty years as substantial infrastrncture will be needed to expand the City's residential reuse program. Although the City's OASIS system has capacity, additional reuse transmission lines would be needed. Currently, it costs approximately $ 1.5 million per 2000 feet of reuse transmission line and $300,000 for 10,000 feet of distribution lines. The City has invested over $29,300,000 ofpublic funds in the City's water and reuse system. 
	Summary 
	25. 
	25. 
	25. 
	There is no evidence that supports the need for the prohibition provided in Rule 62-610.475(4}, F.A.C., which is confinned in DEP's Reuse Report. 

	26. 
	26. 
	Public health will not be endangered should the variance be approved as studies show that it is safe to directly apply reuse water that has received tertiary treatment onto Salad Crops. Drinking water does not have federal guidelines or limits for such pathogens; rather, treatment techniques are required. If the public health was at risk for these pathogens, then there would be set limitations. Similar to drinking water treatment techniques, the City's treatment techniques results in its reuse water meeting


	directly sprayed by residents onto their Salad Crops even though such water receives no tertiary treatment and has a high probability of the presence of pathogens. 
	27. 
	27. 
	27. 
	There will be an environmental benefit as there will be a reduction in the amount of reuse water that is discharged into the Atlantic Ocean. ln addition, the City will be able to expand the use of reuse water for residential irrigation within its utility service area, which will increase available water supply for irrigation. This may delay the need for the development of additional potable water supplies. 

	28. 
	28. 
	The City will be faced with substantial hardship as it will not be able to provide a timely and cost effective solution to the sixty percent (60%) beneficial reuse requirement. The City will miss the opportunity to contract with utilities affected by the ocean outfall requirement to provide beneficial reuse within the City' s utility service area. The City may also have to eventually pursue other more expensive sources ofpotable water as potable water will be used to irrigate residential lawns rather than r

	29. 
	29. 
	Reused water being sprayed directly onto Salad Crops is a current practice in the United States and the world. 

	30. 
	30. 
	The proposed variance is in the public interest and reused water from a DEP permitted facility is considered to be environmentally acceptable and not a threat to public health and safety. 


	WHEREFORE, the City ofPompano Beach requests: 
	31 . The Florida Department of Environmental Protection issue a Variance from Rule 62-610.475, F.A.C., in accordance with Section 120.54, F.S., to allow the direct application of the City's reuse water, which has received tertiary treatment, on edible crops that are not to be cooked, peeled, etc. within its utility service area, with the 
	Page 21 of 26 
	variance being issued for twenty years with a review every five years, and a water quality 
	monitoring program that requires submission of reports on the following schedule: 
	quarterly water quality monitoring for the first year; bi-yearly water quality monitoring 
	for years 2-3: and yearly water quality monitoring thereafter. 
	RESPECTFULLY SUBMITTED this 22nd day of December, 2015. 
	MANSON SOLVES DONALDSON, P.A. 
	1101 W. Swann Avenue 
	Tampa, Florida 33606 .
	Ph.: (813) 514-4700 .
	Fax: (813) 514-4701 .
	Attorneys for Petitioner 
	Page 22 of 26 .
	Exhibit A .Agreement between City ofPompano Beach and Broward County .
	.. TEL: 
	Sep 1·i '98 11 :04 No .005 P .03 , I ( : I (
	~ "'" ~~ l ,.,·.... / :' ( ,... .
	h 
	·. 

	I ~ I I 
	_./ 

	, rLJ -·1 1 c, . ru 
	AGREEMENT .Between .
	BROWARD COUNT'i' 
	and .PITY OF POMPANO BEACH .
	tor 
	WA,STrtWATER f:FFLUEN'r REUSE 
	,,, i 
	C,• •/ 
	/ 
	EXHIBIT 
	IA .
	Sep 1J '98 11 :(5 l'lrJ .0(5 P . OJ 
	·, 
	AGREEMENT 
	Between 
	BROWARD COUNTY ana 
	CITY Of. FQMPANO BEACH 
	for 
	WASTEWATER EFFLUENT RE.US!: 
	This is an Agraernent, made and entered into by and between: BROWARD COUNTY, a political subdivision of the atate of Florida, here1na!ter referred to as "COUNTY, 
	11 

	AND 
	CITY OF POMPANO BEACH, a municipal corporat ion, established under tr.8 laws of tha state of Florida, hereir.a!ter referred to as "CITY." 
	WHEREAS, COUNTY operates the North Regional Wastewuter Treatment Plant; and 
	WHEREAS, COUNTY utilizes an ocean outfall tor the disposal of secondary treated wastowatHr effluent; and 
	WHEREAS, COUN'rY recognizes that effluent reuse for. irrJgation purposes result6 in a significant public benefit; and 
	WHEREAS, CITY desires to capture, treat, and disinfect some of the treated wastewater effluent before it l&aves the ocean out!all, and use th~ treated wastewa~er for irrigation purposes; NOW, THEREFORE, 
	I?{ CONSIDERATION of the mutua 1 terms, conditions, 
	promises, and covenants hereinafter set forth, COUNTY and 
	CITY agr.ee as fellows: 
	ARTICLE l BA._TE~EES OR CHARGES 
	Pursuant to the terms of this Agreement, COUNT'x' shal 1 permit CITY to withdraw wastewater effluent from COUNTY •s wastewater effluent disposal system. COUNT~ agrees that any rates, fees, or charges to be billed to ClTY sha11 be the same rates, fees, or charges applicable to other customei·s receiving like services under similar circumstances . Any 
	Sep 11 '98 11:cs 1·10.ocs P .O:, 
	rates, fees; or charg~s irnposed by COUNTY may from tirne to time be amended and adopted by thQ Board of County commissioners at a Public Hearing. The initial rate to be paid by CITY to COUNT~ ehall be One Dollar ($1.00) per annum. 
	ARTICLE 2 
	PROVISIONS PERTAlNING TO .CQNtlECTION TO COUNTY QU'l'FA!i.L,_Pr_f_E; .
	2. 1 Point of Connection: COUNTY and CITY agree t~e S outfall pipe and the meter locations shall be ds indjcated on Exhibit "A, altached here t o <1nd sr.ace a part hereof. 
	point where the CITY'S connection to COUNTY 
	1 
	11 

	2.2 .M_g,intenance, and Expense of connection: CITY agrees at its sole cost and expense to maintai11 t he ~onnection to COUNTY'S outfall pipe without interruption of flow or damage to COUNTY' S treat~ent/discharge activities, system, far.ilit i es, or equiprnent. 
	2 . 3 .f-ressure or. Flow Problems at Connection: COUNTY does not guarantee a minimum pressure at ~he point of connection nor shall COt"NTY be responsible for· any flow or transmis~ion pro blems into CITY S systen from COUNTY'S system, except as provided tor in Article 7. 
	1 

	2.4 .CrTX To In~tall Metera: CITY agrees to provide and install wastewater metering devices, ncce5sories , and appurtenances which shall continuously meter and record the volume o! all wastewater effluent 
	withdrawn by CITY from COtJN'l'i''~ system. 
	2. 5 9IT;.( to Ma.int~in Meters; CIT'{ agr ees t;o have a semiannual inspection and report pr-epar ed, at its sole cost and expense, regardi ng the condition and accuracy of the metering devices. such inspection and repo:r·t shall be pertermed by a representative of the manufacturer or other certified, competent entity mutually agreed upon by COUNTY and CITY. A copy of the semiannual inspection report shal l be furnished at no cost to COCJNTY. COUN'l'Y shall, upon reasonable notice to CITY, have the right t
	-2­
	Sep 11 '98 11:c;:. ~lo .OGS P . (11:, 
	guarant~ed range of accuracy, in which case the cost and expense of COUNTY'S or independent party's inspection shall be borne by CITY. Al 1 maintenance of the metering devices Ehall be perfonued by CIT¥ at its aole cost and expensn. 
	2 , 6 .fu!ter Inaccuracy or Failure: Should any of thP. metering devices be determined to be inaccurate or fail at any time, upon the CITY'S knowledge of the mal!unction, CITY shall repair the malfunctioning metering device at its earliest possible convenience recognizing that time is of the $ssence. Should CITY fail to repair the malrunotioning metering devic e withi n its earliest possible convenience, COUNTY shall have the option at its sole discretion to close t he isolation valve, 
	ARTICLE~ 
	PROVISIONS RELATING TO .REUSE Qf WAS'CEWAil!ilLEft'LUENT .
	J . 1 .Withdrawal Rate: CITY'S withdrawal rate from COUNTY'S wastewatar effluent systeM sh~l l be at a rate so as to not exceed five (5 ) million gallons per day. Should CI'l"/. t·equQst an inc rease in the Withdrawal Ratl3, COUNTY shall determine the availability of the effluent and CITY and COUNTY shall negotiate said increase based upon the COUNTY'S determination . 
	J . 1 .Withdrawal Rate: CITY'S withdrawal rate from COUNTY'S wastewatar effluent systeM sh~l l be at a rate so as to not exceed five (5 ) million gallons per day. Should CI'l"/. t·equQst an inc rease in the Withdrawal Ratl3, COUNTY shall determine the availability of the effluent and CITY and COUNTY shall negotiate said increase based upon the COUNTY'S determination . 
	J . 1 .Withdrawal Rate: CITY'S withdrawal rate from COUNTY'S wastewatar effluent systeM sh~l l be at a rate so as to not exceed five (5 ) million gallons per day. Should CI'l"/. t·equQst an inc rease in the Withdrawal Ratl3, COUNTY shall determine the availability of the effluent and CITY and COUNTY shall negotiate said increase based upon the COUNTY'S determination . 

	3 . 2 .Pischa~JtL..£1..'n:: CJ.'l'Y shall not discharga , or permit a discharge of any wastewater or any other material that may re-enter the C0l1N'l'Y S wastewater­effluent disposal sy$tem. 
	3 . 2 .Pischa~JtL..£1..'n:: CJ.'l'Y shall not discharga , or permit a discharge of any wastewater or any other material that may re-enter the C0l1N'l'Y S wastewater­effluent disposal sy$tem. 
	1 



	3. J Reµ,se of Ef.fluent. All wastewater-effluent withdrawn by CITY pursuant to this Agreement shall only be re\ised for irrigation purposes . Should CIT¥ permit reuse by a third party of wc1stewater eftluent it has withdr~wn, CITY shall provide COUNTY vlth the terms, conditions and plan for such third-party reuse. Any charges imposed by crTY for third-party reuse shall be for the s ole purpose of compensating CIT~ for the necessary expenses of providing such service. 
	-3­
	iEL: Sep 11 '98 JI :C7 Mo.CJ(5 F· .0" 
	ARTICLE 4 
	Both parties agree that this Agreement shall continue in full force and effect unless and until terminated as provided in Article 5. 
	ARTICLE 5 
	TERMINATION 
	This Agr~ement shall not be terminated by either party except for a breach of a material term hereof. Termination shall be upon sixty (60) days written notjce to the nonterminating party. Upon any termination, CITY agrees, at its sole cost and expense, to restore the system to i.ts original design and integrity. 
	ARTICLE 6 
	BEPORTS 
	CITY shall be required to continuously meter the volume of effluent withdrawn from COUNTY'S system on a daily basis and to supply COUNTY with clear and concise monthly reports. These reports shall be in a form mutually agreed upon and a copy of such form shall be attached hereto and made a part hereof as Exhibit B. Each monthly report shall be sent to COUNTY by the fifth calendar day of the subsequent mont h. COUNTY reserves the right, at its sol e discreti on, to waive the reports provided for hereunder. S
	11 
	11 

	Figure
	COUNTY shall supply to CITY wastewater ~!fluent up t o the Withdrawal Rate as set forth in Section 3.1, provided, however, COUNTY docs not gua~antee the quality of the 
	-4­
	Sep l I '98 11 :(7 t-10 .0(5 F' .08 
	wastewater effluent in COUNTY'S treatment system. Both 
	parties agree that any restriction of wastewater ef!lttent 
	supply services, including COUNTY'S ability to supply , 
	rasulting from an act of God, fire , strikes, accidents , 
	casualty, breakdown of or injury to machinery, pumps or 
	pipelines, insurrection or riot, civil or ~i litary authority, 
	shall not constitute a breach of this .\greement by COUNTY. 
	COUNTY shall exercise, when possible, i t s regular rnanagernent
	practices .with respect to the treatment and disposal/supply 
	of the wastewater effluent. Should COTJllTY contemplate a shut 
	do~,m of the treatment/disposal system, COU!'IT'i shall notify 
	CITY of such intention. 
	~R'l'ICLE 8 
	INDEMN!fICA'],'ION 
	8. l .CITY shall indemnify and save harmless and defend COUNTY, its agents, servants and employees from and against any claims, losses, costs, damages or causes of action of ~hatsoever kind or nature arising out of error, omission or negligent act of CITY, its agents, servants or employees in the performance or nonperformance of its duties under this Agreement, 
	8. 2 CI TY further ngrees to indemr,ify, save harmless and defend COUNTY, its agents, servants and employeesfrom and against any claims , losses, costs, damages or causes of ection of whatever kind or nature arising out of the connection of CITY'S system to COUNTY'S outfall pipe and wastewater treatment system and the CITY'S subsequent use of wastewater effluent for irrigation purposes. This provision shall include all reuse by third parties of wastewater effluent withdrawn by CITY , 
	8.J .The indemnification provided by this Article shall obligate CI'l'V to defend at its own expense or to provide such defense at the COUNTY ' S option, any and all claims and suits brought against COtJl~T'i which may result from CITY'S performance or nonperformance of its duties under this Agreement or ~hich arise out of connection of CITY'S system to COUNTY'S outfal 1 pipe and wastewater treatment system and use of wastewater effluent withdrawn hereunder. 
	8. 4 The indemnification provided by this Article shall be to the extent permitted by law. 
	-5­
	Sep 11'98 L l : C 8 Ho . (I( 5 P. 00 
	WICLE 2 .NOTICES .
	Whenever either party desires to give notice unto the other, it must be given by written notice, sent by registered United states ~ail, with return receipt requested, addressed to the party for whom it is intended, at the place last spe~ified, and the place for giving of notice in compliancewith the provisions of this paragraph. For the present, the parties designate the following as the respective places for giving ot notice, to-wit: 
	COUN'l'Y: 
	Contract Administrator Wastewater Treatment Section O!tioe of Envi~omuental Services 2401 North Powerline Road Pompano Beach, Florida 33069 
	~: 
	CITY MANAGER 
	ROY P. S'l'YPE 
	Section 120.542, F.S., defines "substantial hardship" as a " ... demonstrated economic, technological, legal, or other type of hardship..." and that there is a violation of the "principles of fairness" when "...the literal application of a rule affects a particular person in a manner significantly different from the way it affects other simila rly situated persons ..." 
	1 

	Rule 62-110.104, F.A.C.1 recognizes that a person can seek either a variance under section 120.542, F.S., in which the person must then comply with Chapter 28-104, F.A.C., or seek a variance under Sections 373.414 or 403.201, F.S., in which the person must then comply with Rule 62-110.104, F.A.C. A variance pursuant to Section 120.542, F.S., is more appropriate to this request. 
	2 

	P.O . DRAWER 1300, Pompano Beach, FL 33061 
	P.O . DRAWER 1300, Pompano Beach, FL 33061 
	ARTICLE l..9 
	JtraISDICTION OF OTHER AGENCIES 
	Both parties agree that ce~tain federal, state, and local agencies have some jurisdiction or control over water supply matters and should any such agency issue legallyenforceable laws, regulations, lM.ndates, or c~ders that may alt1,n· any of the terms and conditions of this Agreeme nt, there shall be no liability on either party because of such action . It is further agreed that if such ayency shall request a change in the provisions of this Agreement that both parties will, by mutual agreement, make every
	-6­
	Figure
	Figure
	T~L: .SP. p I 1 ' 0!: 11 : (·8 Mo . oi: s P . 1n 
	, _I 
	IN WITNESS WHEREOF, the parties have made and executed this Agreement on the respective dates under each sign~ture: BROWA~D COUNTY through it& BOARD OF COL"NTY COMMIssIONERS, signing by and through its Chairman, authori.z..ed to execute sa'!'Y l by Board action Oll the /. day o! / z,;• G-? .<.. ( 19~, and ClTY OF POMPANO BEACH, signing by ~a'nd througt,Tts Mayor-Commissioner, duly authorize1 to exacute same . 
	CQUN'l''i 
	ATTEST: .BROWARD COUNTY, through its BOP.RD OF COUNTY COMMISSIONERS 
	~st~~y-1'/ / ___ .E:c-Of.t' icio Clerk of the SCOTT I. COWAN, Chairiiian-­Board of Co\.mty Commissioners / l/ , ,".'', .of Broward Cou1,ty, Florida _r.;_,J_ day of &lt I:~ A , 19 7~ . .
	1 

	Approved as to form by "'. . ~. Office of County Attorney Broward county, rlorida
	.. 

	~ ',•~ I: 
	' . JOHN J. COPELAN, JR., County Attor.-1,cy
	. 

	.. v,: 
	Governmental Center, Suite 423 115 South Andrews Avenue Fort Lauderdale, Florida 33301 Telephone: (JOS) 357-7600 Teleoopier: (305) 357-7 641 
	Attorney 
	-7­
	Sep 1 I '9~ I I : LJ~t Mo . 0( 5 P . l l 
	.
	. 


	.I 
	ACREEl1.ENT BE~EEN BROWARD COUNT¥ AND CITY OF POMPANO BEACH 
	FOR WASTEWATER EFFLUENT REUSE 
	Figure
	CITY OF POMPANO BE.6-CH 
	By____t]~(~~~~T:~r~-~~~m~_____
	~-·~~~-s~i-o-n-er 
	~ay ot.M.MJ.~, i f!() . 
	Figure
	(CORPORATE SEAL) .
	Lu: torney -~ 
	MJK:bjw 12/5/89 po111panob . aOl #88-297 
	-8­
	Sep 11 '98 11 :i:,4 Mo .OGS P.02 
	-

	''-'-'''-'' ..,.,_v ,v'­
	.J'-"" ... .... .;J -­
	n . -~ .#EPP --r y2...,
	-
	Ft? vl'J1 .' ,= /<~1-"'v ,,,.... 
	~n eccordance with• ••p•r•t• wa•tewat•irittlu•nt Reu••
	n. 
	• 

	_.q~••=•nt between th• coUNtY and the CITY ex•o~t•d in 
	~arch lttO, th• CITY pay• , 1 per year tot-wa•tevat•r 
	•ttlYent which the CITY treat• and utili~ea ror 
	~rri9ation purpo•••• The A9reement 9iv•• the COVN't'Y th• 
	z-iciht tc, char9e the CITY the aa1111 rate•, taee and char·v•• 
	•pplioabl• to other cu•tomer• .reoelvinq thi• •orvio•, 
	l:t the COUN'l'Y dat•ni11\aa thaf. "'••t•v•t•r a~fluent i• ••rketable and a ahar9• 1• 1natituted for waetev•te:­•ffluent, th• COUNTY •vr••• to pay any t••• and char9ea (over S1 per yea1:J billed to the CITY tor up to,., Dillion 9allona ptr day tor a• loni a• the COUNTY 
	di•csMt-9•• aver t•n 11UUon 9allori• p•r d•y into an oi:•an 
	outfall, 
	t.W w~NESS WHntor, the parti•• hereto hav• n•d• and executed hi• , ..11D-c,~andwn ot Atr••~•nt on the re•p•ctive ~•t•• und•~ ••ch 
	t ~r--• 8!tOlfAllC COUNTl' through 1~-!SOAJU) OF COUNTY ·~~,e%OtfDS, ai9nin9 by and throu9h it• chair or VJ.c• chair, 
	c thort..ced to exeeut• .:«by BoarcS •ction on th• I 1f ~•¥ or 
	au ~($~ , 1, ~ , and C%T'l 01' POMPANO &BACH, •l9nin9 byini ~-MaYpr Hione.r , duly authorh•d to axeout•
	..... 
	COUJ(T¥ 
	IROW~ COUNTY, through it• 80.\.R.t> OF COUNTY CO,OCIIIXON~ IY d'Ci(lr-~: 
	ASSISTANi 
	DIRECTOR 
	Figure
	. .. 
	Approved ea to fonis b~ Ottic• of county Attorn6y
	lrovard County, Ploriaa ,10111( i1, C:OP~, n., County Attorn•yooverNDental center, suite ,23 
	119 South Andrew• Avenue Port t.auder~a1e, Florida n,01Telephon•• (305) l57"7&oo T•l•~op1er, ()OS) 357~7i41 
	By~
	R~ttlk 
	Depu~y Couftty Attorney 
	,--/ 
	,'·· /..
	,, 
	-~ It :Ii -~·­It ~ .i --­---­------­------­
	i£L : 
	Figure
	11 :1o i'!!J
	N 
	I i §
	: ..,.o,·oz"w " ~ --~<-.!~-­
	! = ' ...._ --
	-­

	: '""'"' ="--=--­
	--
	--

	' " " / 
	"'"

	------"" ,,.,...______ _ 
	' 
	I 
	-
	_-::___ 
	-----­

	I -----7 "" ................ .
	I • ----,./ ------..... 
	. ncs P 1. ------.... -~--~-::~-,;---,,·,"------------L..,__________
	--+------
	... 
	'"' 
	-
	---
	-

	I ---­
	I."""'"" •••• --­
	---
	~ 


	-----------i­
	-----------i­
	--31: ­
	i --lt 
	I '"" -.,!~=-._ 
	I '"" -.,!~=-._ 


	--=:..yr.i.
	--=:..yr.i.
	Ile. --;;-----',, --...... 
	••o•osro ,/.-'\., ~ 
	UT/t1r, , sro.,,G< r••• 
	"""<Nr. / """'"" \. 
	t
	I 

	, I @"'""'
	i j J~,.,
	i j J~,.,
	I I 
	tI 
	\ I

	\ , 
	' ' 
	--..)---_________ ~--. ­
	..

	Figure
	Exhibit B 
	Exhibit B 
	DEP Permit 
	•• : • p d A 
	Rid. Scott 

	Florida Department of 
	Florida Department of 
	Governor 
	-~i~i01lCTION. 

	~~"'' 
	~~"'' 
	# 

	Jcnrn fer Carroll I t. Go\-crnor 
	Environmental Protection 
	Southeast District Office 
	t ·vg 
	A ·. 

	400 N. Congress Avenue, Suite 200 
	Ikrschd T. \'inyard Jr 
	Ikrschd T. \'inyard Jr 
	West Palm Beach, FL 33401 
	IFLORIC 


	. ccrctary 
	c:,, 

	May 23, 2011 ELECTRONIC CORRESPONDENCE 
	In the Matter of an Application for Permit by: 
	City of Pompano Beach File Number FLA013581-006-DW1P Mr. Randolph Brown Broward County 1205 NE 5th Ave City of Pompano Beach, Permit Renewal Pompano Beach, Florida 33060-5758 Reuse Treahnent Facility Emai l: 
	randolph.brown@copbfl.com 

	NOTICE OF PERMIT ISSUANCE 
	Enclosed is Permit Number FLA013581 to operate and to expand the reuse plant and reuse distribution system for the City of Pompano Beach, issued under Chapter 403, Florida Statutes. 
	Monitoring requirements under this permit are effective on the first day of the second month following permit issuance. Until such time, the Permittee shall continue to monitor and report in accordance with previously effective permit requirements, if any. 
	The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days of receipt of notice. 111e procedures for petitioning for a hearing are set forth below. 
	A person whose substantial interests are affected by the Department's proposed permitting decision may petition for an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes. The petition must contain the information set forth below and must be filed (received by the Clerk) in the Office of General Counsel of the Deparhnent at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. 
	Under Rule 62-110.106(4), Florida Administrative Code, a person may request an extension of the time for filing a petition for an administrative hearing. TI1e request must be filed (received by the Clerk) in 
	the Office of General Counsel before the end of the time period for filing a petition for an administrative hearing. 
	Petitions by the applicant or any of the persons listed below must be filed within fourteen days of receipt of this written notice. Petitions filed by any persons other than those entitled to written notice under Section 120.60(3), Florida Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of the written notice, whichever occurs first. Section 120.60(3), 
	EXHIBIT 
	1111 w.dep. \lat.:./111, 
	I 
	Figure
	Florida Statutes, however, also allows that any person who has asked the Department for notice of agency action may file a petition within fourteen days of receipt of such notice, regardless of the date of publication. 
	The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing. The failme of any person to file a petition or request for an extension of time within fourteen days of receipt of notice shall constitute a waiver of that person's right to request an administrative determination (hearing) under Sections 120.569 and 120.57, Florida Statutes. Any subsequent intervention (in a proceeding initiated by another party) will be only at the discretion of the pres
	Administrative Code. 
	A petition that disputes the material facts on which the Department's action is based must contain the following information, as indicated in Rule 28-106.201, Florida Administrative Code: 
	(a) .
	(a) .
	(a) .
	111e name and address of each agency affected and each agency's file or identification number, if known; 

	(b) .
	(b) .
	The name, address, and telephone number of the petitioner; the name, address, and telephone number of the petitioner's representative, if any, which shall be the address for service purposes during the course of the proceeding; and an explanation of how the petitioner's substantial interests will be affected by the determination; 

	(c) .
	(c) .
	A statement of when and how the petitioner received notice of the Department's decision; 

	(d) 
	(d) 
	A statement of all disputed issues of material fact. If there are none, the petition must so .indicate; .

	(e) 
	(e) 
	A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends warrant reversal or modification of the Department's proposed action; 

	(f) .
	(f) .
	A statement of the specific rules or statutes the petitioner contends require reversal or .modification of the Department's proposed action; and .

	(g) 
	(g) 
	A statement of the relief sought by the petitioner, stating precisely the action petitioner wishes the Department to take with respect to the Department's proposed action. 


	Because the administrative hearing process is designed to formulate final agency action, the filing of a petition means that the Department's final action may be different from the position taken by it in this notice. Persons whose substantial interests will be affected by any such final decision of the 
	Department have the right to petition to become a party to the proceeding, in accordance with the requirements set forth above. 
	Mediation under Section 120.573, Florida Statutes, is not available for this proceeding. 
	This permit action is final and effective on the date filed with the Clerk of the Department unless a petition (or request for an extension of time) is filed in accordance with the above. Upon the timely filing of a petition (or request for an extension of time), this permit will not be effective until further order of the Department. 
	Any party to the permit has the right to seek judicial review of the permit action under Section 120.68, Florida Statutes, by the filing of a notice of appeal under Rules 9.110 and 9.190, Florida Rules of Appellate Procedure, with the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida, 32399-3000, and by filing a copy of the 
	Any party to the permit has the right to seek judicial review of the permit action under Section 120.68, Florida Statutes, by the filing of a notice of appeal under Rules 9.110 and 9.190, Florida Rules of Appellate Procedure, with the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida, 32399-3000, and by filing a copy of the 
	notice of appeal accompanied by the applicable filing fees ·with the appropriate district court of appeal. The notice of appeal rnust be filed within 30 days from the date when this permit action is filed with the Clerk of the Department. 

	Executed in West Palm Beach, Florida. STA TE OF FLORIDA DEPARTMENT OF ENVIRONMENT AL PROTECTION 
	Figure
	Linda A. Brien 
	Linda A. Brien 
	Linda A. Brien 

	Water Facilities Administrator 
	Water Facilities Administrator 

	,I 
	,I 
	Southeast District 

	LAB/JAA/mwb 
	LAB/JAA/mwb 

	TR
	FILING AND ACKNOWLEDGMENT 


	FILED, on this date, under Section 120.52, Florida Statutes, with the designated Deputy Clerk, receipt of which is hereby acknowledged. 
	__,~~~:..:'.S:-:~/a--~~~==~-5.L2Ull~ ~ ­(Clerk] [Date] 
	CERTIFICATE OF SERVICE 
	The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies were mailed before the close of business on May 23, 2011 to the listed persons. 
	_May 23, 2011__ Date 
	Figure

	Enclosures 
	ec: .Don Bayler, City of Nona Garth Hinckle, BCDPEP, Joanne Swing, BCDPEP, Timothy J. 
	Michael Hambor, DEP / WPB, Michael.Hambor@dep.state.fl.us 
	Pompano Beach, Donald.Bayler@copbfl.com 
	Schaffner, OGC/ TLH, Nona.Schaffner@dep.state.fl.us 
	ghinckle@co.broward.fl.us 
	TSWING@broward.org 
	Smith, MWH/ WPB, Timothy.J.Smith@mwbglobal.com 

	3 .
	Rick Scott
	Florida Department of 
	Florida Department of 
	Governor 

	Environmental Protection 
	Environmental Protection 
	Jennifer Carroll Lt. Go,crnor
	Jennifer Carroll Lt. Go,crnor
	Southeast District Office 

	400 N. Congress Avenue, Suite 200 Herschel T. Vinyard Jr. 
	West Palm Beach, FL 33401 Secretary 
	STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 
	PERMITTEE: City of Pompano Beach RESPONSIBLE OFFICIAL: Mr. Randolph Brown 1205 NE 5th Ave 
	PERMITTEE: City of Pompano Beach RESPONSIBLE OFFICIAL: Mr. Randolph Brown 1205 NE 5th Ave 
	PERMITTEE: City of Pompano Beach RESPONSIBLE OFFICIAL: Mr. Randolph Brown 1205 NE 5th Ave 
	PERMIT NUMBER: FILE NUMBER: ISSUANCE DATE: EXPIRATION DATE: 
	FLA013581 FLA013581-006-DW1 P May 23, 2011 May 23, 2016 

	Pompano Beach, Florida 33060-5758 (954) 545-7044 
	Pompano Beach, Florida 33060-5758 (954) 545-7044 

	FACILITY: 
	FACILITY: 

	Pompano Beach, City of -Reuse Treatment Facility 1801 N Federal Hwy Pompano Beach, FL 33062-1008 Broward County Latitude: 26°15' 14.67" N Longitude: 80°6' 3.95" W 
	Pompano Beach, City of -Reuse Treatment Facility 1801 N Federal Hwy Pompano Beach, FL 33062-1008 Broward County Latitude: 26°15' 14.67" N Longitude: 80°6' 3.95" W 


	This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the 
	Florida Administrative Code (F.A.C.). This permit does not constitute authorization to discharge wastewater 
	other than as expressly stated in this permit. The above named Permittee is hereby authorized to operate the 
	facilities in accordance with the documents attached hereto and speciiically described as follows: 
	WASTEWATER TREATMENT: 
	An existing 7.5 mgd permitted capacity reuse domestic wastewater treatment plant consisting of filtration, coagulation, and chlorination. The influent to the facility is from the effluent from the North Broward County 
	Regional Wastewater Treatment Plant traveling to a final discharge point in the Atlantic Ocean. The facility is 
	permitted for expansion to 12.5 mgd AADF. 
	REUSE OR DISPOSAL: 
	Land Application R-001: An existing 7.5 mgd arumal average daily flow permitted capacity slow-rate public access system with future expansion to over 20 mgd. R-001 is a reuse system which consists of Urban Reuse in North Broward County Florida. 
	IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and Part I through Part IX on pages 1 through 18 of this permit. 
	11 11 w.dep 
	srutc./7.us 

	PERMITTEE: City of Pompano Beach PERMIT NUMBER: FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	FLA013581 

	I. .RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
	A. .Reuse and Land Application Systems 
	l. .During the period beginning on the issuance date and lasting through the expiration date of this permit, the Permittee is authorized to supplement reclaimed water with ground water and direct reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the Permittee as specified below and reported in accordance with condition I. l. B7.: 
	Reclaimed Wnter Limitations Monitoring Requirements Parameter Umts Max/Min Limit St<1tistical Basis Frcqm•ncy of Monitoring Analysis Sample Type Site Number Notes Flow (Golf Course) Max Report Annual /\vcragc Recording Flow Seel. A.3mgd Max Report Monthly Average Continuous Meter with FLW-001 and o..Totalizer Flow (Urban Reuse) Max Report /\nnual Average Recording Flow See I. A.3.mgd Max Report Monthly /\vPrage Continuous Meter with FLW-002 and6..Tot,1lizcr Solids, Total Suspended mg/ L M;;ix 5.0 Smglc Silm
	2 
	PERMITTEE: City of Pompano Beach 
	PERMIT NUMBER: FLA013581 FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 
	I.A.I. and as described below: 
	Monitoring Site 
	Monitoring Site 
	Monitoring Site 

	Number 
	Number 
	Description of Monitoring Site 

	FLW-001 
	FLW-001 
	THE REUSE FACIUTY DISTRIBUTION PfPE AFTER THE H1GH PRESSURE 

	TR
	DISTRIBUTION PUMPS (GOLF COURSE) 

	FLW-002 
	FLW-002 
	THE REUSE FACILITY DISTRIBUTION PIPE AFTER THE LOW PRESSURE 

	TR
	DISTRIBUTION PUMPS (URBAN REUSE) 

	EFB-001 
	EFB-001 
	AFTER THE EFFLUENT FILTERS AND BEFORE DISINFECTION 

	EFA-001 
	EFA-001 
	SAMPUNG LINE FROM THE END OF THE CHLORINE CONTACT BASIN 

	TR
	WITHIN THE NEW REUSE STORAGE TANK 


	3. .The annual average daily (AADF) flow to land application system ROOJ shall not exceed 7.5 mgd. After Phase Two Construction, the AADF land application system R001 shall not exceed 12.5 mgd. Flow limits may be exceeded if the demand for reclaimed water irrigation at the reuse sites is greater and the irrigation procedure complies with all Department's performance standards for Part IlJ reuse. 
	[62-4.070 (1) & (3)/ 
	4. .
	4. .
	4. .
	Hourly measurement of pH during the period of required operator attendance may be substituted for continuous measurement. [Chapter 62-601, Fig11re 2] 

	5. .
	5. .
	Hourly measurement of Turbidity and total residual chlorine during periods of equipment failure may be substituted for continuous monitoring. [62-4.070 (1) & (3)] 

	6. .
	6. .
	A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 months. [62-601.200(17) n,uf .500(6)/ 

	7. .
	7. .
	To report the"% less than detection," count the number of fecal coliform observations that were less than detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round to the nearest integer). [62-600.440(5)(f)] 

	8. .
	8. .
	The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be less than 1.0 mg/L. {62-600.440(5)(b); 62-610.460(2); and 62-610.463 (2)] 

	9. .
	9. .
	When the turbidity meter is used for compliance, the maximum turbidity shall be limited as described in the approved operating protocol, such that the permit limitations for total suspended solids and fecal coliforms will be achieved. The updates to the operating protocol may include an adjustment. The Department shall approve the adjustment in writing. [62-610.463(2)] [62-4.070 (1) & 


	(3)] 
	10. .
	10. .
	10. .
	Crab samples shall be taken dt1ring peak daily hydraulic loading that has the minimum detention time in the chlorination system. [62-4.070 (1) & (3)] 

	11. 
	11. 
	When the turbidity meter is used for compliance, the turbidity reading shall be taken when the TSS grab samples are taken and the reading shall be included in Part B of the monthly DMRs. [62-4.070 


	(1) & (3)] 
	12. The plant operator shall record the times that the diversion provision of the operational protocol was used in the daily log. [62-4.070 (1) & (3)/ 
	3 
	PERMITTEE: City of Pompano Beach .PERMIT NUMBER: 
	FLA013581 FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	13. 
	13. 
	13. 
	The plant computer system may be 1,1sed in place of a 24-hour recording chart. The computer must be able to print a 24-hour time graph. Each day the computer must print a 24-hour time graph for each continuous meter system. The Permittee must retain the 24-hour time graph for a period of three years. [62-4.070 (1) & (3)] 

	14. 
	14. 
	When the TSS meter is used for compliance, the maximum reading from the TSS meter (TSS in mg/L) shall be limited as described in the approved operating protocol, such that the permit limitations for total suspended solids and fecal coliforrns will be achieved. [62-610.463(2)] 

	15. .
	15. .
	When the TSS meter is used, the initial diversion set point when the effluent if sampled for TSS would be expected to exceed 5.0 mg/Lis when the TSS meter reads greater than 4.0 mg/ L TSS. The permit allows this set point to be updated and revised after acceptance by the Department in writing. The TSS meter shall be calibrated as per the manufacturer recommendations if the daily reading TSS value at the time of sample is over 0.5 mg/L variance from the daily laboratory grab TSS sample. The minimum sample fi

	16. 
	16. 
	The treatment facilities shall be operated in accordance with all approved operating protocols including reporting protocol. Only reclaimed water that meets the criteria established in the approved operating protocol(s) may be released to system storage or to the reuse system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall be directed to filter feed pump station. [62-610.320(6) and 62-610.463(2)] 

	17. .
	17. .
	Instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped with an automated data logging or recording device. /62-610.463 (2)] 

	18. .
	18. .
	Intervals between sampling for Giardia and Cryptosporidium shall not exceed two years. The testing shall be during the second quarter of each odd year. As long as the sampling is during the second quarter of each odd calendar year, this requirement has been complied with. [62-610.472(3)(d)/ 

	19. .
	19. .
	This permit does not authorize the discharge to unlined storage ponds. A permit revision and applicable groundwater monitoring shall be required prior to discharge to unlined storage ponds. 


	/62-610.463(3)] ][62-4.070(1) a11d (3)) 
	4 
	PERMITTEE: City of Pompano Beach PERMIT UMBER: FLt\013581 FACILITY: City ofPompano Beach, Reuse Treatment Facility 
	B. .Other Limitations and Monitoring and Reporting Requirements 
	I. .During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored by the Permittee as specified below and reported in accordance with condition I. l . B7.: 
	Table
	TR
	Limitations 
	Monitoring Requirements 

	TR
	Frequency of 
	Monitoring 

	Parameter 
	Parameter 
	Units 
	Max/Min 
	Limit 
	Statistical Basis 
	Analysis 
	Sample Type 
	Site 
	Notes 

	TR
	Number 

	TR
	Max 
	Report 
	Annual Average 
	Recording 

	Flow 
	Flow 
	mgd 
	Max 
	Report 
	Monthly Average 
	Continuous 
	Flow Meter 
	FLW-003 
	See I. B.3 

	TR
	with Totalizer 

	Percent Capacity, 
	Percent Capacity, 

	(TMADF/ Permitted 
	(TMADF/ Permitted 
	percent 
	Max 
	Report 
	Monthly Avt!rage 
	Monthly 
	Calculated 
	FLW-003 

	Capacity} x 100 
	Capacity} x 100 


	5 
	PERMITTEE: City of Pompano Beach 
	PERMIT NUMBER: FLA013581 FACILITY: City ofPompano Beach, Reuse Treatment Facility 
	2. .Samples shall be taken at the monitoring site locations listed in Permit Condition 1.8.1. and as .described below: .
	Monitoring Site .Number .
	Description of Monitoring Site FLW-003 
	THE REUSE TREATMENT FACILITY INFLUENT PIPE FROM THE NORTH BROWARD COUNTY WWTF OCEAN OUTFALL MAIN 
	3. .
	3. .
	3. .
	A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 months. [62-601.200(1 7) n11d .500(6)] 

	4. .
	4. .
	Sampling results for giardia and cryptosporidium shall be reported on DEP Form 62­610.300(4)(a)4, Pathogen Monitoring, which is attached to this permit. This form shall be submitted to the Department's Southeast District Office and to DEP's Reuse Coordinator in Tallahassee. [62-610.300(4)(n)J 

	5. .
	5. .
	The sample collection, analytical test methods and method detection limits (MDLs) applicable to this permit shall be conducted using a sufficiently sensitive method to ensure compliance with applicable water quality standards and effluent limitations and shall be in accordance with Rule 62-4.246, Chapters 62-160 and 62-601, F.A.C., and 40 CFR 136, as appropriate. The list of Department established analytical methods, and corresponding MDLs (method detection limits) and PQLs (practical quantitation limits), 
	http://www.dep.state.fl.us/labs/library/index.htrn



	a. .The laboratory's reported MDL and PQL values for the particular method must be equal or 
	less than the corresponding method values specified in the Department's approved MDL and PQL list; 
	b. .The laboratory reported MDL for the specific parameter is less than or equal to the perm.it .limit or the applicable water quality criteria, if any, stated in Chapter 62-302, P.A.C. .Parameters that are listed as "report only'' in the permit shall use methods that provide an .MDL, which is equal to or less than the applicable \"-'ater quality criteria stated in 62-302, .
	F.A.C.; and 
	c. .If the MD Ls for all methods available in the approved list are above the stated permit limit or applicable water quality criteria for that parameter, then the method with the lowest stated MDL shall be used. 
	When the analytical results are below method detection or practical quantitation limits, the 
	Permittee shall report the actual laboratory MDL and/ or PQL values for the analyses that were 
	performed following the instructions on the applicable discharge monitori11g report. 
	Where necessary, the Permittee may request approval of alternate methods or for alternative 
	MDLs or PQLs for any approved analytical method. Approval of alternate laboratory MDLs or 
	PQLs are not necessary if the laboratory reported MDLs and PQLs are less than or equal to the 
	permit limit or the applicable water quality criteria, if any, stated in Chapter 62-302, F.A.C. 
	Approval of an analytical method not included in the above-referenced list is not necessary if the 
	6 .
	PER.MITTEE: City ofPompano Beach PERMIT NUMBER: FLA013581 FACILITY: City of Pompano Beach. Reuse Treatmenl Facilil) 
	analytical method is approved in accordance with 40 CFR 136 or deemed acceptable by the Department. [62-4.246, 62-160] 
	6. .
	6. .
	6. .
	The Permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent samples which are required by this permit. [62-601 .500(5)/ 

	7. .
	7. .
	Monitoring requirements under this permit are effective on the first day of the second month following permit issuance. Until such time, the Permittee shall continue to monitor and report in accordance with previously effective permit requirements, if any. During the period of operation authorized by this permit, the Permittee shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the frequencies specified by the REPORT type 


	(i.e. monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the associated DMR due dates below. 
	REPORT Type on DMR 
	REPORT Type on DMR 
	REPORT Type on DMR 
	Monitoring Period 
	Due Date 

	Monthly or Toxicity 
	Monthly or Toxicity 
	first day of month -last day of month 
	28th day of following month 

	Quarterly 
	Quarterly 
	January 1 -March 31 April 1 -June 30 July 1 -September 30 October 1 -December 31 
	April 28 July 28 October 28 January 28 

	Semiannual 
	Semiannual 
	January 1 -June 30 July 1 -December 30 
	July 28 January 28 

	Annual 
	Annual 
	January 1 -December 31 
	January 28 


	DMRs shall be submitted for each required monitoring period including months of no discharge. The Permittee shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department's Southeast District Office at the address specified in Permit Condition I.D.8. by the twenty-eighth (28th) of the month following the month of operation. 
	{62-620.610(18)]l62-601.300(1), (2), a11d (3)] 
	8. .The Permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2. on or before January l of each year. {62-610.870(3)} 
	9. .Operating protocol(s) shaU be reviewed and updated periodically to ensure continuous compliance with the minimum treatment and disinfection requirements. Updated operating protocols shall be submitted to the Department's Southeast District Office for review and approval upon revision of the operating protocol(s) and with each permit application. /62­610.320(6) a11rl 62-610.463(2)/ 
	I0. .The Permittee shall maintain an inventory of storage systems. The inventory shall be submitted to the Department's Southeast District Office at least 30 days before reclaimed water will be introduced into any new storage system. The inventory of storage systems shall be attached to the annual submittal of the Annual Reuse Report. [62-610.464(5)) 
	II. Unless specified otherwise in this permit, aII reports and other information required by this permit, including 24-hour notifications, shall be submitted to or reported to, as appropriate, the Department's Southeast District Office at the address specified below: 
	PERMITTEE: City ofPompano Beach FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	PERMIT NU1v!BER: 
	FLA0!358J 

	Florida Department of Environmental Protection Southeast District Office 
	400 N Congress Ave 
	Suite 200 
	West Palm Beach, Florida 33401-2913 
	Phone Number -(561)681-6600 
	FAX Number -(561)681-6760 
	(All FAX copies and e-mails shall be followed by original copies.) 
	[ 62-620.305 j 
	12. .All reports and other information shall be signed in accordance with the requirements of Rule 62­620.305, F.A.C. {62-620.305] 
	II. .RESIDUALS MANAGEMENT REQUIREMENTS 
	II. .RESIDUALS MANAGEMENT REQUIREMENTS 
	II. .RESIDUALS MANAGEMENT REQUIREMENTS 
	1. .Section II is not applicable to this facility. 
	III. 
	III. 
	III. 
	GROUND WATER REQUIREMENTS 

	I. .
	I. .
	Section III is not applicable to this facility. 


	IV. 
	IV. 
	IV. 
	ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS 

	A. .
	A. .
	Part III Public Access System(s) 

	I. .
	I. .
	This reuse system includes the following major user(s) of reclaimed water (i.e., using 0.1 rngd or more) and general service area(s): 


	Site Number 
	Site Number 
	Site Number 
	User Name 
	User Type 
	Capacity(mgd) 
	Acreage 

	PAA-01 PAA-02 PAA-03 PAA-04 PAA-05 
	PAA-01 PAA-02 PAA-03 PAA-04 PAA-05 
	City of Pompano Beach Recreation Facility Future Service Area I Future Service Area II Air Park Future Service Area IV 
	Athletic Complexes and Parks Residential Developments Residential Developments Business, Commercial and Industrial Parks Residential Developments 
	2.5 
	400 

	1.7 
	1.7 
	525 

	1.5 
	1.5 
	475 

	2.0 
	2.0 
	475 

	2.0 
	2.0 
	625 

	PAA-06 PAA-07 
	PAA-06 PAA-07 
	Future Service Area V Future Service Area VI 
	Residential Developments Residential Developments 
	4.2 1.5 
	1325 

	500 
	500 

	PAA-08 
	PAA-08 
	Future Service Area VII 
	Residential Developments 
	1.65 
	525 

	PAA-09 PAA-10 
	PAA-09 PAA-10 
	Palm Aire Broward County Service Area 
	Residential Developments Residential Developments 
	6.25 n/a 
	1500 n/a 

	PAA-11 
	PAA-11 
	Lighthouse Point Service Area 
	Residential Developments 
	n/ a 
	n/ a 

	TR
	Total 
	23.3 
	6350 


	f62-61o.soo(s)Jl62-620.630(1o)(b)J 
	8 
	PERMITTEE: City of Pompano Beach FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	PERMIT NUMBER: 
	FLAOJ3581 

	2. .
	2. .
	2. .
	Cross-connections to the potable water system are prohibited.. [62-610.469(7)] 

	3. .
	3. .
	A cross-connection control program shall be implemented and/or remain in effect within the areas where reclaimed water will be provided for use. {62-610.469(7)] 

	4. .
	4. .
	The Permittee shall conduct inspections within the reclaimed water service area to verify proper connections, to minimize illegal cross-connections, and to verify the proper use of reclaimed water. Inspections are required when a customer first connects to the reuse distribution system. Subsequent inspections are required as specified in the cross-connection control and inspection program. [62-610.469(7)(1,)J 

	5. .
	5. .
	Ifa cross-connection between the potable and reclaimed water systems is discovered, the .Permittee shall: .


	a. .
	a. .
	a. .
	Immediately discontinue potable water and/or reclaimed water service to the affected area. 

	b. .
	b. .
	If the potable water system is contaminated, clear the potable water lines. 

	c. .
	c. .
	Eliminate the cross-connection. 

	d. .
	d. .
	Test the affected area for other possible cross-connections. 

	e. .
	e. .
	Within 24 hours, notify the Department's Southeast District Office's domestic wastewater and drinking water programs. 

	f. .
	f. .
	Within 5 days of discovery of a cross-connection, submit a written report to the Department's Southeast District Office detailing: a description of the cross-connection, how the cross­connection was discovered, the exact date and time of discovery, approximate time that the cross-connection existed, the location, the cause, steps taken to eliminate the cross­connection, whether reclaimed water was consumed, and reports of possible illness, whether the drinking water system was contaminated and the steps tak


	[62-555.350(3) n11d 62-555.360][62-620.610(20)] 
	6. .
	6. .
	6. .
	Maximum obtainable separation of reclaimed water Lines and potable water lines shall be provided and the minimum separation distances specified in Rule 62-610.469(7), f .A.C., shall be provided. Reuse facilities shall be color coded or marked. Underground piping whlch is not manufactured of metal or concrete shall be color coded using Pantone Purple 522C using light stable colorants. Underground metal and concrete pipe shall be color coded or marked using purple as the predominant color. /62-610.469(7)/ 

	7. .
	7. .
	In constructing reclaimed water distribution piping, the Permittee shall maintain a 75-foot .setback distance from a reclaimed water transmission facility to public water supply wells. No .setback distances are required to other potable water supply wells or to any nonpotable water .supply wells. {62-610.471 (3)] .

	8. .
	8. .
	A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply wells, unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service area. No setback distances are required to any nonpotable water supply well, to any surface water, to any developed areas, or to any private swimming pools, hot tubs, spas, saunas, picnic tablesbarbecue pits, or barbecue grills. [62-610.471(1), (2), 
	.. 



	(5), n11d (7)] 
	9 
	PERMITTEE: City ofPompano Beach PERMIT NUMBER: FLA013581 FACILITY: City of Pompano Beach, Reuse Treatment facility 
	9. .Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools. [62­610.469(4)/ .
	I0. .Low trajectory nozzles, or other means to minimize aerosol formation shall be used within l 00 feet from outdoor public eating, drinking, or bathing facilities. [62-610.471(6)/ 
	II. A setback distance of 100 feet shall be maintained from indoor aesthetic features using reclaimed water to adjacent indoor public eating and drinking facilities. [62-610.471(8)/ 
	12. .
	12. .
	12. .
	The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of advisory signs in areas where reuse is practiced, notes on scorecards, or other methods. [62­610.468(2)/ 

	13. 
	13. 
	All new advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along with all labels on hose bibbs, valves, and outlets shall bear the words "do not drink" and "no beber" along with the equivalent standard international symbol. In addition to the words ''do not drink" and ''no beber," advisory signs posted at storage ponds and decorative water features shall also bear the words "do not swim" and "no nadar" along with the equivalent standard international symbols. Existing 

	14. 
	14. 
	The Permittee shall ensure that users of reclaimed water are informed about the origin, nature, and characteristics of reclaimed water; the manner in which reclaimed water can be safely used; and limitations on the use of reclaimed water. Notification is required at the time of initial connection to the reclaimed water distribution system and annually after the reuse system is placed into operation. A description of on-going public notification activities shall be included in the Annual Reuse Report. {62-61

	15. 
	15. 
	Routine aquatic weed control and regular maintenance ofstorage pond embankments and access areas are required. /62 -610.414(8)/ 

	16. 
	16. 
	Overflows from emergency discharge facilities on storage ponds shall be reported as abnormal events in accordance with Permit Condition lX.20. [62-610.800(9)/ 

	17. .
	17. .
	The Permittee may return reuse water used for cooling of the on-site air compressor to the plant influent of the City of Pompano Beach Reuse Treatment Facility and mix with the influent stream from North Broward County Regional Wastewater Treatment Facility Ocean Outfall Effluent Main. 


	\'. .OPERATION AND MAINTENANCE REQUIREMENTS 
	A. .Staffing Requirements 
	I. .During the period of operation authorized by this permit, the wastewater facilities shall be operated under the supervision of a(n) operator(s) certified in accordance with Chapter 62-602, 
	F.A.C. This facility does not fit the Category or Class of wastewater treatment facilities. At a minimum, operators with appropriate certification must be on the site as follows: 
	PERMTTTEE: City ofPompano Beach .
	PERMIT NUMBER: 

	FLAOl3581 FACIUTY: City ofPompano Beach, Reuse Treatment Facility 
	A Class C or higher operator 6 hours/day for 7 days/week. The lead/chief operator must be a Class B operator, or higher. 
	[62-620.630(3)}[62-699.310/ [62-610.462) 
	2. .An operator meeting the lead/chief operator class for the plant shall be available during all .periods of plant operation. "Available'' means able to be contacted as needed to initiate the .appropriate action in a timely manner. {62-699.311(1)] .
	B. .Capacity Analysis Report and Operation and Maintenance Performance Report Requirements 
	I. .When the three-month average daily flow for the most recent three consecutive months exceeds 50 percent of the permitted capacity of the treahJ1ent plant or reuse and disposal systems, the Permittee shall submit to the Department a capacity analysis report. This initial capacity analysis report shall be submitted within 180 days after the last day of the last month of the three-month period referenced above. The capacity analysis report shall be prepared in accordance with Rule 62-600.405, F.A.C. [62-60
	2. .The application to renew this permit shall include a detailed operation and maintenance .performance report prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1)/ .
	C. .Recordkeeping Requirements 
	I. .The Permittee shall maintain the following records and make them available for inspection on the site of the permitted facility. 
	a. .
	a. .
	a. .
	Records of all compliance monitoring information, including all calibration and maintenance records and all original strip chart recordings for continuous monitoring instrumentation, including, ifapplicable, a copy of the laboratory certification showing the certification number of the laboratory, for at least three years from the date the sample or measurement was taken; 

	b. .
	b. .
	Copies of all reports required by the permit for at least three years from the date the report was prepared; 

	c. .
	c. .
	Records of all data, including reports and documents, used to complete the application for the permit for at least three years from the date the application was filed; 

	d. .
	d. .
	Monitoring information, including a copy of the laboratory certification showing the laboratory certification number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C., for at least three years from the date of sampling or measurement; 

	e. .
	e. .
	A copy of the current permit; 

	f. .
	f. .
	A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C.; 

	g. .
	g. .
	A copy of any required record drawings; 

	h. .
	h. .
	Copies of the licenses of the current certified operators; and 

	i. .
	i. .
	Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the date of the logs or schedules. The logs shall, at a mini.mum, include identification of the plant; the signature and license number of the operator(s) and the signature of the person(s) making any entries; date and time in and out; specific operation and maintenance activities, including any preventive maintenance or repairs made or 


	]1 
	PERMITTEE: City of Pompano Beach .PERMIT NUMBER: 
	FLA013581 FACILITY: City ofPompano Beach, Reuse Treatment facility 
	requested; results of tests performed and samples taken, unless documented on a laboratory sheet; and notation of any notification or reporting completed in accordance with Rule 62­602.650(3), F.A.C. The logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and current to the last operation and maintenance performed. 
	[62-620.350, 62-602.650] 
	VI. SCHEDULES 
	I. .The following self.improvement construction shall be completed according to the following .schedule: .
	Item N umber 
	Item N umber 
	Item N umber 
	Tmprovement Action 
	Estimated Completion Date 

	1. 
	1. 
	Expand the reuse service area throughout the City's Service Area, Broward County's Service 
	August 11, 2017 

	TR
	Area, and Lighthouse Point Service Area 

	2. 
	2. 
	Expand the Plant to 12.5 mgd 
	August 11, 2017 


	The Permittee shall submit preliminary design report for ltem Number 2 to the Department and received a pproval of the preliminary design report prior to start of construction. [62-620.320(6)] 
	2. .
	2. .
	2. .
	Prior to placing the modifications to existing facilities into operation or any individual unit processes into operation. for any purpose other than testing for leaks and equipment operation. the Permittee sh al I complete and submit to the Department DEP Form 62-620.910( 12). Notification of Completion of Construction for Wastewater facilities or Activities. [62-620.410(7)} 

	3. .
	3. .
	With.in ninety days of issuance of this permit The Permittee shall update the operating protocol to establish reporting requirements during the startup of the plant after a shutdown that was in compliance of minimum TRC and maximum Turbidity and when not in compliance with those specific requirements. The operating protocol should be updated to clarify when continuous monitoring data should be reported and when not reported on the DMRs. {62-4.070 (1)] 

	4. .
	4. .
	Within six months after a facility is placed in operation, the Permittee shall provide written certification to the Department on Form 62-620.910(13) that record drawings pursuant to Chapter 62-600, F.A.C., and that an operation and maintenance manual pursuant to Chapters 62-600 and 62-610, F.A.C., as applicable, are available at the location specified on the form. [62-620.410(6) and 62-620.630(7)I 

	5. .
	5. .
	If the Permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the Permittee shall submit an application for renewal no later than one-hundred and eighty days (180) prior to the expiration date of this perm.it. Application shall be made using the appropriate forms listed in Rule 62-620.910, F.A.C., including submittal of the appropriate processing fee set forth in Rule 62-4.050, F.A.C. With the permit renewal application, the Permittee shall submit the re


	VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS 
	I. .This facility is not required to have a pretreatment program at this time. [62-625.500] 
	PERMITTEE: City of Pompano Beach PERMIT NUMBER: FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	FLA013581 

	VIII. OTHER SPECIFIC CONDITIONS 
	I. .In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or modifications of the permitted facilities) shall be taken by the Permittee. Other corrective action may be required to ensure compliance with rules of t
	F.A.C. [62-600.410(8) n11rl 62-640.400(6)] 
	2. .
	2. .
	2. .
	The deliberate introduction of stormwater in any amount into collection/ transmission systems designed solely for the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into collection/transmission systems designed for the introduction or conveyance of combinations of storm and domestic/ industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant is prohibited, except as provided by Rule 62-610.472, F

	3. .
	3. .
	Collection/ transmission system overflows shall be reported to the Department in accordance .with Permit Condition IX. 20. [62-604.550] {62-620.610(20)) .

	4. .
	4. .
	The operating authority of a collection/ transmission system and the Permittee of a treatment .plant are prohibited from accepting connections of wastewater discharges which have not .received necessary pretreatment or which contain materials or pollutants (other than normal .domestic wastewater constituents): .


	a. .
	a. .
	a. .
	Which may cause fire or explosion hazards; or 

	b. .
	b. .
	Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH levels; or 

	c. .
	c. .
	Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment; or 

	d. .
	d. .
	Which result in the wastewater temperature at the introduction of the treatment plant 


	exceeding 40°C or otherwise inhibiting treatment; or 
	e. .Which result in the presence of toxic gases, vapors, or fumes that may cause worker health and safety problems? 
	{62-604.130(5)] 
	5. .
	5. .
	5. .
	The treatment facility, storage ponds for Part II systems, rapid infiltration basins, and/or .infiltration trenches shall be enclosed with a fence or otherwise provided with features to .discourage the entry of animals and unauthorized persons. [62-600,400(2)(b)J .

	6. .
	6. .
	Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and grit. [62-701 .300(I)(n)] 

	7. .
	7. .
	Where required by Chapter 471 or Chapter 492, F.S., applicable portions of reports that must be submitted under this permit shall be signed and sealed by a professional engineer or a professional geologist, as appropriate. [62-620.310(4)] 


	PERMITTEE: City of Pompano Beach 
	PERMIT NUMBER: FLAOJ 358l FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	8. .
	8. .
	8. .
	The Permittee shall provide verbal notice to the Department's Southeast District Office as soon as practical after discovery of a sinkhole or other karst feature within an area for the management or application of wastewater, wastewater residuals (sludges), or reclaimed water. The Permittee shall immediately implement measures appropriate to control the entry of contaminants, and shall detail these measures to the Department's Southeast District Office in a written report within 7 days of the sinkhole disco

	9. .
	9. .
	The Permittee shall provide adequate notice to the Department of the following: 


	a. .
	a. .
	a. .
	Any new introduction of pollutants into the facility from an industrial discharger whkh would be subject to Chapter 403, F.S., and the requirements ofChapter 62-620, F.A.C., if it were directly discharging those pollutants; and 

	b. .
	b. .
	Any substantial change in the volume or character of pollutants being introduced into that facility by a source which was identified in the permit application and known to be discharging at the time the permit was issued. 


	Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the facility. 
	[62-620.625(2)] 
	IX. GENERAL CONDITIONS 
	L .The terms, conditions, requirements, limitations, and restrictions set forth in this permit are binding and enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision. [62-620.610(1)} 
	2. .
	2. .
	2. .
	This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or exhibits. Any unauthorized deviations from the appioved drawings, exhibits, specifications, or conditions of this pennit constitutes grounds for revocation and enforcement action by the Department. {62-620.610(2)/ 

	3. .
	3. .
	As provided in subsection 403.087(7), F.S., the issuance of this permit does not convey any vested rights or any exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or approval of any other Department pem1it or authorization that may be required for other aspects of the total project which are not addressed in this permit. [62

	4. .
	4. .
	This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express State opinion as to title. 


	{62-620.610(4)] 
	5. .This permit does not relieve the Permittee from liability and penalties for harm or injury to human health or welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the Permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by an order from the Department. The Permittee shall take all reasonable steps to minimize or prevent any discharge, reuse of reclaimed water, or re
	14 .
	PERMITTEE: City ofPompano Beach .
	PERMIT NUMBER: 

	FLAOl358 1 FACILITY: City ofPompano Beach, Reuse Treatment Facility 
	which has a reasonable likelihood of adversely affecting human health or the environment. It shall not be a defense for a Permittee in an enforcement action that it would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the conditions of 
	this permit. [62-620.610 (5)] 
	6. .
	6. .
	6. .
	Ifthe Permittee wishes to continue an activity regulated by this permit after its expiration date, the Permittee shall apply for and obtain a new perm.it. {62-620.610(6)/ 

	7. .
	7. .
	The Permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and related appurtenances, that are installed and used by the Permittee to achieve compliance with the conditions of this permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to maintain or achieve compliance with the conditions of the permit. [62-620.610(7) ] 

	8. .
	8. .
	This permit may be modified, revoked and reissued, or terminated for cause. The filing of a .request by the Permittee for a permit revision, revocation and reissuance, or termination, or a .notification of planned changes or anticipated noncompliance does not stay any permit .condition. [62-620.610(8)] .

	9. .
	9. .
	The Permittee, by accepting this permit, specifically agrees to allow authorized Department .personnel, including an authorized representative of the Department and authorized EPA .personnel, when applicable, upon presentation of credentials or other documents as may be .required by law, and at reasonable times, depending upon the nature of the concern being .investigated, to: .


	a. .
	a. .
	a. .
	Enter upon the Permittee's premises where a regulated facility, system, or activity is located or conducted, or where records shall be kept under the conditions of this permit; 

	b. .
	b. .
	Have access to and copy any records that shall be kept under the conditions of this permit; 

	c. .
	c. .
	Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and 

	d. .
	d. .
	Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or Department rules. 


	[62-620.610(9)] 
	10. In accepting this permit, the Permittee understands and agrees that all records, notes, monitoring data, and other information relating to the construction or operation of this permitted source which are submitted to the Department may be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida Statutes or Department rules, except as such use is proscribed by Section 403.111, F.S., or Rule 62-620.302, 
	F.A.C. Such evidence shall only be used to the extent that it is consistent with the Florida Rules of Civil Procedure and applicable evidentiary rules. {62-620.610(10) ] 
	11. .When requested by the Department, the Permittee shall within a reasonable time provide any .information required by law which is needed to determine whether there is cause for revising, .revoking and reissuing, or terminating this permit, or to determine compliance with the permit. .The Permittee shall also provide to the Department upon request copies of records required by .this permit to be kept. If the Permittee becomes aware of relevant facts that were not submitted .or were incorrect in the perm.
	[62-620.610(11)) 
	15 .
	PERMITTEE: City ofPompano Beach 
	PERMIT NUMBER: FLA013581 FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	12. 
	12. 
	12. 
	Unless specifically stated otherwise in Department rules, the Permittee, in accepting this permit, agrees to comply with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the Permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-302.500, F.A.C., shall include a reasonable time to o

	13. 
	13. 
	The Permittee, in accepting this permH, agrees to pay the applicable regulatory program and surveillance fee in accordance with Rule 62-4.052, F.A.C. [62-620.610(13)] 

	14. .
	14. .
	This permit is transferable only upon Department approval in accordance with Rule 62-620.340, 


	F.A.C. The Permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. {62-620.610(14)] 
	15. The Permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a wastewater facility or activity and shall specify what steps will be taken to safeguard public health and safety during and following inactivation or abandonment. [62­
	620.610(15)J 
	16. The Permittee shall apply for a revision to the Department permit in accordance with Rules 62­620.300, F.A.C., and the Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under Chapter 62-620, F.A.C., at least 90 days before construction of any planned substantial modifications to the permitted facility is to commence or with Rule 62-620.325(2), F.A.C., for minor modifications to the permitted facility. A revised permit shall be obtained before construction beg
	[62-620.610(16)] 
	17. .The Permittee shall give advance notice to the Department of any planned changes in the pennitted facility or activity which may result in noncompliance with permit requirements. The Permittee shall be responsible for any and all damages which may result from the changes and may be subject to enforcement action by the Department for penalties or revocation of this permit. The notice shall include the following information: 
	a. 
	a. 
	a. 
	A description of the anticipated noncompliance; 

	b. 
	b. 
	The period of the anticipated noncompliance, including dates and times; and 

	c. 
	c. 
	Steps being taken to prevent future occurrence of the noncompliance. 


	{62-620.610(17)/ 
	18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246 and Chapters 62-160, 62-601, and 62-610, F.A.C., and 40 CFR 136, as appropriate. 
	a. .
	a. .
	a. .
	Monitoring results shall be reported at the intervals specified elsewhere in this pe rmit and shall be reported on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere in the permit. 

	b. .
	b. .
	If the Permittee monitors any contaminant more frequently than required by the permit, using Department approved test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted in the DMR. 

	c. .
	c. .
	Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless otherwise specified in this permit. 


	PERMlTIEE: City of Pompano Beach PERMIT NUMBER: FLA013581 FACILITY: City of Pompano Beach, Reuse Treatment Facility 
	d 
	d 
	d 
	Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall be performed by a laboratory that has been certified by the Department of Health Environmental Laboratory Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and analyte(s) being measured to comply with this permit. For domestic wastewater facilities, testing for parameters listed in Rule 62-160.300(4), F.A.C., shall be conducted under the direction of a certifi

	e. 
	e. 
	Field activities including on-site tests and sample collection shall follow the applicable standard operating procedures described in DEP-SOP-001/ 01 adopted by reference in Chapter 62-160, F.A.C. 

	f. 
	f. 
	Alternate field procedures and laboratory methods may be used where they have been approved in accordance with Rules 62-160.220, and 62-160.330, F.A.C. 


	{62-620.610(18)] 
	19. .
	19. .
	19. .
	Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each schedule date. [62-620.610(19)] 

	20. 
	20. 
	The Permittee shall report to the Department's Southeast District Office any noncompliance which may endanger health or the environment. Any information shall be provided orally within 24 hours from the time the Pennittee becomes aware of the circumstances. A written submission shall also be provided within five days of the time the Permittee becomes aware of the circumstances. The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance including exact


	a. .The following shall be included as information which must be reported within 24 hours under this condition: 
	(I) 
	(I) 
	(I) 
	Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or results in an unpermitted discharge, 

	(2) 
	(2) 
	Any upset which causes any reclaimed water or the effluent toe ceed any limitation in the permit, 

	(3) .
	(3) .
	Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for such notice, and 

	(4) .
	(4) .
	Any unauthorized discharge to surface or ground waters. 

	b. .
	b. .
	Oral reports as required by this subsection shall be provided as follows: 

	(
	(
	I) .For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph (a)4. that are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment will be endangered, oral reports shall be provided to the STATE WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time t.he Permittee becomes aware of the discharge. The Permittee, to the extent known, shall provide the fol

	(a) .
	(a) .
	Name, address, and telephone number of person reporting; 

	(b) .
	(b) .
	Name, address, and telephone number of Permittee or responsible person for the discharge; 

	(c) .
	(c) .
	Date and time of the discharge and status of discharge (ongoing or ceased); 

	(d) 
	(d) 
	Characteristics of the wastewater spilled or released (untreated or h·eated, industrial or domestic wastewater); 

	(e) 
	(e) 
	Estimated amount of the discharge; 


	PERMITTEE: City of Pompano Beach PERMIT NUMBER: FLAOL358l FACIUTY: City of Pompano Beach. Reuse Treatment Facility 
	(f) .
	(f) .
	(f) .
	Location or address of the discharge; 

	(g) .
	(g) .
	Source and cause of the discharge; 

	(h) .
	(h) .
	Whether the discharge was contained on-site, and cleanup actions taken to date; 

	(i) .
	(i) .
	Description of area affected by the disd1arge, including name of water body affected, 


	if any; and .0) Other persons or agencies contacted. .
	(2) .
	(2) .
	(2) .
	Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to the Department's Southeast District Office within 2-1 hours from the time the Permittee becomes aware of the circumstances. 

	c. .
	c. .
	If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance did not endanger health or the environment, the Department's Southeast District Office shall waive the written report. 


	[62-620.610(20)] 
	21 . The Permittee shall report all instances of noncompliance not reported under Permit Conditions !X.17., !X.18., or !X.19. of this permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit Condition IX.20. of this perm.it. /62­
	620.610(21)] 
	22. .Bypass Provisions. 
	a. .
	a. .
	a. .
	"Bypass" means the intentional diversion of waste streams from any portion of a treatment works. 

	b. .
	b. .
	Bypass is prohibited, and the Department may take enforcement action against a Permittee for bypass, unless the Permittee affirmatively demonstrates that: 


	(I) .
	(I) .
	(I) .
	Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and 

	(2) .
	(2) .
	There were no feasible alternatives to the bypass, such as the use of aux.iliary h·eatment facilities, retention of untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment to prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance; and 

	(3) .
	(3) .
	The Permittee submitted notices as required under Permit Condition !X.22.b. of this permit. 

	c. .
	c. .
	If the Permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible at least 10 days before the date of the bypass. The Permittee shall submit notice of an unanticipated bypass within 24 hours of learning about the bypass as required in Pennit Condition lX.20. of this perm.it. A notice shall incl ude a description of the bypass and its cause; the period of the bypass, including ell.act dates and times; if the bypass has not been corrected, the anticipated 

	d. .
	d. .
	The Department shall approve an anticipated bypass, after considering its adverse effect, if the Pennittee demonstrates that it will meet the three conditions listed in Permit Condition 


	IX.22.a.1. 
	IX.22.a.1. 
	IX.22.a.1. 
	through 3. of this permit. 

	e. .
	e. .
	A Permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the provisions of Permit Condition IX.22.a. through c. of this permit. 


	PERMfITEE: City of Pompano Beach PERMIT NUMBER: FLA013581 FACILITY: City ofPompano Beach, Reuse Treatment Facility 
	{62-620.610(22)] 
	23. .Upset Provisions. 
	a. ."Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with technology-based effluent limitations because of factors beyond the reasonable control of the Permittee. 
	(I) .
	(I) .
	(I) .
	An upset does not include noncompliance caused by operational error, improperly designed treatment facilities, inadequate treatment facilities, lack of preventive maintenance, careless or in1proper operation. 

	(2) .
	(2) .
	An upset constihttes an affirmative defense to an action brought for noncompliance with technology based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C., are met. 

	b. .
	b. .
	A Permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed contemporaneous operating logs, or other relevant evidence that: 

	(I) .
	(I) .
	An upset occurred and that the Permittee can identify the cause(s) of the upset; 

	(2) .
	(2) .
	The permitted facility was at the time being properly operated; 

	(3) .
	(3) .
	The Permittee submitted notice of the upset as required in Permit Condition IX.20. of this permit; and 

	(4) .
	(4) .
	The Permittee complied with any remedial measures required under Permit Condition lX.5. of this permit. 

	c. .
	c. .
	In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with the Permittee. 

	d. .
	d. .
	Before an enforcement proceeding is instituted, no representation made during the Department review of a claim that noncompliance was caused by an upset is final agency action subject to judicial review. 


	[62-620.610(23)) 
	Executed in West Palm Beach, Florida. ST A TE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
	~.­
	Linaa A. Brien Water Facilities Administrator 
	DATE: May 23, 2011 _____ Attachment(s): Discharge Monitoring Report and "Pathogen Monitoring" Form 
	DEPARTMENT OF ENVIRONMENT AL PROTECTION DISCHARGE MONlTORING REPORT -PART A 
	When Completed mail this report to: Dep,1rtment of Environnlt'ntal Prott•ction, 400 N Congress /\ve, Suite 200, West !'aim Beach, FL 33401-2913 
	PFRMl'ITEE NAME: l\li\lLING ADDRFSS. 
	FACil.11Y 
	LOCA'llON 
	COUN'IY: OFFICI· 
	COUN'IY: OFFICI· 
	City of l'omp,rno fleach 1205 NE5th /\ve Pomp,100 Beach, f.lorida 33060-5758 

	City of Pompam1 Ht-.ich, l~eust· Treatment Facilitv 11\0J N Federal llwv 
	Pornp.ino Beach, FL 31062-WOX Brow.in! Southeast Distn<"t 
	l'r:RMIT NUMLlER­
	l'r:RMIT NUMLlER­
	l'r:RMIT NUMLlER­
	FL/\013581 

	LIMIT-
	LIMIT-
	Final 
	REPORT 
	Monthly 

	TR
	FREQUENCY 

	CLASS SIZE: 
	CLASS SIZE: 
	N/A 
	PROGRAM 
	Dc,mestic 

	MON ITORING GROUP NUMBER: 
	MON ITORING GROUP NUMBER: 
	R-00 1 

	I\ ION ITORING GROUI' 
	I\ ION ITORING GROUI' 
	Reuse with inf1ucnt flow~ 

	DESCRIPl ION· 
	DESCRIPl ION· 

	RE-SUHl\,trffED 111\1R: 
	RE-SUHl\,trffED 111\1R: 
	0 

	NO DISCI l,\RGE FROM Sl'J'E:0 
	NO DISCI l,\RGE FROM Sl'J'E:0 

	MONIfORING PERIOD 
	MONIfORING PERIOD 
	From: 
	_______To: 


	l',1rameter 
	l',1rameter 
	l',1rameter 
	Quantity (>r Lnadrng 
	Umts 
	Quality ,ir Con<"entration 
	Units 
	No. Ex. 
	Freq,ll'ncy of /\nalvsis 
	Sample Type 

	H,,w (Golf Cour~) PARM Code 50050 y Mon. Site No. FLW-001 
	H,,w (Golf Cour~) PARM Code 50050 y Mon. Site No. FLW-001 
	Sam pit• Medsurement 

	Permit Requirement 
	Permit Requirement 
	Repo rt (/\n. Avg.) 
	mgd 
	Continuous 
	Flow Totalizer 

	Flow (Col( Course) PARM Code 50050 1 Mon. Site No. FLW-001 
	Flow (Col( Course) PARM Code 50050 1 Mon. Site No. FLW-001 
	Sample Medsurement 

	Permit Rc4uirement 
	Permit Rc4uirement 
	Report (Mo, Avg.) 
	mgd 
	Continuous 
	Flow Totalizer 

	1'11,w (Urban l{eusc) PARM C11de 50050 0 Mon. Site No. FLW-002 
	1'11,w (Urban l{eusc) PARM C11de 50050 0 Mon. Site No. FLW-002 
	Sample Measun•ment 

	Permit Requirement 
	Permit Requirement 
	Report (An. Av g.) 
	mgd 
	Continuou~ 
	Flow Totalizer 

	f.It,w (Urban Rt'use) PAR?\! Code 50050 r Mon. Site No. FLW.0()2 
	f.It,w (Urban Rt'use) PAR?\! Code 50050 r Mon. Site No. FLW.0()2 
	Sample Mea~urt'ment 

	Pem1it Requirement 
	Pem1it Requirement 
	Report (Mo. J\vg.) 
	mgd 
	Cc,ntinuou~ 
	Flow Totalizer 

	Solids, ·rc,t,11 Suspended PARM Code 00530 13 Mon. Site No. EFB-001 
	Solids, ·rc,t,11 Suspended PARM Code 00530 13 Mon. Site No. EFB-001 
	Sample Mcasurenwnt 

	Permit Requirement 
	Permit Requirement 
	s.o (Max.) 
	mg/ L 
	Daily; 24 hours 
	Grab 


	I rertify under penalty of law that this dl>cumcnt and .,11 att<1chnwnts were prepared undcr my dircclilln or , upcrvisron rn accordance with a ~ystcm dc~igncd to as~urc that qu.1lified personnel properly g,1tlwr anJ evaluate the rnfornMtion submitted. Based on my im1u1ry of the pt•rson or p<•rsons who manage the ~ystem, or those pt•rsons directly rcspon,iblc for gathering the information, the inform~tion submitted is, to the best of my knowlc•dgc and belief, true, ,1ccurate, ,md rnmpld(\ I am awarr that th
	NAME/Tl fLE OF PRINCIPAi. EXECU l'IVF Or-FICFR OR AU 11 IORIZED 
	SIGNA 1URc. OF PRINCll'AL EXl:CUTlVE OFHCER OR AUTI IORJ.lED 
	TELEPIIONh 
	DATE 
	COMMEN'I /\ND EXPLANATION Of. ANY VIOLATIONS (Rl·ft•rcncc all attachments hm•): 
	1 
	D ISCHARGE MONITORING REPORT· PART A (Continued) 
	f,J\CILITY· City of Pompano l'lcach RC'uSl' f'reatml·nt Facility .MONITORING GROUP R-001 PERMIT NUMBER: FLJ\013581 NUMBER· MONITORING PFRIOLJ To· From. 
	Parameter 
	Parameter 
	Parameter 
	Qudntity or Loaumi; 
	Unit, 
	Quality or Concentration 
	Umt, 
	No. Ex. 
	Fn'quency of An<1ly~is 
	Sample Type 

	Coliform, Fecal 
	Coliform, Fecal 
	Sampll' Measurl•ment 

	PARM Code 74055 1 Mon. Site No EF A-001 
	PARM Code 74055 1 Mon. Site No EF A-001 
	Permit Requirement 
	25 (Max.) 
	#/100ml . 
	Daily; 24 hour!; 
	Grab 

	Coliform, Fecal. °'" leS) than dct(•ctiun 
	Coliform, Fecal. °'" leS) than dct(•ctiun 
	Sampk Mea~urcment 

	PARM Codt>51005 1 Mon. Site No. EFA-001 
	PARM Codt>51005 1 Mon. Site No. EFA-001 
	Permit Requirement 
	75 (Mo. Total) 
	pC'rcent 
	Monthly 
	Calculnted 

	pll 
	pll 
	Sam pit• Measurement 

	PARM Code 00400 1 Mon. Site No. EFA-001 
	PARM Code 00400 1 Mon. Site No. EFA-001 
	Permit Requirement 
	6.0 (Min.) 
	11.5 (Max.) 
	s.u. 
	Continuous 
	Meter 

	C hlorinl', fotal Residual(For Disinfection) 
	C hlorinl', fotal Residual(For Disinfection) 
	SamplC' Measun•ment 

	PARM Code 50060 1 Mon. Site No. EFA-001 
	PARM Code 50060 1 Mon. Site No. EFA-001 
	Permit Requirement 
	1.0 (Min.) 
	mg/L 
	Continuous 
	Meter 

	turbidity 
	turbidity 
	Sam pl,• Measu renw nt 

	PARM Code 00070 1 Mon. Site No EFB-001 
	PARM Code 00070 1 Mon. Site No EFB-001 
	Permit Requirement 
	Report (Max.) 
	NTU 
	Continuous 
	Meter 

	!,ohds, I otal Suspended (Usmg l'SS Meter) 
	!,ohds, I otal Suspended (Usmg l'SS Meter) 
	Sample Mea.~u rl·mcot 

	PARM Code 00530 0 Mon. Site No. EFB-001 
	PARM Code 00530 0 Mon. Site No. EFB-001 
	Permit Requirement 
	4.0 (Max.) 
	mg/ L 
	Continuous 
	TSSMeter 

	l·low (Influent) 
	l·low (Influent) 
	Sample' Measurcnwnt 

	PARM Code50050 Q Mon. Site No. FLW-OOJ 
	PARM Code50050 Q Mon. Site No. FLW-OOJ 
	Permit Requirement 
	Report (J\n. Avg.) 
	mgd 
	Continuous 
	Flow Totalizer 

	Flow (lnflut·nt) 
	Flow (lnflut·nt) 
	Sa mpk Measuremc>nt 

	rARM Code 50050 R Mon. Site No. FLW-00~ 
	rARM Code 50050 R Mon. Site No. FLW-00~ 
	Permit Requirement 
	Report (Mo. J\vg.) 
	mgd 
	Continuous 
	Flow Totalizer 

	Pcrcmt Capacity. ( l'MADF/ Permitted Capacity) x WO 
	Pcrcmt Capacity. ( l'MADF/ Permitted Capacity) x WO 
	Sample Measurcnwnt 

	PARM Code 00180 1 Mon. Site No. FLW-0():1 
	PARM Code 00180 1 Mon. Site No. FLW-0():1 
	Permit Requirement 
	l{eport (Mo Total) 
	perc~nt 
	Monthly 
	Calculated 


	2 
	DAILY SAMPLE RESULTS -PART B 
	Permit Number: FLA013581 
	Facility: City of Pompano Beach Reuse Treatment Facility 
	From: _______ _ _ To: ________
	Monitoring Period 
	Flow (Golf Course) Flow (Urban Reuse) Solids, Total Coliform, Fecal pH pH mgd mgd Suspended #/lOOmL (Min,) (Max.) mg/L s.u. s.u. ,~ ~nn:n ~nn:n nn:1o 7Ml:C {)(U{){) nnrnn FLW-001 FLW-002 EFB-001 EFA-001 EFA-001 EFA-001 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 I Total I I Mo. I PLANT ST AFF!NG: D,ty Shift Operator Class: Certificate No: Name: Evening Shift Operator Class: Certificate No: Name: Night Shift Operator Class: Certificate No: Name: Lead Operator Class: Ce
	DAllY SAMPLE RESUlTS -PART B 
	Permit NumbN: FLA013581 Facility: City of Pompano Beach Reuse Trc,1tment Facility From: ________ _ To: ________
	Monitoring Period 
	Chlorine, Total Residual (For 
	Turbidity 
	Turbidity 
	Turbidity 
	Solids, Total Suspended 

	Flow (Influent) 

	Disinfection) 
	NTU 
	mg/ L (Using TfS Meter) 
	mgd 
	mg/ L 
	;nn.,;11 
	;nn.,;11 
	;nn.,;11 
	c;nn,;11

	1111;~11

	11n<l7 11 .
	Ion. 
	EFA-001 .
	EFB-001 .
	EFB-001 .
	FLW-003 .
	1 .
	2 .
	3 .4 .5 .6 .7 .8 .9 .IO .11 .12 .13 .14 .15 .16 .17 .18 .19 .20 .21 .22 .23 .24 .25 .26 .27 .28 .29 .30 .31 .Total .l\lo. .
	4 .
	INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT 
	l{ead these instructions before completing the DMR. IJani copies ,inti/ or electronic co pie~ of the required parts vf the DMR were provided with tlw pt•rmit. /\II required information shall be completed in full and typed or printed in ink. A signed, original DMR shall be mailed to the .itldress printed on the DMR by the 28• of the month following the monitonng period. Tlw DMR shall not be submitted before tl,c end of the momtoring periocl. 
	11

	The f)MR consists of three pMts--A, B, ,md D--<1ll of which may or may nut bl' ,ipplic,1blc to every facility. [',Kilities may have ont' nr more Part A's for reporting effluent or reclaimed water data. All domestic wastewater facilities will have a Part B for reporting d<lily sample results. P,ul D is used for reporting ground water monitoring well data, 
	When rc•sults are nnt available, thl· followinis code~ should bt> used on p,1rts A and D of the DMI{ and an explanation provided where ,1ppropriate. Note: Codes used on Part B for raw data are different. 
	CODE 
	DESCRlrTION/INSTRUCTIONS 
	i\NC 
	Analysis not conducted. 
	DRY 
	Dry Well 
	FLD 
	flood disasll'r. 
	n:s 
	lnsufficil'nt flow for sampling 
	,_s 
	Lost sample. 
	MNR 
	Monitoring not required this period. 
	CODE 
	CODE 
	CODE 
	DESCRWIION/1NSl'RUCrIONS 

	Non ors OTll SEF 
	Non ors OTll SEF 
	Nu discharge' from/ to site. Operations were shutdown so no sample could be taken. Otlwr. !'least' enter an explanation of why monitoring Lfata wen• not available. Sampling equipment failure. 


	When reporting analytical results that foll below a l,1horatury's reported method detection limits or practical quantification limits, thL' following instructions should be usctl: 
	Results greater than or equal to the PQJ. shall be reported a~ thl' measured quantity. 
	2. .Results less than the PQL and greater thanor E><Jt1al to the MDL shall be reported as the laboratory's MDL value,. Thc8l' values shall be del'rncd equal to the MDL when necessary to calculatc an awrage for that p<1r<1meter and when determiningcomplianc;: with permit limits. 
	'I .Results less than thL' MDL shall be reported bv entering a le.ss than ~ign ("<") fr,tlowed by the laborntnry's MDL valu,•, l'.g. < O.O(ll. A value of one-half the MDL or one-half the effluent limit, whichever is lower, shall bt• used for that sample when necessary to c:alculalt' an average for that parameter. Values less than the MDL .ire considered to demonstrate compliance with an effluent limitation. 
	PART A -DISCHARGE MONITORJNG REPORT (DMR) .
	Part A of the DMR 1s compi-ised of one or mtn·e sections, each having its own header information. Parility information is prl'printed in the header as wpll as the monitoring group number, whether the limits and .monitoring requirements arc interim or final, and the rc(1uired submittal frequency (qr monthly, annually, quarterly, etc.). Submit Part I\ hast•d on the required reporting frt•quency in the header and the instructions .shown in the permit. The following should be completed by the Permit IN'. or epr
	nuthori1.ed r

	Resubmitted DMR: Ch(-'Ck this box 1f this DMR is being re-submitted because there wns information missing from or information thot needed corrpctinn on a previously submitted DMR. The information that 1s .being revised should be clearly noted on the r(•-submitted DMR (e.g. highlight, circle, etc.) .No Discharge From Site: Check this box 1f no discharge occurs and, .is a result, there are no data or codes to he entered for all of tlw parameters on the DMI< for the entire monitoring group number; however, if 
	Sample Measurement: Before filling in s,1mplc measurements in the table, check to see that the data collcded correspond tu the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the .monitoring group number in the header. Enter the d.ita or calculated results for each parameter on this row in the non-shaded area above the limit. Be sure tho rC'~ult being entered corresponds to the appropriate .statistical base code (e.g. annual average, monthly average, single sample maximum,
	No. Ex.: Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-~hadcd are.i. If none, enter zero. .Frequency of Analysis: Th<' shaded areas in this column contain the minimum number nf times the measmcmcnt is required to bt• made according to the permit. Enter the actual number of times tht' measurement .was made in the space above the shaded area. .
	Sample Type: The shaded areas in this column contain the type ofsample (e.g. gr.ib, composite, continuous) required by the permit. Enter the actual sample type thut was taken in the space above the shaded area. .
	Signature: 111is rt.,port must be signed in acwnlancc with Rull' 62-620.305, F.A.C. Type or print the name and title of the signingofficial. lnclud,•the telephone number where the official may be reached in thP event .there ill'<' questions conet•rning this report. Enter the date when the report is signed. .
	Comment and Explanation of Any Violations: Use this arc~ In explain any excccd.inces, any upset or by-pass events, or other items which rc,1uire explanation. If more spac~ is needed, rcfl'renct' all attachments in .
	this area. 
	5 .
	PART B -OAlLY SAMPLE RESULTS 
	Monitoring Period: Enter the montl,, day, and year for the first and last doy of the monitoring period (i.e. the month, the quarter, the year, etc) during which the data on this report were collected and . Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract lahorntory's data .sheets for all dayM that snmples Wl·rc collected. Record the data in the units indicated. Tnble 1 in Chapter 62-160, FA.C., contains a complt>te list of all the data qualifier codes that
	analy7.ed

	CODE 
	CODE 
	CODE 
	DESCRIPTION/INSTRUCTIONS 

	< 
	< 
	!'he compound was analvzeLI for but not detC'ClL•d. 

	A 
	A 
	Value reported is the mean (avera!(e) of two or more determinations. 

	J 
	J 
	Estimated value, value not accurat<· 

	Q 
	Q 
	Sample held bevond the actual holdin!! tune 

	y 
	y 
	Laboratory analysis 
	\vas 
	from 
	an 
	unpreserved 
	or 
	improperly 
	preserved 

	TR
	sample. 


	J'o calculate the monthly average, add each reported value to g<'t a total. for flow, divide this totdl hy the number of days in the month. For all other parameters, divide the total hy the number of obsC'rvations. .Plant Staffing: I.isl tlw nanw, certificate number, and class uf all state certified operators operating the fncility during the monitoring period. Use additional sheets as necessary. .
	PART D-G ROUND WATER MONITORING REPORT .
	Monitoring Period: Enter the month, Jay, and year for the first and Inst day of the monitoring period (i.e the month, thP quart«.:r, the year, etc.) during which the data on this report were collected and analyzed. .Date Sample Obtained: Entl'r the date the sample was taken. Also, check whether or nN the well was purged bl'..'fore sampling. .Time Sample Obtained: Enter the time the samplt• w<1s taken. .
	Sample Measurement Rt'Cord the results ofthe analysis. If the ri>sult was below tlw minimum detection limit, indicate that. .
	Detection Limits: Record the detection limits of the analytical methods used. .Analysis Method: Indicate thl• analytical method uSl'd. Record tlw method number from Chapter 62-160 or Chapter 62-601, l'.A.C., or from other sources. .Sampling Equipment Used: Indicate the procedure used to collect the sample (q~. airlift, bucket/bailer, centrifugal pump, t'lc.) .Samples Filtered: Indicate whethl'r thl' sampk• obt,1inecl was filtered by labor.itory (L), filtered in fidd (r), or unfiltered (N). .
	Signature: 'lhis report must be signed in accordance with Rult' 62-620.305, F.A.C. Type or print th!' nnrne and title of the signing official. Include the telephone number where the official may be reached in the event .there arc questions concerning this report. Entl'r the date when the report is signed. .Comments and Explanation: Us(• this space to make any comments on or explanations of results th.it are u1wxpected. If more ~pace is needed, referenn' all illtachments in this areil. .
	SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES .
	Flow {Limited Wet Weather Discharge): Enter the measured average flow rnte during the period of discharge or divide gallons discharged by durntion of discharge (converted into days). Record in million gallons .per day (mgd). .
	Flow (Upstream): Enter the average flow rate in the rl'C(•iving stream upstream from the point ofdischarge for the pPrlod of discharg<', The ,wcrage flow rate can be calculated based on two measurements; one milde .at the start and one made at the end of the di~charge penod. Mea~uremcnt~ are to be made at the upstream gaugingstation described in the pNrnit. .Actual Stream Dilution Ratio: To calculate thl· Actual Stream Dilution Ratio, divide the avernge upstream flow rate by the average discharge flow rate.
	0.1. 
	No. of Days the SDF > Stream Dilution Ratio: For l'ach day of discharge, comp.ire the minimum Stn•am Dilution Factor (SDr:) from the permit to the cakulated Stream Dilution Ratio. On Part Rof the DMR, enter .
	an asterisl.. (•) if the SDF is greater th,m the Stream Dilution Ratio on ,my day nf discharge. On Part A of the DMR, add up the clays with an "•" and record the total number of days the Stream Dilution Factor was .greater thdn the Strf"am Dilution Ratio. .CBOD5: Enter the average CROD5 of thl· reclaimed water disc!Mrged during the period shown in duration of discharge. .
	TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration ofdischarge. .Actual Rainfall: Enter the actual rainfall fur each day on. !'art B. Enter the <1ctual cumulative rainfall to date for this cakndar year ,mcl the actual totnl monthly rainfall on Part A. The cumulative rainfall to date for .()f r,1in, m inches. that has been recorded since Janu<1ry 1 of the currc•nt ye.ir through the month for which th1.s DMR contains data .Rainfall During Average Rainfall Year: On
	th,~ c,ilendar year is the total ,,mount 

	6 
	PATHOGEN MONITORING .Part I -Instructions .
	1. .Completion of this report is required by Rules 62-610.463(4), 62-610.472(3)(d), 62-610.525(13), 62-610.568(11), 62­610.568(12), and 62-610.652(6)(c), F.A.C., for all domestic wastewater facilities that provide reclaimed water to certain types of reuse activities. The schedule for sampl.ing and reporting shall be in accordance with the permit for the facility. Ifa schedule for sampling or re-sampling is not included in the permit, the following schedule shall apply: 
	a. .Routine Sampling: 
	Ifsampling is required once every two years, this report shall be submitted on or before November 28 ofeach even numbered year (2006, 2008, 2010, etc.). 
	Ifsampling is required once every five years, this report shall be submitted with the application for permit 
	renewal. 
	Ifsampling is required quarterly, this report shall be submitted on or before February 28, May 28, August 28, and November 28 of each year. 
	b. .Subsequent Re-Sampling: 
	Ifsubsequent re-sampling is required by Item 9 in Part [ of this form, this form shall be submitted for the subsequent re-sampling(s) in accordance with the schedule established in Item 9 in Part I of this form. 
	2. .Submit one copy of this form and a copy of the laboratory's final report for the analysis of Ginrdin and Cn;ptvsporidi11111 to each of the following two addresses: 
	a. .
	a. .
	a. .
	The appropriate DEP district office (attention Domestic Wastewater Program). Addresses for the DEP district offices are available at /dist/ default.htm. 
	www.dep.state.fl.us/secretary 


	b. 
	b. 
	DEP Water Reuse Coordinator .Mail Station 3540 .2600 Blair Stone Road .Tallahassee, Florida 32399-2400 .


	3. .
	3. .
	3. .
	Please type or print legibly. 

	4. .
	4. .
	[n Part ll, Items 7 through 12 need to be completed only ifthis is the first submittal of this report, ifthe information in [terns 7 through 12 has changed since the last submittal, or ifthe information in any of these questions has not been previously provided. 

	5. .
	5. .
	5. .
	Part III is to be used when sampling for Ginrdin and Cn;ptosporidi11111 at the treatment plant. Part I1l is also to be 

	used when sampling for Ginrdin and CnJpfospondi11111 in a supplemental water supply (see Rule 62-610.472, F.A.C.). 

	6. .
	6. .
	For each sample, record the sample volume obtained in liters. 

	7. .
	7. .
	For Ginrdin, record the concentrations in. cysts per 100 liters. For Cn;ptosporidi11111, record the concentrations in oocysts per 100 liters. Sufficient sample volumes shall be collected and processed such that the detection limit is no greater than 5 cysts or oocysts per 100 liters. Detection levels on the order of 1 cyst or oocyst per 100 liters are recommended. Ifan observation is less than the detection limit, make an entry in the form "<2" (where 2 per 100 liters is the detection limit in th.is example

	8. .
	8. .
	EPA Method 1623 or other approved methods for reclaimed water or nonpotable waters, adjusted appropriately to accommodate the detection limit requirements, shall be used. Methods previously allowed for EPA's Information Collection Rule (!CR) shalJ not be used. The full requirements of the approved method, including quality assurance and quality control, are to be met. Quality assurance and sampling requirements in Chapter 62-160, F.A.C., shall apply. 


	Two concentrations of Ginnfin and Cryptosporidi,1111 shall be recorded on Part Ill of this form.: 
	a. .
	a. .
	a. .
	Total cysts and oocysts shall be enumerated using EPA Method 1623 or other approved methods. 

	b. .
	b. .
	Potentially viable cysts and oocysts shall be enumerated using the DAPl staining technique contained in EPA Method 1623 or similar enumeration techniques included in other approved methods. Cysts and oocysts that are stained DAPI positive or show internal structure by D.l.C. shall be considered as being potentially viable. If the laboratory reports separate values for DAPI positive and for cysts or oocysts having internal structure, the larger of the two concentrations will be reported as being potentially 


	9. .
	9. .
	9. .
	lf the number of potentially viable cysts of Grrmfin reported exceeds 5 per 100 liters, a subse4uent sampleshall be taken and analyzed using EPA Method 1623 or other approved methods and reported using this form. If the number of potentially viable oocysts of Cnjpfosporidium reported exceeds 22 per 100 liters, a subsequent sample shall be taken and analyzed using EPA Method 1623 or other approved methods and reported using this form. This subsequentsample shall be collected with.in 90 days of the elate the 

	10. .
	10. .
	Rule 62-160.300, F.AC., requires that all laboratories generating environmental data for submission to the DEP shall hold certification from the Department of Health's (DOH) Environmental Laboratory Certification Program (ELCP). Certification by the ELCP for analysis ofGinn/in and Cn;ptosporidi11111 using EPA Method 1623 for non­potable waters is required. If other approveJ methods are used, certification by the ELCP is required for the specific method and for the test matrL'<. Lists of certified laboratori
	www.dep.state.fl.us/labs


	11. .
	11. .
	Samples shall be collected during peak Aow periods (normaJJy between the hours of 8:00 a.m. and 6:00 p.m.). 

	12. .
	12. .
	Recognizing that concentrations of these pathogens generally increase during the late sununer through falJ period, it is recommended that utilities sample during the August th.rough October time period. 

	13. .
	13. .
	If the wastewater treatment facility uses chlorination for disinfection, samples obtained for analysis of Gznrdtn and C1yptosporidiw11 shall be dechlorinated. 


	1-l. .When sampling at the treatment facility, obtain a grab sample for total suspended solids (fSS) that is representative of the water leaving the filters at the treatment facility during the period when pathogen samples are being obtained. Ln addition, record the highest turbidity and the lowest total chlorine residual observed during the period when pathogen samples are being obtained. 
	15. .When sampling a supplemental water supply, obtain a grab sample for total suspended solids (fSS) that is representative of the surface water or treated stormwater as it is added to the reclaimed water system. This TSS sample shall be taken during the period when pathogen samples are being obtained. Ln addition, record the lowest total chlorine residual observed during the period when pathogen samples are being obtained. 
	Part II -Genera l Information 
	1. .
	1. .
	1. .
	DEP wastewater facility identification number: FLA013581 Wastewater facility name: Pompano Beach, City of-Reuse Treatment Permittee name: City of Pompano Beach 

	2. .
	2. .
	2. .
	Person completing th.is form: Name: ---------------------------~ 

	Telephone: .Email address: .

	3. .
	3. .
	Sampling and anaJysis: Date samples were taken: ---------------------­Organization collecting the samples: ------------------­


	Was the sample dechlorinated in the field? Yes No Was the sample refrigerated or kepton ice during shipment to the laboratory? 0 Yes O No Date samples delivered to laboratory: -----------------­
	D 
	D 

	Date analytical work was done: -------------------­Laboratory doing the analysis: -------------------­Laboratory's DOH Identification Number: ---------------­
	Approved method used: EPA Method 1623 Other approved method: -------------------­
	D 
	D 

	Contact person at the laboratory; -------------------­Email address of the lab contact person: ----------------­
	4. 
	4. 
	4. 
	ls this the first time that this form has been submitted for the facility? Yes IPlease complete Questions 7 through 16.] No [Proceed to Question 5.J 
	D 
	D 


	5. .
	5. .
	Is this a report of "subsequent re-sampling" required by Item 9 in Part I of this form based on concentrations of potentially viable cysts or oocysts in a previous sampling? 


	0 
	No .(Proceed to Question 6.] 
	Yes [Attach a description of any facility or operational changes made to the treatment facilities since the tin1e of the previous sampling and proceed to Question 6.J 
	0 

	6. .Has the information requested in Questions 7 through 12 (below) changed since the last submittal of this form? Yes [Please complete Questions 7 through 16.J No [Proceed to Questions 13 through 16 of Part II of this form. You do not need to 
	0 
	0 

	complete Questions 7 through 12.J 
	7. .
	7. .
	7. .
	7. .
	Type of secondary treatment system: Conventional activated sludge Extended aeration D Contact stabilization 
	D 
	D 
	D 


	Biological nutrient removal (such as Bardcnpho) .Other: .
	0 


	8. .
	8. .
	Does this treatment facility nitrify (convert ammonia nitrogen to nitrate)? Yes No 
	D 
	0 


	9. .
	9. .
	Filter type: 


	Deep bed, single media Deep bed, multiple media .Shallow bed, automatic backwash Upflow (including Dynasand) .
	D 
	D 
	D 
	D 

	Slow rate sand filter D Diatomaceous earth filter .Fabric filter D Cartridge filter .Membranes (microfiltration, ultrafiltration, membrane bioreactor, reverse osmosis) .
	D 
	D 
	0 

	Other: --------------------­
	0 .

	10. .Filter Media (complete for each type of media provided): 
	Top layer of media: 
	Figure
	Effectivesize: ----------mm Uniformity coefficient: _________ Bed depth: ___________inches 
	Effectivesize: ----------mm Uniformity coefficient: _________ Bed depth: ___________inches 
	Middle layer of media: Media type: 

	Effective size: ----------nun Uniformity coefficient: --------­Bed depth: ___________ inches 
	Bottom layer of media: Media type: ._ 
	Effective size: ----------nun 
	Uniformity coefficient: --------­
	Bed depth: ___________ inches 
	11. .
	11. .
	11. .
	11. .
	Filter backwash water: Backwash water ls returned to the head works of the treatment plant. Backwash water ls returned to the aeration basin. 
	D 
	D 


	D Other. .Please describe: --------------------· 

	12. .
	12. .
	Disinfection system: Chlorination, gas Hypochlorite Chlorine dioxide D Chlorination, other Ultraviolet D Ozone Other: 
	D 
	D 
	D 
	D 
	D 


	13. 
	13. 
	ls chlorine added before the filters? No Yes Dose: ______mg/ l 
	D 
	D 


	14. .
	14. .
	During the period that samples were taken, did you add a coagulant, coagulant aid, polyelectrolyte, or other chemical to enhance filtration? 


	No .D Yes. Please list the chemicals being added and their dose. .
	D .

	Chemical l -Name: --------------Dose: Chemical 2-Name:--------------Dose: ____ mg/ L Chemical 3-Name: ______________ Dose: ____ mg/ L 
	_ _ _ mg/ L 

	15. 
	15. 
	15. 
	Wastewater treatment plant permitted capacity: .mgd 

	16. 
	16. 
	Wastewater flow being treated at the time samples were collected: .mgd 


	PART III-PATHOGEN MONITORING REPORT .
	FACILITY ID: FLA013581 .FACILITY NAME: Pompano Beach, City of -Community Park Reuse City .FACILITY ADDRESS: 1801 N Federal Hwy, Pompano Beach, FL 33062-1008 .PERMITTEE NAME: City of Pompano Beach .MAILING ADDRESS: 1205 NE 5th Ave, Pompano Beach, Florida 33060-5758 .
	DATE OF SAMPLING: ____ 
	Quantity or Loading Quality or Concentration Sample Sample Parameter Measurement Units Measurement Units Treatment Plant: After Filter Monitoring Site No. Turbidity NTUPARM Code 00070 TSS PARM Code 00530 rng/ L Treatment Plant: After Disinfection Monitoring Site No. Total Chlorine Residual PARM Code 50060 mg/ L Volume Collected PARM Code 71994 Liters Giardia, total count * PARM Code GIARD tota l cysts/100 L Giardia, potentially viable cysts * potentially viable PARM Code VGIAR cysts/100 L Cn;ptosporidiu111,
	* Data entries must be made for both total and potentially viable cysts and oocysts. 
	PART IV -CERTIFICATION 
	I certify under penalty of law that I have personally examined and am familiar with the information submitted herein; and based upon my inquiry of those individuals irrunediately responsible for obtaining the information, I believe the submitted information is true, accurate, and complete. I am aware that there are significant penalties for submithng false information including the possibility of fine and imprisonment. 
	Name/Title of Principle Executive 
	Signature of Principle Executive 
	Officer or Authorized Agent (Type 
	Officer or Authorized Agent 
	Telephone No. 
	Date 
	or Print) 
	(YY/MM/DD) 
	Email Address 
	FACT SHEET .FOR .STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT .
	ApriJ 27, 2011 PERMJT NUMBER: FLA013581 FACILITY NAME: Pompano Beach, City of -Reuse Treatment Facility FACILITY LOCATION: 1801 N Federal Hwy, Pompano Beach, FL33062 
	Broward County NAME OF PERMITTEE: City of Pompano Beach PERMJT WRITER: Michael Bechtold, P.E. 
	1. .SUMMARY OF APPLICATION 
	a. .
	a. .
	a. .
	Chronology of Application .Application Number: FLA013581-006-DW1 P .Application Submittal Date: April 12, 2010 .

	b. .
	b. .
	Tvpe of Facility .Domestic Wastewater Treatment Plant .Ownership Type: Municipal .SIC Code: 4952 .

	c. .
	c. .
	Facility Capacity 


	Existing Permitted Capacity: 7.5 mgd Annual Average Daily Flow Proposed Increase in Permitted Capacity: 5.0 mgd Annual Average Daily Flow Proposed Total Permitted Capacity: 12.5 mgd Annual Average Daily Flow 
	d. .Description of Wastewater Treatment 
	An existing 7.5 mgd permitted capacity reuse domestic wastewater treatment plant consisting of filtration, coagulation, and chlorination. The influent to the facility is from the effluent from the North Broward County Regional Wastewater Treahnent Plant traveling to final discharge point in the Atlantic Ocean. The facility is permitted for expansion to 12.5 mgd AADF. 
	e. .Description of Effluent Disposal and Land Application Sites (as reported by applicant) .See attached map of the reuse service area. .
	2. BASIS FOR PERMIT LIMITATIONS AND MONfTORlNG REQUIREMENTS 
	This facility is authorized to direct reclaimed water to Reuse System R-001, a slow-rate public access system, based on the following: 
	Parameter 
	Parameter 
	Parameter 
	Units 
	Max /Min 
	Limit 
	Statistical Basis 
	Rationale 62-4.070 FAC (BPJ)

	Flow, Effluent (High pressure system to golf course) 
	Flow, Effluent (High pressure system to golf course) 
	mgd 
	Max 
	Report 
	Annual Average 

	Max 
	Max 
	Report Report 
	Monthly Average 
	62-600.400(3)(b) & 62-610.810(5) FAC 

	Annual Average 
	Annual Average 
	62-4.070 FAC (BPJ) 62-600.400(3)(b) & 62-610.810(5) FAC 

	(Flow, Effluent Low pressure system to residential reuse) 
	(Flow, Effluent Low pressure system to residential reuse) 
	mgd 
	Max 

	Max 
	Max 
	Report 
	Monthly Average 

	Solids, Total Suspended 
	Solids, Total Suspended 
	mg/L 
	Max 
	5.0 
	Single Sample Single Sample 
	62-610.460(1) & 62-600.440(5)(£)3. FAC 

	Solids, Total Suspended (Using TSS Meter) 
	Solids, Total Suspended (Using TSS Meter) 
	mg/ L 
	Max 
	4.0 
	BPJ 

	Coliform, Fecal 
	Coliform, Fecal 
	#/100mL 
	Max 
	25 
	Single Sample 
	6?-610.460 & 62-600.440(5)(£)2. FAC 

	Coliform, Fecal,% less than detection 
	Coliform, Fecal,% less than detection 
	percent 
	Min 
	75 
	Monthly Total 
	62-600.440(5)(f)l. FAC 62-600.445 FAC 

	pH 
	pH 
	s.u. 
	Min 
	6.0 
	Sirnde Samole 

	Max 
	Max 
	8.5 
	Single Sam pie 
	62-600.445 FAC 62-600.440(5)(b), 62-610.460(2), & 62­610.463(2) F AC 62-610.463(2) FAC 62-610.463(4) FAC 62-610.463(4) FAC 

	Chlorine, Total Residual (For Disinfection) 
	Chlorine, Total Residual (For Disinfection) 
	mg/L 
	Min 
	1.0 
	Single Sample 

	Turbidity 
	Turbidity 
	NTU 
	Max 
	Report 
	Single Sample 

	Giardia 
	Giardia 
	cvsts/lOOL 
	Max 
	Report 
	Single Sample 

	Cryptosporidiurn 
	Cryptosporidiurn 
	oocysts/100 L 
	Max 
	Report 
	Single Sample 


	CBOD5 is typically monitored as part of the effluent. However, the effluent has already been monitored at the discharge from Broward County North Regional WWTF which effluent is the influent for further treatment by filtration to have the Total Suspended Solids (TSS) below 5 mg/ L. The additional CBOD5 monitoring is not necessary and the permit writer had eliminated the duplicate CBODmonitoring. 
	5 

	The chlorine contact chamber is a tank within the four (4) million gallon Reuse Storage Tank. The size of the tank was designed for the ultimate capacity of 12.5 mgd. Presently, the actual flow is only 2 mgd. Therefore, the plant is only operated part of the day with shut down of the facility during periods of the day/week/month. At startup, the chlorine contact chamber/ tank (CCC/T) is full of treated effluent from the end of the previous operation. The chlorine residual falls during the period until the e
	Other LimJtations and Monitoring Requirements: 
	Parameter 
	Parameter 
	Parameter 
	Units 
	Ma,c/Min 
	Limit 
	Statistical 
	Rationale 

	TR
	Basis 

	Flow Influent 
	Flow Influent 
	mgd 
	Max 
	Report 
	Annual 
	62-600.400(3}(b) FAC 

	TR
	Average 

	TR
	Max 
	Report 
	Monthly 
	62-600.400(3)(b) FAC 

	TR
	Average 

	Percent Capacity, 
	Percent Capacity, 
	percent 
	Max 
	Report 
	Monthly 
	62-600.405(4) FAC 

	(TMADF/Permitt 
	(TMADF/Permitt 
	Average 

	ed Capacity) x 100 
	ed Capacity) x 100 

	Monitoring 
	Monitoring 
	-
	-
	-
	All Parameters 
	62-601 PAC & 62-699 FAC and/ or BPJ 

	Frequencies and 
	Frequencies and 
	of permjt writer 

	Sample Types 
	Sample Types 

	Sampling 
	Sampling 
	-
	-
	-
	All Parameters 
	62-601, 62-610.412, 62-610.463(1 ), 62­

	Locations 
	Locations 
	610.568, 62-610.613 FAC and/or BPJ of 

	TR
	permit writer 


	The influent CBOO; and TSS are not required as the influent is the effluent from the Broward County North Regional Wastewater Treahnent Facility where the monitoring is already being preformed. The permit writer determined that this duplication of monitoring is not needed. 
	The plant will have design flow of 7.5 mgd and may be expanded to 12.5 mgd. TI1e design includes some 
	extra capacity for reliability. Therefore, the limit for flows is report only as the treahnent limit is based on 
	compliance with the Operating protocol that establishes some set point for diversion. As long as the 
	treatment complies with the standards and the irrigation does not exceed demand, the facility ·will be in 
	compliance. Also, the "report only" flow limits were determined to be preferred in the permit by the permit 
	writer.. 
	3. .
	3. .
	3. .
	DISCUSSION OF CHANGES TO PERMIT LIMITATIONS: The current wastewater permit for this facility DEP File Number FLA013581-004-DW1 P expired on April 25, 2010. The facility is presently operating on the conditions of the last permit issued. The prior permit required annual monitoring of Primary and Secondary Groundwater Standards. The raw wastewater is treated at the Broward County North Regional WWTF. TI,e effluent from North Broward Regional is by Deep Injection wells, Part III reuse and Open Ocean discharge.

	4. .
	4. .
	4. .
	RESIDUALS MANAGEMENT 

	This section does not apply. This facility does not receive or generate residuals. 

	5. .
	5. .
	GROUND WATER MONITORLNG REQUIREMENTS 

	6. 
	6. 
	PERMIT SCHEDULES 


	Ground water monitoring requirements have been established in accordance with Chapters 62-520, 532, 60l, 610, and 620, F.A.C. As such, Section Ill is not applicable to this facility. 
	a. .
	a. .
	a. .
	The following self improvement actions shall be completed according to the following schedule: 

	b. .
	b. .
	The treatment plant includes filtration with high level disinfection for the irrigation demand. Therefore, the facility only operates when the storage tanks need filling. This causes the almost daily start-up of the system. Review some of the continuous monitoring data to determine whether this is representative of the facility's compliance or not. Therefore, the permit writer is requiring an operating protocol update to consider which data is the appropriate representation of the p lant's effluent and when


	Item Number 
	Item Number 
	Item Number 
	Improvement Action 
	Estimated Completion Date 

	1. 
	1. 
	Expand the reuse service area throughout the 
	August 11, 2017 

	TR
	City's Service Area, Broward County's Service 

	TR
	Area, and Lighthouse PointService Area 

	2. 
	2. 
	Expand the Plant to 12.5 mgd 
	Augustll,2017 


	7. 
	7. 
	7. 
	7. 
	INDUSTRlA L PRETREATMENT REQUIREMENTS 

	At this time, the facility is not required to develop an approved industrial pretreatment program. However, the Department reserves the right to require an approved program iffuture conditions warrant. 

	8. 
	8. 
	8. 
	ADM!NlSTRATIVE ORDERS (AO) AND CONSENT ORDERS (CO) 

	This permit is not accompanied by an AO and has not entered into a CO with the Department. 

	9. 
	9. 
	REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED ST ANDARDS 


	No variances were requested for this facility. 
	10. 
	10. 
	10. 
	10. 
	THE ADMINISTRATIVE RECORD 

	The administrative record including application, draft permit, fact sheet, public notice (after release), comments received and additional information is available for public inspection during normal business hours at the location specified in item 12. Copies will be provided at a minimal charge per page. 

	11. 
	11. 
	11. 
	PROPOSED SCHEDULE FOR PERMIT ISSUANCE 

	Notice of Permit Issuance .May 2011 

	12. 
	12. 
	DEP CONTACT 


	Additional information concerning the permit and proposed schedule for permit issuance may be obtained during normal business hours from: 
	Michael Bechtold, P.E. .Professional Engineer II .
	Southeast District Office 
	400 N Congress Ave Suite 200 .West Palm Beach, FL 33401-2913 .
	Telephone No.: (561) 681-6682 
	jii.,AS/5 
	.... 
	,·.-:'"' 1••·•..,..i _.... ,...·•. -., 
	an'(Jt,\!11 o:u::i.n. nc :;u,,. 
	L.N~l'L ..L ING tlLI ,•.~T.... :""r-J ,-•1., \; h I',., ... \, -rl .• I f,l,t, 1f 
	_,.._ -~ ........ ···­
	,, : .~ .. .' / ·: ..-, ...~ · ,.._. !"~1\te rr.r.-•Atr.i , ...-, 1~~o.,., r ;o;:~-·it.. ~ I ~ ··-·•'?·= :x---,..., 
	1 .
	Exhibit C .Parkson Corporation Report .
	Figure
	PARKSON CORPORATION .
	TITLE 22 PERFOR.t'1ANCE TESTING OF THE .DYNASANO® ECOWASHTM FILTER .
	FINAL .January 2013 .
	C ,. 
	c::,,,.11

	Engineers. Wcrkmg Wonders 1-V•lli 1-\qtor ._ 
	EXHIBIT
	2880 GATEWAY OAKS DRIVE, SUITE 300 • SACRAMENTO, CALIFORNIA 95833 • P. 916.565.4888 • F 916.565.4880 
	pw://Carollo/Documents/ClienUFUParkson/9003.AOO/Deliverables/TiUe 22 Performance Testing of the Dynasand Ecowash Filterdocx (FINAL) 
	I 
	C. 

	PARKSON CORPORATION 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND® ECOWASH™ FILTER 
	TABLE OF CONTENTS 
	TABLE OF CONTENTS 
	TABLE OF CONTENTS 

	EXECUTIVE SUMMARY 
	EXECUTIVE SUMMARY 
	................................ ................................................................ ............... 
	1 .

	1.0 
	1.0 
	INTRODUCTION 
	..................................................................................... .......................... 
	1 .

	2.0 
	2.0 
	DESCRIPTION OF THE DYNASAND® ECOWASH ™ 
	................................................ ...... 
	2 .

	2.1 
	2.1 
	DynaSand® Ecowash TM Backwashing Operation 
	............................. ....................
	6 .

	2
	2
	.1.1 No Backwash Operation 
	........................................................................ 
	6 .

	2.1.2 
	2.1.2 
	Backwash Operation 
	............................................................................. 
	6 .

	3.0 
	3.0 
	METHODS AND PROCEDURES 
	................................................ ...................................... 
	7 .

	3.1 
	3.1 
	Testing Site 
	........................................................................................ .................... 
	7 .

	3.1.1 
	3.1.1 
	California Sponsor 
	............... ........................................... .......................
	7 .

	3.2 
	3.2 
	Testing Protocol 
	..................................................................................................... 
	9 .

	4.0 
	4.0 
	RESULTS 
	................................................................................. , ...................................... 
	11 .

	4.1 
	4.1 
	Turbidity 
	................................................................................................. .............. 
	11 .

	4.1.1 
	4.1.1 
	Continuous Backwash Mode 
	................. ..................................... ......... 
	11 .

	4.1.2 
	4.1.2 
	50 Percent Backwash Mode 
	................................................................ 
	12 .

	4.1.3 
	4.1.3 
	10 Percent Backwash Mode 
	................................................................
	13 .

	4.1.4 
	4.1.4 
	Summary of Turbidity Results 
	............................................................. 
	14 .

	4.2 
	4.2 
	Total Suspended Solids 
	................................................ ....................... ................
	15 .

	4.3 
	4.3 
	Backwash Reject Water Results 
	........................................................... ............... 
	17 .

	5.0 
	5.0 
	TITLE 22 PERFORMANCE TESTING CONCLUSIONS 
	..... ............................... ............. 
	17 .

	LIST OF APPENDICES 
	Appendix A -Napa Sanitation District Sponsor Letter Appendix B -DynaSand® Ecowash™ Testing Protocol Appendix C -Daily Turbidity Results 
	LIST OF TABLES 
	Table 1 
	Table 1 
	Experimental Design 
	............................................................................................ 
	10 .

	Table 2 
	Table 2 
	Summary of Experimental Parameters 
	................................ ................................ 1O .

	Table 3 
	Table 3 
	Summary of Turbidity Results 
	..... .......................................... ............................... 
	15 .

	Table 4 
	Table 4 
	Summary of TSS Test Results 
	............................................................................ 
	16 .

	Table 5 
	Table 5 
	Summary of Reject Water Generation 
	................................................................. 
	17 .

	CAROLLO ENGINEERS FINAL -January 17, 2013 
	pw'IICarollo/Oocuments/ClienUFUParkson,1l003AOO/DeliverableslTitle 22 Performance Testing of me Dynasand Ecowash Filler.docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash'"' Filter 
	Figure 
	Figure 
	1 .

	Figure 
	Figure 
	2 .

	Figure 
	Figure 
	3 .

	Figure 
	Figure 
	4 .

	Figure 
	Figure 
	5 .

	Figure 
	Figure 
	6 .

	Figure 
	Figure 
	7 .

	Figure 
	Figure 
	8 .

	LIST OF FIGURES 
	LIST OF FIGURES 

	DynaSand® Continuous Backwash Filter 
	DynaSand® Continuous Backwash Filter 
	............................................................. 
	3 .

	TM Continuous Backwash Filter 
	TM Continuous Backwash Filter 
	DynaSand® Eco Wash 

	......................................... .
	4 .

	TM Backwash System Components 
	TM Backwash System Components 
	Pictures of the Dynasand® Eco Wash 

	............. 
	5 .

	Influent Climber Screens at the Pompano Beach Reuse Utilities Plant ................ 8 · .Picture of the manual plate screen downstream of the climber screen 
	Influent Climber Screens at the Pompano Beach Reuse Utilities Plant ................ 8 · .Picture of the manual plate screen downstream of the climber screen 
	.................
	9 .

	Turbidity performance during the continuous backwash test 
	Turbidity performance during the continuous backwash test 
	.............................. 
	12 .

	Turbidity performance during the 50 percent backwash mode test 
	Turbidity performance during the 50 percent backwash mode test 
	..................... 
	13 .

	Turbidity performance during the 10 percent backwash mode test
	Turbidity performance during the 10 percent backwash mode test
	..................... 
	14 .


	CAROLLO ENGINEERS ii FINAL-January 17, 2013 
	pw //Carollo/Documents/CllenUFUParkson/9003AOO/DeliverableslTitle 22 Pertormance Testing or the Dynasano EcowashFllter.docx (FINAL) 
	Parkson Corporation 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND® ECOWASH™ FILTER 
	EXECUTIVE SUMMARY 
	The Parkson DynaSand® filter is a continuous, upflow, granular media filter with continuous backwashing. During the filtration process the system cleans the sand bed so that the filter is not shut down during backwashing. Feed water is passed upwards through the sand bed and exits the top of the filter as clean water. At the same time, sand can be removed from the bottom, cleaned and returned to the top. A small portion of the filtered water is used to wash the sand and leaves the filter as a reject stream.
	The DynaSand® EcoWash™ filter provides continuous filtration like the standard DynaSand® filter with intermittent backwashing instead of continuous backwashing. Operating in this mode reduces the amount of reject water produced from sand washing. Previous full-scale testing TM feature reduced operation and maintenance time, significantly reduced the capacity lost and the costs associated with reprocessing backwash water, as well as reduced the energy requirements by 60-90 percent as compared to operation in
	conducted by Parkson, showed that the Eco Wash 

	TM filter includes the results of a 
	This report on the performance of the DynaSand® EcoWash 

	full-scale study that was conducted to obtain California Department of Public Health (CDPH) 
	Title 22 conditional acceptance for use in the production of recycled water in California. 
	TM filter was evaluated while operating in the standard continuous backwashing mode and two intermittent backwash modes (50 percent and 10 percent) that reflect the EcoWash ™ feature. 
	The performance of the Dynasand® Eco Wash 

	Testing was conducted following a test protocol approved by the CDPH (DynaSand® EcoWash ™ Testing Procedure June 2012) to demonstrate compliance with the California Recycled Water Criteria {Title 22) turbidity requirements. 
	TM filter while operating in a continuous, 50 percent, or 10 percent backwash mode, met the Title 22 effluent turbidity requirements. 
	As a result of the performance testing, it was determined that the DynaSand® Eco Wash 

	The following is a summary of the key conclusions from the performance testing: 
	• .While treating a filter influent with a turbidity that ranged between 1.1 and 5.0 NTU 99 percent of the time, the Dynasand® Eco Wash™ filter, regardless of the mode of operation (i.e., backwashing in a continuous or an intermittent mode), produced a filtered effluent with a turbidity value of less than or equal to 2.0 NTU (0.65 to 2.69 NTU), 99.5 
	percent of the time. 
	• .The operational filter headloss increased as the backwash frequency was reduced. During the continuous backwash mode, the headless through the filter was 18.4 inches and increased to 22. 7 inches as the backwash frequency decreased to 10 percent. 
	CAROLLO ENGINEERS .ES-1 FINAL-January 17, 2013 
	pw //Carollo1Documeots/Cl!enUFUParkson!9003A0010eliverableslTitle 22 Performance Testingof lhe Dynasand Ecowash Filter.docx (FINAL) 
	PARKSON CORPORATION 
	rM Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 

	• .
	• .
	• .
	Reduction in backwash frequency resulted in a decrease of the reject water generated. 

	• .
	• .
	The percent reject water generated was 5.67, 2.51, and 1.25 percent for the continuous, 50 percent, and 10 percent backwash mode tests, respectively. 

	• .
	• .
	A 50 percent reduction in the backwash frequency resulted in a 55. 7 percent reduction in backwash water generated as compared to the continuous backwash mode. 

	• .
	• .
	A 90 percent reduction in backwash frequency resulted in a 77.9 percent reduction in the backwash water generated as compared to the continuous backwash mode. 


	CAROLLOENGINEERS .ES-2 FINAL -January 17, 2013 
	pw·//Carollo/Documents/Clien~FUParksoni9003AD0/DehverablesfTiUe22 Pertonmance Testmg of the DynasanoEcowasn F,rterdocx (FINAL) 
	Parkson Corporation 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND® ECOWASH™ FILTER 
	1.0 INTRODUCTION 
	The Parkson DynaSand® filter is a continuous, upflow, granular media filter with continuous 
	backwashing. During the filtration process the system cleans the sand bed so that the filter is 
	not shut down during backwashing. Feed water is passed upwards through the sand bed and 
	exits the top of the filter as clean water. At the same time, sand can be removed from the 
	bottom, cleaned and returned to the top. A small portion of the filtered water is used to wash 
	the sand and leaves the filter as a reject stream. 
	TM filter provides continuous filtration like the standard 
	The DynaSand® Eco Wash 

	DynaSand® filter with intermittent backwashing instead of continuous backwashing. 
	Operating in this mode reduces the amount of reject water produced from sand washing. 
	TM feature 
	Previous full-scale testing conducted by Parkson. showed that the Eco Wash 

	reduced operation and maintenance time, significantly reduced the capacity lost and the 
	costs associated with reprocessing backwash water, as well as reduced the energy 
	requirements by 60-90 percent as compared to operation in a continuous backwashing 
	mode. 
	The DynaSand® continuous backwash filter was granted conditional acceptance by the California Department of Public Health (CDPH) for use in water recycling applications in December of 1986. Since that time, the DynaSand® continuous backwash filter has been effectively used to produce recycled water in California and throughout the nation. Parkson developed the automated intermittent backwash version of the DynaSand® system called the Eco Wash™ to improve operations and reduce amount of reject water generate
	Parkson contracted with Carollo Engineers (Carollo) to help develop a testing protocol and then to perform third party performance testing to obtain CDPH Title 22 conditional TM filtration system. The protocol (DynaSand® EcoWash™ Testing Procedure June 2012) for this testing was previously submitted and approved by CDPH in July of 2012. 
	acceptance of the of the DynaSand® Eco Wash 

	This report provides the necessary information to the CDPH for review and conditional Title 22 acceptance of the DynaSand® Eco Wash ™ filtration system for the production of recycled water in California. The specific objectives of this report are to: 
	• 
	• 
	• 
	Provide a detailed description of the DynaSand® EcoWash ™ filtration system. 

	• 
	• 
	Provide information on the performance testing methods and procedures. 

	• 
	• 
	Present the results of the performance testing conducted. 


	CAROLLO ENGINEERS FINAL -January 17, 2013 
	pw•I/Carollo/Oocuments/ClienVFUParkson19003AOO/Deliverables/TiUe 22 PerfonTlance Testing of111e Dynasand Ecowash Filler aocx (FINAll 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash r,., Filter 
	• .TM filtration system to meet the Title 22 Water Recycling Criteria for filtration while operating in an intermittent backwash mode. 
	Draw conclusions on the ability of the DynaSand® Eco Wash 

	2.0 DESCRIPTION OF THE DYNASAND® ECOWASH™ 
	The DynaSand® filter is a continuous, upflow, granular media filter with continuous backwashing. Feed water is passed upwards through the sand bed and exits the top of the filter as filtered effluent. At the same time, the sand filter media is cleaned and returned to the top of the filter bed. A small portion of the filtered water is used to backwash the sand. This backwash water leaves the filter as a reject stream. As can be seen in Figure 1, water enters the filter through an influent pipe where it is fe
	The DynaSand® Eco Wash™ filter allows continuous upflow filtration as described above, 
	while utilizing timed/programmable sand circulation and intermittent washing to reduce the 
	volume of reject water being produced. Several additional components are required in the 
	TM system over the traditional DynaSand® filter. These additional components 
	Ecowash

	include: 
	• .
	• .
	• .
	Central Control Panel: Used to control, operate, and monitor the EcoWash™ system. 

	• .
	• .
	Air Control Panel: Used to control airllow. 

	• .
	• .
	Ultrasonic level indicators: Measure changes in the headless through the filter. 

	• .
	• .
	Sand Movement Detection System: Sensor (DynaSensor™) provides feedback to the control system to confirm proper airlift and sand movement during backwashing. 

	• .
	• .
	TM is an intermittent backwash system an additional air line is needed to provide a dual, instead of single, air burst at the initiation of backwashing to facilitate the startup of sand movement. Air flow during backwashing is the same as the traditional DynaSand®. 
	Additional air supply line: Because the Eco Wash 


	• .
	• .
	Reject water reduction control valves: Used to open and close the reject line to allow or prevent reject flow. The valves are controlled by differential pressure or operator selected time points. 


	TM filter is presented in Figure 2. Pictures of the reject compartment, reject weir, and sand movement detection system are presented in Figure 3. 
	A schematic of the important components of the DynaSand® Eco Wash 

	CAROLLO ENGINEERS .2 FINAL -January 17, 2013 
	pw·frCarollo,Documenls/ChenUFI.JParkson19003AOO,Deilverables/Title 22 Performance Testing of the Oynasand Ecowasn Filter oocx {FINAL) 
	Figure
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash ™Filter 
	' LUet:T l'!Pi: {Al 
	Figure 1 DynaSand@ Continuous Backwash Filter 
	CAROLLO ENGINEERS 3 FINAL-January 17, 2013 .
	pw://Carollo/Oocuments/Client/FUParkson/9003AOO/Deliverables/TiUe 22 Pertormance Testing of the Oynasand Ecowash Filter.docx (FINAL) 
	PARKSON CORPORAITON Title 22 Performance Testing ofthe DynaSand@ Ecowash r"' Filter 
	[)itfcr rnt1.1 I prt'\SUlc rnoni to, 1116 lnflul•ut (entrdl control JJ,.lnt'f Wit h HMI Cell.ii, control p,rncl Reiect w.itP. 1edurt1011 control v.tlvc· 
	Figure2 DynaSand@ EcoWash ™Continuous Backwash Filter 
	CAROLLO ENGINEERS 4 FINAL -January 17, 2013 .
	pw://Carollo/Oocumenls!ClienVFUParkson,~003A00/De1iverableSITiUe 22 Performance Testing of the Oynasand Ecowash FIiter docx (FINAL) 
	PARKSON CORPORATION 
	TM Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 

	Figure
	pw:I/Carollo/Documents/ClienVFUParksoni9003AOO/Oeliverables/Title 22 Performance Testing of the Dynasand Ecowash Filter.docx (FINAL) 
	pw:I/Carollo/Documents/ClienVFUParksoni9003AOO/Oeliverables/Title 22 Performance Testing of the Dynasand Ecowash Filter.docx (FINAL) 


	Figure3 Pictures ofthe Dynasancfl Eco Wash rM Backwash System Components 
	CAROLLOENGINEERS 5 FINAL-January17,2013 
	PARKSON CORPORATION 
	TM Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 

	2.1 TM Backwashing Operation 
	DynaSand® Ecowash 

	The DynaSand® Eco Wash™ filter uses an automated sand movement detection system to monitor sand movement (DynaSensor™), trigger alarms for systems failures, and monitor filter operation remotely. Even though there are modifications to the airlift design and filter operation to ensure consistent sand movement during the intermittent backwash cycles, the DynaSand® EcoWash™ system uses the same airflow rate as the traditional DynaSand® filter. Reject (backwash) water use is minimized by reducing the backwash t
	• .
	• .
	• .
	An operator programs the backwash ON and OFF times 

	• .
	• .
	Water levels are measured to monitor headloss across the filters 

	• .
	• .
	Airlift/reject starts at the programmed time or at programmed headloss set-point 

	• .
	• .
	The backwash runs for the pre-set period of time or until the differential pressure is reduced to the minimum set-point 


	High headloss will override the time set point and allow the system to initiate backwashing. 
	2.1.1 No Backwash Operation 
	During this phase, the reject valve is closed and the airlift is OFF, allowing the filter to accumulate solids. During this process, solids are progressively captured and retained in the bed. The headloss across the filter increases as more solids are captured in the bed and the 
	filtrate quality is expected to improve. 
	2.1.2 Backwash Operation 
	When the timer for the OFF backwash cycle is complete or the differential pressure reaches the set point, the airlift is turned ON and the reject valve is opened to initiate the backwash process. The Sand Movement Detection System provides feedback to the control panel to confirm proper airlift operation and sand movement. The headloss drops as the solids are removed from the sand and clean media falls back into the filter. The backwash cycle lasts TM control panel or until the head loss across the filters 
	for the time set at the EcoWash 

	CAROLLO ENGINEERS .6 FINAL-January 17, 2013 
	pw•//Carollo/Oocuments/Clien~Fl,Parksoo,9003AOO/Oeuverables/Title 22 Perlonnance Testingof the Oynasand Ecowash FIiter aocx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash'"' Filter 
	3.0 METHODS AND PROCEDURES 
	The purpose of this testing was to demonstrate compliance with the California Title 22 Water Recycling Criteria daily average turbidity limit of 2.0 NTU while operating in both a continuous and intermittent backwash mode. Carollo witnessed testing during several site visits and analyzed the data collected by the facilities SCADA system. 
	3.1 Testing Site 
	TM system installed at the City of Pompano Beach Reuse Utilities Plant, in Pompano Beach Florida. The influent to the Pompano Reuse Plant is unfiltered secondary effluent, which is pumped from the Broward County North Regional WWTP. Chlorine is added after the transfer pumps. After chlorine addition, the flow passes through a climber screen (Figure 4) and a manual plate screen (Figure 5). The climber screen removes the majority of plastics while the manual plate screen captures those plastics that pass thro
	The performance testing took place on the full-scale DynaSand® EcoWash 

	occurs. 
	The plant has two separate DynaSand® filter banks (North Bank and South Bank). For the purpose of this testing the gate valve to the North Bank was closed to allow for testing of the South Bank filters. The South Bank filters consist of 2 cells with 8 deep bed filters per cell and 50 square feet of filtration area per filter, thus providing a total of 16 deep bed filters and 800 square feet of filtration surface area. 
	3.1.1 California Sponsor 
	The CDPH requires that a California city or utility sponsor the Title 22 performance testing. The Napa Sanitation District (Napa) is investigating a conversion of their DynaSand® filters TM mode of operation. Napa has agreed to sponsor the Parkson DynaSand® Eco Wash™ Title 22 performance testing. A letter stating the Districts intention to sponsor this work is included in Appendix A. 
	to the Eco Wash 

	CAROLLO ENGINEERS 7 FINAL-January 17, 2013 
	pw IICarollo1Documents/Clienl/FUParuonl9003AOO/Deliverables/Title 22 Performance Testing of the Dynasano Ecowasn Filter docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash ™ Filter 
	Figure
	-~ ... .."',.~ 
	Figure
	Figure4 Influent Climber Screens at the Pompano Beach Reuse Utilities Plant 
	CAROLLO ENGINEERS 8 FINAL -January 17, 2013 .
	pw·//Carollo/Documents/ClienUFUParkson19003A001Deliverables/Tiffe 22 Performance Tesling of the Oynasand Ecowash Filter.docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Eco wash'"' Filter 
	Figure
	Figures Picture ofthe manualplate screen downstream ofthe climberscreen 
	3.2 Testing Protocol 
	TM filter to meet the Title 22 recycled water quality criteria of 2.0 NTU under various conditions, testing was performed for approximately three weeks as per the approved testing protocol (Appendix B). The Pompano Reuse Plant only operates during a portion of the day (usually 6 to 12 hours) to make enough water to fill the recycled water storage tanks onsite and to meet the recycled water TM filter was operated in continuous and intermittent backwash modes. A summary of the experimental design for this tes
	To determine the ability of the DynaSand® Eco Wash 
	daily demand. During the Title 22 performance testing the DynaSand® EcoWash 

	CAROLLO ENGINEERS 9 FINAL-January 17, 201 3 
	pw://Carollo/Oocuments/ClienVFUParkson/9003AOO/Deliverables1Title 22 Pertormance Testing of the Dynasand Ecowash Fitter.docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash '"" Filter 
	Table 1 .Experimental Design TM Filter Parkson Corporation 
	Title 22 Performance Testing of the Dyna Sand® EcoWash 

	Hydraulic Headloss Experiment Mode of Airlift ON Airlift OFF Loading Air Flow, 
	Override Set 

	1
	Number Operation (min./hour) (min./hour) Rate <> SCFH Point <>, (aom/ft) inches 
	2
	2

	Standard
	1 
	Continuously 0 4.4 80 31
	backwash EcoWashTM 2 backwash occurs 30 30 4.4 80 31 50% of the time EcoWash™ 3 backwash occurs 6 54 4.4 80 31 10% of the time 
	~ 
	1. .The plant flow rate is limited by the Reuse Utilities Plant pump capacity which does not allow for a sustained hydraulic loading rate of more than 4.4 gpm/ft . 
	12. .Set point reflects the difference in water level at the influent and effluent of the filter. 
	Table 2 contains a summary of the parameters that were monitored during the performance testing. The filter influent and effluent turbidity, and system flowrate values were continuously monitored and recorded by the plant SCADA. The headloss through the filter and the reject TM systems programmable logic controller (PLC). Filter influent and effluent grab samples were collected daily and analyzed for total suspend solids (TSS). 
	water flowrate were measured and calculated by the EcoWash

	Table 2 Summary of Experimental Parameters Title 22 Performance Testing of the Dyna Sand® EcoWash ™ Filter Parkson Corporation 
	Table 2 Summary of Experimental Parameters Title 22 Performance Testing of the Dyna Sand® EcoWash ™ Filter Parkson Corporation 
	Table 2 Summary of Experimental Parameters Title 22 Performance Testing of the Dyna Sand® EcoWash ™ Filter Parkson Corporation 

	Source Parameter Measured 
	Source Parameter Measured 

	Filter Influent Turbidity (1>, Total suspended solids (TSS) (2l, and Flowrate (1 > 
	Filter Influent Turbidity (1>, Total suspended solids (TSS) (2l, and Flowrate (1 > 

	Filter Effluent Turbidity (1 > and TSS (2l 
	Filter Effluent Turbidity (1 > and TSS (2l 

	Filter Headless (3) and Reject flowrate (3 ) 
	Filter Headless (3) and Reject flowrate (3 ) 

	Notes: 1. These parameters were continuously monitored and recorded by the plant SCADA. 2. Grab samples were collected and analyzed once a day for TSS. 3 . The headless values were continuously monitored and/or calculated by the EcoWash TM PLC. 
	Notes: 1. These parameters were continuously monitored and recorded by the plant SCADA. 2. Grab samples were collected and analyzed once a day for TSS. 3 . The headless values were continuously monitored and/or calculated by the EcoWash TM PLC. 


	CAROLLO ENGINEERS .10 FINAL-January 17, 2013 
	pw·//Caroilo/Documents/ClienVFUParksorn9003AOO,Oeliverables/TiUe 22 Performance Testing of tne Oynasand Ecowash Filter aocx (FlNAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash '"'Filter 
	4.0 RESULTS 
	As mentioned previously, the purpose of this testing was to evaluate the performance of the TM filter and to determine if the filter could meet the Title 22 recycled water quality turbidity requirements of 2.0 NTU under three different operational backwash conditions (i.e., continuous, 50 percent, and 10 percent). All tests were conducted at a target hydraulic loading rate of 4.4 gpm/ft2, the maximum sustainable hydraulic loading rate that could be maintained by the Pompano Reuse Plant influent pumps. Each 
	DynaSand® Eco Wash 

	4.1 Turbidity 
	TM filter were monitored 
	The influent and effluent turbidity of the DynaSand® EcoWash 

	continuously by on-line turbidimeters during the testing. Each experiment represents a 
	different backwash condition (refer to Table 1 ). A probability plot of the influent and the filter 
	effluent turbidity was developed for each experiment from the on-line data (collected every 
	minute) to illustrate filter performance. These probability plots, presented in the following 
	TM filter 
	subsections, can be used to evaluate the performance of the DynaSand® Eco Wash 

	at different backwash conditions with regard to the Title 22 recycled water turbidity 
	requirements. Chronological turbidity graphs (showing turbidity versus time) for each experiment are contained in Appendix C. The chronological turbidity graphs contain notes to 
	indicate events that occurred during the testing (e.g., flushing and calibration of turbidity 
	meters, power outages, and equipment maintenance). Turbidity values recorded during these events were not included in the probability analysis. 
	4.1.1 Continuous Backwash Mode 
	During Experiment 1, testing was performed with the DynaSand® Eco Wash ™ filter operating in a standard continuous backwash mode. The average hydraulic loading rate during Experiment 1 was 3.85 gpm/ft2. A probability figure displaying the influent and effluent turbidity values is presented in Figure 6. During Experiment 1 the filter effluent turbidity value was found to be below 2.0 NTU 99.5 percent of the time, with a range of 0.65 to 2.60. The influent turbidity ranged from 1.5 to 4.0 NTU 99 percent of th
	CAROLLO ENGINEERS 11 FINAL -January 17, 2013 
	pwl/Carollo/OocumentslClient/FUParksoni'9003AOOIDelrverables/Tn1e 22 Performance Testing of the Oynasana Ecowasn Filter.docx {FINAL) 
	PARKSON CORPORATION 
	10 9 8 -+->---~­Filter Influent -G-Filter Effluent -··"· ' ' 7 --····. -.­-..,.. --·-­. . "j'""" --,-­-· ---,-· 6 5 .1 • •• ---• ---••• -' : 4 3 2 1 0 . ­-·­. 7•••·-, ' --•• --•• r •• ,_ . . ·,·• r ···•·'· •• :· ·· LOO 00 0 00 OLO ~ N('I") LO l'-CO 0) 0) 0) 0) . .!. ' 0) 0) 0) Percent of values equal to or less than the indicated value 0) 0) 0) 0) 
	r M Filter 
	r M Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 



	Figure 6 Turbidityperformance during the continuous backwash test 
	4.1.2 50 Percent Backwash Mode 
	TM filter in a 50 percent backwash mode, where the filter was backwashing 50 percent of the time. The average hydraulic loading to the filter rate during Experiment 2 was 4.4 gpm/ft2. A probability figure displaying the influent and effluent turbidity values is presented in Figure 7. During Experiment 2 the filter effluent turbidity value was found to be below 2.0 NTU 99.5 percent of the time, with a range of 0.82 to 2.40 NTU. The influent turbidity ranged from 1.1 to 5.0 NTU, 99 percent of the time 
	During Experiment 2, testing was performed with the DynaSand® Eco Wash 

	CAROLLO ENGINEERS 12 FINAL-January 17, 2013 
	pw://Carollo/Documents/ClienUFUParkson/9003AOO/Deliverables/TiUe 22 Penormance Testing of the Dynasand Ecowash F1lter.docx (FINAL) 
	PARKSON CORPORATION 
	TM Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 

	10 
	,. . ' 
	-; -.. -,---·;. ­
	9 
	---L-.s,.____ Filiter Influent 
	' 
	0 
	' 
	• ·1 .... ---... -..... ~ ---;
	8 
	0-Filter Effluent 
	' 
	.:........;... .:.....:....: .. ..
	7 
	' ' 
	Figure
	:J 
	' ' 
	-.. , .. ---• -•• 6 ----· -­
	6 
	I-

	' . 
	-/ ­
	z 
	' 
	Figure
	r 

	>, 
	.,
	5
	~ 

	"'O 
	:.0
	..._ 
	' .:J .
	---.. , ­
	4 
	I-

	' 
	·J1 
	·J1 
	a 
	,· 

	I : 
	-·. ---,---·, ... ­
	.... --

	3 
	.. ----r~ 
	Figure

	2 
	·~ ·--~··~-:..·.....-=-:-r·.
	::

	::·-----.--.,..~::. :~
	·-':::..~;-~~ 
	··

	1 
	0 ,:-~ ik. 
	' . 
	0 
	(j)
	(j)
	(j)

	..-­
	(j)
	..--LOO 00 0 00 OLO (j)..--N (") LO f'-CO 0) 0) 0) (j) 
	0 
	(j) 

	..-­
	(j) 
	(j) 
	(j) 

	Percent of values equal to or less than the indicated value 
	Figure T Turbidity performance during the 50percent backwash mode test 
	4.1.3 10 Percent Backwash Mode 
	TM filter in a 1O percent backwash mode, where the filter was backwashing only 10 percent of the time. The average hydraulic loading to the filter rate during Experiment 3 was 3.85 gpm/ft. A probability figure displaying the influent and effluent turbidity values is presented in Figure 8. During Experiment 3 the filter effluent turbidity value was found to be below 2.0 NTU 99.5 percent of the time, with a range of 0.88 to 2.69. The influent turbidity ranged from 1.8 and 
	During Experiment 3, testing was performed with the DynaSand® EcoWash 
	2

	5.0 NTU, 99 percent of the time. 
	CAROLLO ENGINEERS 13 FINAL-January 17, 2013 
	pw //Carollo/DocumentsiClienUFUParkson/900JA001Deliverables!Title 22 Pertormance Testingof the Dynasand Ecowash Filler docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash™ Filter 
	10 9 8 
	7 :J 
	I-6 
	z 
	>, 
	:!: 5
	"O 
	:.0
	.... 
	::l 
	4 3 2 1 0 
	I-

	..­
	0 
	V
	"' 
	( 
	' .' 
	-, --... ---· ..-..; " --. 
	Figure
	.. -·-,• ·.­•' -··· ' ' 
	O>
	O>
	l{)O 00 0 00 Ol{) O') O> ..-N C'0 Lt') I'-CO O') O> O> O') O') 
	O> O> 
	Percent of values equal to or less than the indicated value 
	.. ' 
	·•
	Filter Influent 

	----. ~
	Filter Effluent .
	.. 

	Figure 8 Turbidity performance during the 10percentbackwash mode test 
	4.1 .4 Summary of Turbidity Results 
	A summary of the average turbidity results for each of the three experiments is presented in Table 3. The values reflect an average of the daily averages. The following is a summary of important points from the turbidity results. 
	• .
	• .
	• .
	• .
	rM was capable of meeting the Title 22 recycled water 
	The DynaSand® Eco Wash 


	turbidity requirement of 2.0 NTU regardless of the mode of backwash operation 99.5 percent of the time. 

	• .
	• .
	Comparing Figures 6, 7, and 8, there is very little difference in filter effluent turbidity between the different backwashing modes of operation. To be precise, the reduced backwashing tests did see higher influent turbidity and thus there was a small increase in filter effluent turbidity (Table 3). 


	CAROLLO ENGINEERS .14 FINAL -January 17, 2013 
	pw-//Carollo/Documents/ClienVFUParl<son/9003AOO/Oeliverablesrr,ue 22 Performance Testing of the Oynasand Ecowash Filter docx (FINAL) 
	PARKSON CORPORATION 
	"' Filter 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash 
	7

	• .The operational filter headless increased as the backwash frequency was reduced. During the continuous backwash mode, the headless through the filter was 18.4 inches and increased to 22.7 inches as the backwash frequency decreased to 10 percent. 
	Figure
	Figure
	Figure
	Figure
	Figure
	Table 3 .Summary of Turbidity Results .Title 22 Performance Testing of the DynaSand® EcoWash™ Filter .Parkson Corporation .
	Average 
	Average 
	Average

	Time of .Average 
	Average

	Test .1Average Hydraulic Average 
	C) .
	Exp. Backwash Operation 
	Influent 
	Effluent

	Duration, .Flowrate, loading
	No. Condition per day, .Headloss, T b'd't T b'd't 
	ur 1 1 y, ur , , y, 
	days .gpm rate, inches
	hours .NTU 
	hours .NTU 
	hours .NTU 
	NTU

	gpm/ft
	2 


	Figure
	Figure
	Figure
	Figure
	Continuous
	1 .6 5.79 3,077 3.85 18.40 2.48 1.04 
	(100%) 2 50% mode 6 6.78 3,536 4.42 19.33 
	2.59 
	1.17 

	Figure
	Figure
	Figure
	Figure
	3 10% mode 6 5.94 3,080 3.85 
	22.71 

	3.10 1.25 
	Figure
	~ 
	1. These values reoresent an averaqe of the daily averaqes. 
	Figure
	4.2 Total Suspended Solids 
	During the testing, daily influent and effluent samples were collected and analyzed for TSS. A summary of the daily measurements and the average measurements per experiment are presented in Table 4. During Experiment 1 when the DynaSand® EcoWash ™ filter operated in a continuous backwash mode, the percent removal of TSS ranged from 63 to 79 with an average removal of 69 percent. The TSS removal during Experiment 2 ranged from 64 to 7 4 percent with an average removal of 70 percent. During Experiment 3, the 
	EcoWashrM. 
	CAROLLO ENGINEERS .15 FINAL -January 17, 2013 
	pw //Carollo/Documents/Client/Fl.1Parkson19003AOO/Oeliverab1es!Tlae 22 Performance Testing of the Oynasand Ecowasti Filter.docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing oF the DynaSand@ Eco wash™ Filter 
	Table 4 .Summary of TSS Test Results Title 22 Performance Testing of the Dyna Sand® EcoWash ™ Filter Parkson Corporation 
	Exp. No. 
	Exp. No. 
	Exp. No. 
	Backwash Condition 
	Date 
	Influent, TSS 
	Effluent, TSS 
	Percent Removal 

	TR
	9/22 
	3.5 
	1.3 
	63 

	TR
	9/23 
	2.8 
	1.0 
	64 

	1 
	1 
	Standard 
	9/24 9/25 
	2.5 3.3 
	1.0 0.7 
	60 79 

	TR
	9/26 
	3.8 
	1.0 
	74 

	TR
	9/27 
	3.3 
	0.9 
	73 

	TR
	Average 
	3.20 
	0.98 
	69 


	9/15 2.3 0.6 74 9/16 3.0 1.0 67 
	Table
	TR
	9/17 
	2.5 
	0.7 
	72 

	2 
	2 
	50% mode 

	TR
	9/18 
	3.0 
	0.6 
	80 


	9/19 3.3 1.2 .
	64 

	9/20 
	9/20 
	9/20 
	2.8 
	0.9 
	68 

	Average 
	Average 
	2.82 
	0.83 
	70 

	TR
	9/29 
	3.0 
	0.8 
	73 

	3 
	3 
	10% mode 

	TR
	9/30 
	3.0 
	0.7 
	77 

	TR
	10/1 
	2.8 
	0.4 
	86 

	TR
	10/2 
	4.0 
	1.2 
	70 

	TR
	10/3 
	3.3 
	1.1 
	67 

	TR
	10/4 
	3.5 
	0.7 
	80 

	TR
	Average 
	3.00 
	0.82 
	75 


	CAROLLO ENGINEERS .16 FINAL-January 17, 2013 
	pw://Carollo/Documenls/ClienVFUParkson19003AOO/Oe/1verablesm"e 22 Pertormance Testing of the Oynasand Ecowash Filter aocx {FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing oF the DynaSand@ Ecowash,,., Filter 
	4.3 Backwash Reject Water Results 
	The quantity of washwater generated was measured by calculating the flow over the weir using the ultrasonic level indicators. The PLC converts the results of the ultrasonic level indicators to flow using rectangular weir formulas. The percent backwash reject water was calculated for each experiment and is presented in Table 5. During Experiment 1 when the TM filter was operating in a continuous backwash mode a reject rate of 
	DynaSand® EcoWash 

	5.67 percent of the influent flow was generated. Operating the filter in a 50 percent mode (Experiment 2) resulted in a 55. 7 percent reduction in the reject rate such that only a reject rate of 2.51 percent of the influent flow was generated. Reducing the backwash frequency to only 10 percent (Experiment 3) of the time only resulted in a 77.9 percent reduction in reject rate as compared to the standard continuous backwash operation mode. 
	Table 5 
	Table 5 
	Table 5 
	Summary of Reject Water Generation Title 22 Performance Testing of the DynaSand® EcoWash TM Filter Parkson Corporation 

	Exp. No. 
	Exp. No. 
	Backwash Reject Water Reduction in Reject Water by Using the Generated, EcoWash Function, Condition % of feed flow % 

	1 
	1 
	Standard 5.67 -

	2 
	2 
	50% mode 2.51 55.7 

	3 
	3 
	10% mode 1.25 77.9 


	5.0 TITLE 22 PERFORMANCE TESTING CONCLUSIONS 
	As a result of the Title 22 performance testing, it was determined that the DynaSand® .TM filter for all conditions tested met the Title 22 recycled water effluent turbidity .TM filter performance testing .are: .
	Eco Wash 
	requirements. The key conclusions of the DynaSand® Eco Wash 

	• .
	• .
	• .
	TM filter was capable of meeting the Title 22 recycled water turbidity requirement of less than 2.0 NTU 99.5 percent of the time for all backwash conditions while operating at a hydraulic loading rate ranging between 3.85 to 4.4 gpm/ft. 
	The DynaSand® Eco Wash 
	2


	• .
	• .
	Decreasing backwash frequency did not substantially change filter effluent turbidity. 

	• .
	• .
	Decreasing the backwash frequency improved TSS removal. 

	• .
	• .
	TM filter generated reject water at 5.67 percent of the influent feed flow. 
	During the continuous backwash mode of operation the Dyna Sand® Eco Wash 


	• .
	• .
	When the DynaSand® Eco Wash™ filter operated in 50 percent backwash mode, the reject water generated decreased by 55.7 percent to 2.51 percent of the influent feed flow. 


	CAROLLO ENGINEERS .17 FINAL-January 17, 2013 
	pw IICarollo/Documents/Clienf/FUPar~son19003AOOIDeliverables/Tifle 22 Perlormance Testing of the Dynasand Ecowasn Filter docx (FINAL) 
	PARKSON CORPORATION 
	Title 22 Performance Testing ofthe DynaSand@ Ecowash™ Filter 
	• .TM filter in the 10 percent backwash mode further reduced the reject water generated by 77.9 percent to 1.25 percent of the influent feed flow. 
	Operating the DynaSand® Eco Wash 

	CAROLLO ENGINEERS .18 FINAL-January 17, 2013 .
	pw://Carollo/Oocuments/ClienUFUParkson,9003AOO/Deliverableslfitle 22 Perlonnance Tesong of the Oynasand Ecowash FIiier docx (FINAL) 
	Appendix A 
	NAPA SANITATION DISTRICT SPONSOR LETTER .
	CAROLLO ENGINEERS FINAL-January 17, 2013 .
	pw·//Carollo1DocurnentslClienl/fUParkson/9003AOO/Del1verables/Title 22 Performance Testmg of the Dynasand Ecowash Filter docx (FINAL) 
	Dedicated to Preserving the Napa River for Generations to Come 
	Figure
	June 12, 2012 
	Mr. Randy Barnard California Department of Public Health 
	1350 Front Street San Diego, CA 9210 l 
	Subject Parkson Corporation Dynasand Eco Wash 
	Dear Mr. Barnard: 
	The Napa Sanitation District (District) is evaluating the use of the Eco Wash modifications to our existing Parkson Dynasand filtration system. The District understands that the Parkson Corporation has contracted Carollo Engineers to evaluate the Eco Wash at a full-scale system in Pompano Beach, Florida. The District respectfully requests that the California Department of Public Health (CDPH) review upcoming certification materials related to the EcoWash System on the District's behalf. The District underst
	Please contact me at (707) 258-6000 x507 or adamron@napasan.com with questions. 
	Please contact me at (707) 258-6000 x507 or adamron@napasan.com with questions. 

	Sincerely, 
	Andrew Damron, P.E. 
	Associate Engineer 
	cc: Rich Chan, P.E., Carollo Engineer 
	Appendix B 
	DYNASAND® ECOWASHTM TESTING PROTOCOL .
	CAROLLO ENGINEERS FINAL -January 17, 2013 .
	pw //Carollo1Documents/ChenUFUParkson19003AOOIOehverables/Tltle 22 Performance Testing of lhe Dynasand Ecowash Filter docx (FINAL) 
	~)
	Parl<s~n .
	Testing Procedure 
	DynaSand® Ec0Wash
	1 

	M 
	Testing for Compliance with the California Recycled Water Criteria (Title 22) from the California Department of Public Health (CDPH). 
	City of Pompano Beach Reuse Utilities Plant .Pompano Beach, FL .June 2012 .
	DynaSand® EcoWashTM Recycled Water Criteria Testing Page I of 6 Confidential and Proprietary to Parkson Corporation 
	Parl<s n 
	1 .

	1 Summary 
	Continuous backwash sand filters have been used for water treatment over 30 years with very satisfactory results. However, there are design characteristics that can be improved, such as volume of backwash water and sand washing rate for nutrient removal applications. Based on these two points of improvements, Parkson Corporation developed an automated intermittent backwash system called the EcoWashTM system. 
	The EcoWashTM system was released to the market in 2010 after a 8-month testing period at the existing DynaSand® filters at the City of Pompano Beach Reuse Utilities Plant in Florida. During this test, the DynaSand® EcoWashTM filter was compared to the continuous backwash sand filters using two DynaSand®cells, one cell was converted to a DynaSand EcoWashTl\I Filter while the other cell was left in its standard continuous backwash mode. The DynaSand® EcoWashn.filter cell was tested with several programmed an
	1

	coupled with a 15-25% average improvement in filtrate quality. 
	Based on the operation and energy savings provided by the EcoWashTM testing at the ex1st111g continuos backwash DynaSand filters, the city of Pompano decided to convert all their installed filters into the EcoWashni system.The installation of the EcoWashTM system was finalized in January 2012, and has been succesully running under EcoWashTM mode since then. 
	The purpose of this testing protocol is to confirm the performance of the fully implemented EcoWashTl\1 filtration system to verify compliance with the California Recycled Water Criteria (Title 22) from the California Department of Public Health (CDPH). The DynaSand® EcoWashTM system will be tested under a variety of time controlled and differential pressure controlled backwash scenarios. Each scenario will run for a minimum of three (3) days to gather the data required to measure performance. 
	2 DynaSand® Eco Wash™ Filter Process Description 
	The DynaSand®EcoWashrn filtration system allows continuous fi ltration with intermittent backwash cycles. This mode of operation uses a programmable and controlled system that reduces the amount of backwash water produced, improves the filtrate quality. and reduces the energy consumption. 
	The DynaSand®EcoWashTM filter uses an automated sand movement detection system that can trigger alarms for systems failures and be monitored from the plant's control room. As part of the EcoWashTM system, there are few modifications to the airlift design and operation to ensure consistent sand movement during the intermittent backwash cycles. Reject (backwash) water use is minimized by reducing backwash time and it will require the use of an automatic valve to close the reject line during the periods when t
	DynaSand®EcoWash TM Recycled Water Criteria Testing Page 2 of6 
	Confidcntiul and Proprietary to Parkson Corporation 
	Parl<s n 
	1 .

	l rNhn9 \~.itr, Right 
	to mention that even after the modifications of the airlift, the filter will use the same air flow as the previous design when the backwash is activated. 
	The backwashing sequence is controlled by time and headloss setpoints chosen by the operators and can adapt the system to the requirements of each plant conditions. 
	Sequence of Operation: Operator programs the backwash ON and OFF times Inlet water level is measured to monitor head loss across the filters Airlift/reject starts at the programmed time The backwash runs for the pre-set period of time High head loss will override the time setpoint to assure proper filtration 
	2.1 No Backwash Operation 
	During this phase. the reject valve is closed and the airlift is OFF, allowing the filter to accumulate solids. During this process, solids are progressively captured and retained in the bed, and the incoming solids will have less space to pass through as the captured solids fill the voids between the media particles. This phenomenon results in higher filtration performance and, is also referred to as the "Schmutzdecke Effect". The airlift and the reject valve are controlled by a pneumatic valve located in 
	2.2 Backwash Operation 
	When the timer for the OFF backwash cycle is complete or the differential pressure reaches the set point, the airlift is turned ON and the reject valve is opened to allow for a proper sand backwash process .. The Sand Movement Detection System provides feedback to the control panel to confirm proper airlift operation and sand movement. The headloss drops as the solids are removed from the sand and clean media falls back into the filter. The backwash cycle lasts for the time set at the EcoWashTM control pane
	3 Testing Site Overview 
	The City of Pompano Beach Reuse Utilities Plant has a maximum filtration capacity of 8.64 MGD . The influent turbidity usually ranges between 3 and 6 NTU with an effluent requirement of less than 2.5 NTU. The plant has two separate DynaSand® filter banks: the North Bank and the South Bank. The North Bank consists of 4 cells of 2 standard bed filters per cell, while the South Bank consists of 2 cells of 8 deep bed filters per cell; providing a total of 24 filters. The standard bed filters have 40" of effecti
	filtration depth. 
	Testing will be performed on the South filters consisting of a total of 16 deep bed filters because they have more filtration area allowing passage of all the plant flow through this bank of filters. The North filters will be off­line during testing. 
	DynaSand® EcoWash™ Recycled Water Criteria Testing Page 3 or6 
	Confidential and Proprietary to Parl-.son Corporation 
	1
	Parl<s n .
	Pompano Reuse Water Utilities Layout 
	STORAGE 
	TAfJ K 
	STORAGE 
	TANK 
	~ 

	~ .
	NORTH FILTER 
	t-
	w
	z 
	0
	0
	0
	0
	0 

	0 

	0

	w 
	~ 
	=> 
	Ct:
	__J 
	'.:j
	LL. 
	c;::
	~ 
	COMPRESSOR BUILDING 
	0 
	0 
	0 
	0 
	0 

	0 

	GATE 
	0 0 
	0 :::­
	~ 
	0 
	CHLORINE 
	0 0 0 0 ro 
	Ct:: 
	BUILDI NG .SOUTH FILTER t­
	=> 
	0 0 0 0 
	0 0 0 0 
	Figure
	The influent to the City of Pompano Beach Reuse Utilities Plant comes from the Broward County North Regional WWTP effluent discharge to the ocean. The influent passes through a bar screen and a gate valve directs the flow to each of the north and south filters. For the purpose of this testing, the gate valve to the North filters will be closed to allow for testing of the South filters. The effluent from the South filters flows into the sump tank where the sample pumps are located. The sample of the effluent
	4 Scope of Testing 
	The purpose of the test is to evaluate the performance of a fully implemented DynaSand® EcoWashri,., Filter design at the City of Pompano Beach Reuse Utilities Plant in Florida. The evaluation of performance is based on a municipal tertiary filtration application, removing only solids and turbidity from the water. The test will be conducted at the South Bank filters, consisting of two (2) cells of eight (8) modules per cell and 50 square feet of filtration area per filter, providing a total of 16 deep bed f
	DynaSand®EcoWash TM Recycled Water Criteria Testing 
	Confidential and Proprietary to Parkson Corporation 
	Tt~Altng \\Jin Right 
	The following equipment will be used during this test 
	I. .Two (2) Air Control Panels (ACPs) for control of airflow to the EcoWashTM operation. 
	2. .
	2. .
	2. .
	One (I) Central Control Panel (CCP) for control, operation, and monitoring of EcoWashTM system. 

	3. .
	3. .
	Sixteen ( 16) sand movement sensors, also called DynaSensors, located at the top of each filter. 

	4. .
	4. .
	One ( I) pressure transducer with mounting brackets. 

	5. .
	5. .
	Two (2) submersible pumps for sampling. 

	6. .
	6. .
	Two (2) pneumatic valves. 


	4.1 Description ofTesting Activities 
	The testing will compare the influent and effluent water characteristics from the (16) deep bed filters at the South bank, during three different backwash cycle frequencies. 
	The foI!owing parameters will be monitored: 
	• .
	• .
	• .
	Influent Turbidity -continuously monitored on plant's SCADA 

	• .
	• .
	Effluent Turbidity -continuously monitored on plant's SCADA 

	• .
	• .
	Influent TSS -grab sample once a day and tested by plant's lab 
	111 


	• .
	• .
	Effluent TSS -grab sample once a day and tested by plant's lab > 
	11


	• .
	• .
	Feed Flow Rate -continuously monitored on plant's SCADA 

	• .
	• .
	HI PLC 
	Headloss values -continuously monitored at Eco Wash 



	The procedure used to analyze the sample for TSS i titled 'Total Suspended Solids -Non filterable Residue SM 25400". Refer to Appendix for document. 
	11 1 .

	Considering the existing Title 22 ce11ification of the DynaSand Continuous Backwash filter, a Particle Size Distribution test will not be included for this testing. 
	A Parkson staff member and a plant operator will monitor the testing of the EcoWashTM system during the regular schedule of the plant from Monday to Friday. 
	In order to test the overall performance of the DynaSand® EcoWashrn filter, we will evaluate three (3) different lengths of backwashing; ON time and OFF time. Backwash ON and OFF times will be determined based on the water characteristics of the plant and the experience from the full scale pi lot testing done before the full upgrade of the filters to the EcoWash TM system. There are three (3) scenarios of backwash cycles that will be tested: 

	I. .Continuous backwash mode: this will provide data of the performance of an upflow filter without the EcoWashTM system. 
	I. .Continuous backwash mode: this will provide data of the performance of an upflow filter without the EcoWashTM system. 
	2. .
	2. .
	2. .
	2. .
	Intermediate Ec0Washn mode: The backwash cycle will run at a more frequent cycle than the current 
	1 


	EcoWashTM mode. The cycle time will allow measurement of filter performance at a 50% reduction of the backwash rate. 

	3. .
	3. .
	Current EcoWashTM mode: The plant has been running at backwash cycles that allows for 90% reject reduction for the past month. We will test the performance of the filters at this frequency since it provides good results for the plant and was also proven during the full scale pilot. 


	DynaSand®EcoWash TM Recycled Water Criteria Testing Page 5 of 6 
	Confidential and Proprietary to 
	Park.-.on Corporation 

	Figure
	The details of the operational parameters of the filters during the three (3) backwash cycles are included in the following table. 
	Operational Parameters Table 1 
	Test 
	Test 
	Test 
	Mode 
	Airlift ON ­Backwashing (Minutes/hour) 
	Airlift OFF ­Not Backwashing (Minutes/hour) 
	Flow Rate (gpm/ft2) 
	Air Flow 
	Head loss Override 

	l 
	l 
	Standard continuous backwash operation (No EcoWashrn) 
	Continuously 
	0 
	4.4' 
	80 SCFH 
	31 inches 

	2 
	2 
	EcoWashT,t operation with 50% reduction of reject 
	30 
	30 
	4.4' 
	80SCFH 
	3 1 inches 

	3 
	3 
	Eco WashTM operations with 90% reduction of reject 
	6 
	54 
	4.4' 
	80 SCFH 
	31 inches 


	Notes: 
	(]) The flow rate is limited by the pump capacity ofthe plant, which does not allow for more than 4.4 gpm/sf 
	As mentioned before, the purpose of this testing is to confirm compliance of the DynaSand® filters under EcoWashTM operations with the California Recycled Water Criteria (Title 22) from the California Department of Public Health (CDPH). The requirements of this certification are listed below: 
	• .
	• .
	• .
	The filtration rate does not exceed 5 gpm/ftin mono media gravity filtration systems, 
	2 


	• .
	• .
	The effluent turbidity does not exceed a daily average of 2 NTU, 

	• .
	• .
	The effluent turbidity does not exceed 5 NTU more than 5% of the time within a 24 hour period and IO NTU at any time. 


	Parkson and Carollo Engineering Representatives Contact Information 
	• .
	• .
	• .
	Marianna Novellino -cell (954) 610-9004 .Parkson Corporation. 1401 W. Cypress Creek Road. .Fort Lauderdale, FL 33309 .

	• .
	• .
	Frank Arleth -cell (954) 699-7851 .Parkson Corporation. 1401 W. Cypress Creek Road. .Fo11 Lauderdale, FL 33309 .

	• .
	• .
	Andrew Salveson -cell (925) 788-9857. .Carollo Engineers. 2700 Ygnacio Valley Road, Suite 300. .Walnut Creek. CA 94598. .


	Appendix C 
	DAILY TURBIDITY RESULTS .
	CAROLLO ENGINEERS FINAL -January 17, 2013 .
	pw //Carollo/Oocuments/Client/FUParkson,9003AOO/Delrverab1es/Title 22 Penormance Testing ol lhe Oynasand Ecowash Filter.docx (FINAL) 
	::> 
	I-
	z 
	~ ~ 
	"C .0
	... 
	~ 
	5.0 
	4.5 
	4.0 
	3.5 
	3.0 
	2.5 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	1 -i-­
	l-

	lnfluet and Filter Turbidimeters Flushed 
	Figure
	Figure

	l )\t~ ·' 
	~------------­
	~ 
	-I 
	I 

	-+--­
	--+ 
	Figure
	-+------t 
	I 
	-F1lterinfluent 
	:-1 
	Figure

	---1~ 
	j$ystem offlinel 
	le"" !system offlinel .~ 
	-Filter effluent -Hydraulic loading rate 
	J_-~-----,-~........,~ --,--~-----~---'--.-~----,-~~.----,---,------,---.----,--~-~-~.--~ .
	5.0 
	4.5 
	4.0 
	E 
	C. 
	C, 
	3.5 
	(1) 
	Ill 
	-
	... 
	C,
	3.0 .C "C 
	11' 
	0 
	2.5 .0 
	:::s 
	11'
	... 
	"C
	2.0 
	>­
	::c 
	1.5 
	1.0 
	0.5 
	0.0 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.93 gpm/ft9/22/2012 
	2 

	Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.1 
	C c::,,,.,,,. 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH™
	Engmeers... wm. ,1.'(J Wrn,tu~With W,1/t·• 
	5.0 
	60.0 
	4.5 
	50.0
	4.0 
	E 
	----~ 7:00 7:30 8:00 8:30 9:00 'J--::=============:::----t 30. 0 -Filter influent -Filter effluent ---------Filter 1A Backwash -Filter 18 Backwash -------------_____j•-------------1 -Filter 2A Backwash -Filter 28 Backwash 

	Q. 
	C>
	3.5 
	'i
	40.0 ..2 
	LL
	:::> 
	3.0 
	.c
	.... 
	II)
	z 
	n, 
	;::.; 
	~ 
	..lil:
	::: 
	2.5
	't:J 
	~ 
	.0 
	m
	... 
	:J 
	.... 
	2.0 
	20.0 
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0 
	9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.93 gpm/ft9/22/2012 Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.2 
	Parkson .Engineers... Work1r1q Wondt'f~ W1tll Willer • TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH"" .
	Figure
	5.0 
	4.5 
	4.0 
	3.5 :::, 
	3.0 
	.... 
	z 
	~ 2.5 
	~ 

	,:, 
	.Q
	... 
	~ 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	fi.,-i 
	5.0 
	-------------1-Hydraulic loading rate 

	l l 1 
	4.5 
	+ --­
	4.0 
	N 
	.s:::
	-
	E 
	3.5 0. 
	O'l 
	Q) 
	(13 
	-
	...
	3.0 
	O'l 
	C 
	,:, 
	(13
	2.5 
	0 
	(J 
	:, 
	-
	-
	2.0 ca

	... 
	,:, 
	>i :i: 
	1.5 
	1.0 
	-Filter influent 
	-Filter influent 
	L

	•f -Filter effluent 

	0.5 
	I 
	!sl'.'.stem offlinel 
	!sl'.'.stem offlinel 

	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 .
	Dynasand® Ecowash Hydraulic Loading Rate 4.08 gpm/ft9/23/2012 Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash -Continuous Backwash Mode) 
	2 

	FIGURE C.3 
	C 
	c::,,,.11,,. 

	Parkson TITLE 22 PERFORMANCE TESTING OF THE DYNASAND '' ECOWASH™
	Engineers ..Wur1<,r,q Wnn,11,r., WIiii Wmr• 
	5.0 .
	----­4.0 3.5 ::> 3.0I-z >, ~ 2.5:E ~ -----------=­--=----__---­, .c "­-Filter influent ::J I­2.0 -Filter effluent -­--­1-­--­11-­--=---------­Filter 1A Backwash 60.0 50.0 E 0.. Cl 'i40.0 o LL .c: II) <tS ~ .::&. 30.0 ~ al 1.5 Filter 18 Backwash 20.0 -• ----------------i -Filter 2A Backwash -Filter 28 Backwash 1.0 ---------11­------;;;;;;;;..--­-10.0 0.5 ----­---­1-­-----­-----­0.0 0.0 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand®Ecowash Hydraulic Loading Rate 4.08 gpm/ft9/23/2012 Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.4
	C c::1,~
	1111 

	Parkson 
	Engineers... Wnrkmq wo,wms w,Woter TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH™ 
	111 

	5.0 
	4.5 
	4.0 
	3.5 
	::::::, 
	3.0 
	.... 
	z 
	~ 
	2.5 
	~ 

	'U 
	.c
	... 
	::::,
	.... 
	2.0 

	1.5 
	1.0 
	0.5 
	0.0 
	f f ,N f~ I --t­
	~ 
	'l ~----------------------------­System offline I 
	I

	-.
	-Filter inOuent -Filter effluent -Hydraulic loading rate 
	~ 
	.L-~ ...:;::...J~~~ ~~~~~~ ~-.-~-.-~~~~~~~~,--~-r-~~~--,-~--.-~~,--~~~-,--~--,---' 
	5.0 
	4.5 
	4.0 
	N 
	~
	E 
	-

	3.5 0. 
	Cl 
	Cl>
	... 
	«I
	...
	3.0 
	Cl 
	C: 
	'U «I
	2.5 
	..2 
	(.) 
	::::,
	2.0 «I
	... 
	'U 
	>­
	::c 
	1.5 
	1.0 
	0.5 
	0.0 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.84 gpm/ft9/24/2012 
	2 

	Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.5 
	C 
	c;,,,.11"' 

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND'"' ECOWASHtM
	Eng1neers... 1·1,1,km11V/011</t'' Mth wn:, 
	~~ _... ........_, ~~-------------...:..~~~-._;;...=~---~--------=---­r­-Filter influent I -Filter effluent Filter 1A Backwash -Filter 1 B Backwash --Filter 2A Backwash -Filter 2B Backwash 
	7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.84 gpm/ft2 9/24/2012 
	7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.84 gpm/ft2 9/24/2012 


	5.0 
	4.5 
	4.0 
	3.5 ::> 
	3.0 
	t-
	z 
	::,:; 
	~
	2.5 
	,, 

	.c 
	'­
	:::J 
	t­
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	7:00 
	7:00 
	60.0 

	50.0 
	E 
	Q. 
	C) 
	'i
	40.0 J2 
	u. 
	.r:. 
	(/) 
	C1l 
	3
	.:,e. 
	30.0 ~ 
	al 
	20.0 
	10.0 
	0.0 
	Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.6 
	C " 
	c:,,,.11

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH™ 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH™ 
	Engineers Workmq W(ll kf Pr1 With WM11r • 

	5.0 
	4.5 
	4.0 
	3.5 
	::, 
	3.0 
	I-
	z 
	~ ~
	2.5 
	,, 

	.c 
	a.. 
	::, 2.0 
	I-

	1.5 
	1.0 
	0.5 
	0.0 
	5.0 
	4.5 
	~ t!vVt ~ ~\I, -!system offlinel .

	4.0 
	3.5 
	3.0 
	2.5 
	2.0 
	1.5 
	-
	1.0 -Filter influent -Filter effluent 
	0.5 
	-Hydraulic loading rate 
	0.0 
	N 
	¢: 
	-
	E 

	Q. 0) 
	Cl> n, 
	-.
	a.. 0) 
	C: 
	,, .
	n, 
	..2 
	(.) 
	::, 
	n, 
	,, 

	a.. 
	>, 
	:I: 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.68 gpm/ft9/25/2012 
	2 

	Standard continuous backwash operation .TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.7 
	C " 
	c::,,,.11

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH"' 
	Engineers. .W111~1llq Wn,~t, 1s w,11> W,1/i>r 
	50.0 
	50.0 
	50.0 

	0------~ 
	0------~ 
	--­-
	-

	TR
	E 

	TR
	C. 

	TR
	C> 

	TR
	40.0 
	'i o 

	TR
	u. 

	TR
	.c: 

	-
	-
	Filter influent 
	I 
	30.0 
	II) ctl ==.::,t. ~ al 

	-
	-
	Filter effluent 

	----------~ 
	----------~ 

	TR
	Filter 1A Backwash 

	TR
	Filter 1 B Backwash 
	20.0 

	1.5 
	1.5 
	-
	Filter 2A Backwash 

	TR
	.(\~ 
	,_ 
	-
	Filter 28 Backwash 

	1.0 
	1.0 
	~ 
	\.~~--------------------------~---------­
	10.0 


	4.5 4.0 3.5 ~ 3.0 z :,; ~ 2.5 .c '­~ 2.0 -
	0.5 
	0.0 .!.-----~---------------------------~----~---------~ 0.0 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 
	Dynasand® Ecowash Hydraulic Loading Rate 3.68 gpm/ft9/25/2012 
	2 

	Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.8 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH™ 
	Engineers ..Work,r:o W()lldt·r~ w,,~ Wow 
	Figure
	5.0 
	4.5 
	4.0 
	3.5 
	:::::, 
	3.0 
	t-
	z 
	>­
	~ 
	"C 2.5 ,Q
	... 
	:::, 
	t­
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 L-~~~--.-~~__;_J_-~.!.,_..J.!._.,.....L~~~~~~~~ ~ ~ ~~-,-~-r-~ -.-~-,-~ --.-~ ~ ,--~ ~~-,-~--,----' 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3. 71 gpm/ft9/26/2012 
	2 

	5.0 
	4.5 
	~ · 1 , r ,
	4.0 
	~. !~ ,, Vi. ,, )_l "'i /',:~ ~ --\-I ----n ._,_ --~,J_f_ ---------

	N 
	~ 
	E 
	Q.
	3.5 C) 
	Q) 
	l'O 
	-
	...
	3.0 
	C) C 
	"C 
	l'O
	2.5 0 
	(,) 
	:::, 
	l'O
	2.0 ... 
	"C 
	>, 
	:c 
	1.5 
	1.0 -Filter influent 
	1 

	0.5 
	-Filter effluent 
	-Hydraulic loading rate 
	J 
	Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.9 
	Figure

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ~ECOWASH™
	1 

	Engineers Wtlrk,ng Wr•ridr,rs W,th Wuter 
	Figure
	Dynasand® Ecowash Hydraulic Loading Rate 3. 71 gpm/ft9/26/2012 Standard continuous backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	2 

	5.0 
	4.5 
	4.0 
	3.5 3.0 
	:) 
	I-

	z 
	z 
	z 

	~ 
	~ 

	::: "C 
	::: "C 
	2.5 

	..c 
	..c 

	'­
	'­

	::::, 
	::::, 

	I­
	I­
	2.0 

	TR
	1.5 

	TR
	1.0 

	TR
	0.5 

	TR
	0.0 

	TR
	7:00 


	60.0 
	50.0 
	E 
	C. 
	0, 
	"i 
	40.0 o 
	LL 
	..c 
	1/) 
	n, -Filter influent 
	;: 
	.::e. 
	t.)
	_J ­
	Filter effluent 
	30.0 n, Filter 1 A Backwash 
	. I 

	m 
	I -Filter 1 B Backwash -Filter 2A Backwash 
	Filter 28 Backwash 
	L
	-

	20.0 
	.,.> --­
	~---
	Figure

	10.0 
	7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 
	FIGURE C.10 
	C c;,,,.,,,. 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND •> ECOWASH™ 
	Engineers ...Work,nq Wo/111.,rs With WRll r • 
	5.0 5.0 4.5 -~--------­-­-­4.5 4.0 4.0 N ~-E 3.5 3.5 Q. C) Q)-::::> 3.0 t-z ~ 3.0 a.. C) C: ~ ~ 2.5 "C "C 2.5 ~ 0 .Q a.. 0 ::::, t­2.0 ::::, 2.0 ~ a.. "C >. ::c 1.5 -----~­1.5 1.0 1.0 0.5 r -Filter influent J -Filter effluent Hydraulic loading~ te __ 0.5 -1._ 0.0 0.0 
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 Dynasand® Ecowash Hydraulic Loading Rate 3.83 gpm/ft9/27/2012 
	2 

	Standard continuous backwash operation .TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.11
	C 
	c::,,,,.11" 

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND® ECOWASHT" 
	Engineers...Workmq W(!ndP.r.; With W~/Qr · 
	5.0 
	4.5 
	Filter 1A Backwash -Filter 1B Backwash 
	Figure

	-Filter influent •-'------' -Filter effluent 
	4.0 
	3.5 
	-Filter 2A Backwash -Filter 2B Backwash 
	:> 
	t-3.0 
	z 
	~ 
	;t:: .a
	,,
	2.5 

	... 
	.= 
	2.0 
	1.5 
	1.0 
	0.5 
	60.0 
	50.0 
	E 
	a. 
	C) 
	~ 
	0
	40.0 LL 
	.r:. 
	II) 
	(ti 
	3: 
	~ 
	(.) (.)
	30.0 
	(ti 
	a) 
	20.0 
	10.0 
	0.0 ~.~~~~~~~~ -r~~~~-,-~~~-r~---~~-.-~-,--~-r~---~~-,-~-,--~-.-~~~~-,-~-,-----'­
	7:00 7:30 8:00 8:30 9:00 9:30 10:00 10:30 11 :00 11 :30 12:00 12:30 13:00 13:30 14:00 14:30 15:00 15:30 16:00 16:30 
	Oynasand® Ecowash Hydraulic Loading Rate 3.83 gpm/ft9/27/2012 Standard continuous backwash operation 
	2 

	BACKWASH DATA -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 1 (No Ecowash-Continuous Backwash Mode) 
	FIGURE C.12 
	C c:,,,.1111 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNA SANO ~) ECOWASH™
	Eng,neers .wc,rlcmq WIii• WIiier • 
	Wnnrlr.rs 

	5.0 
	I/ 

	5.0 
	) I I 
	+I 
	' 

	4.5 
	4.5 
	I
	v---IT ---f-+
	fJ 

	i 
	r 
	I 

	~ -----­
	4.0 
	4.0 
	r 
	E 
	I -Filter Influent -Filter Effluent ---Hydraulic Loading Rate --+-+ 3.5 3.0 2.5 2.0 1.5 

	Q. 0) 
	3.5 
	Q) 
	ca 
	-
	... 
	0)
	::::, 
	C:
	3.0 
	I­
	"O
	z 
	ca 
	0
	~ .~ .
	2.5 
	0
	"O 
	:::I
	.a
	... 
	ca
	... 
	"g_
	2.0 
	~ 

	J: 
	1.5 
	1.0 
	0.5 
	0.0 
	0.0 
	7:26 7:56 8:26 8:56 9:26 9:56 10:26 10:56 11 :26 11 :56 12:26 12:56 13:26 Dynasand® Ecowash Hydraulic Loading Rate 5.37 gpm/ft9/15/2012 
	2 

	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.14 
	C ,,. 
	c:,,,.11

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ~ECO WASH™ 
	Engineers ..Workmg Wnll(/1 ,~ w,11, l'\-,11,,, • 
	5.0 
	60.0 
	-~-t 7:26 J --. ,r-r -.J Filter 1A Backwash -Filter 18 BackwashJ " -Filter 2A Backwash -Filter 28 Backwash ----. -

	4.5 
	50.0
	4.0 
	E 
	C. 
	C>
	3.5 
	'i
	40.0 
	.2 
	LL
	::, 
	3.0 
	.c:
	I­
	1/1
	z 
	n, 
	~ 
	~ 
	~
	2.5 
	,,
	~ 

	(.)
	30.0 n,
	..c 
	m
	... 
	~ 
	2.0 
	20.0
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0 
	7:56 10:26 10:56 11 :26 11 :56 12:26 12:56 13:26 
	8:26 
	8:56 
	9:26 9:56 

	Dynasand® Ecowash Hydraulic Loading Rate 5.37 gpm/ft9/15/2012 50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	2 

	FIGURE C.15 
	Parkson .Engineers...Worl<1r19 Wnm1r,~ With Wntur • TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND ®ECOWASH™ .
	Figure
	::::::, 
	I-
	z 
	~ ~ 
	"tJ 
	.Q
	... 
	::s 
	I­
	5.0 
	4.5 
	4.0 
	3.5 
	3.0 
	2.5 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	-.
	Figure
	5.0 
	4.5 
	4.0 
	3.5 
	3.0 
	2.5 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	-Filter Influent -Filter Effluent -Hydraulic Loading Rate ~S stem offline ------..i. 
	E 
	C. .O> .
	(I) 
	«s 
	-.
	... 
	O> .C .
	"tJ 
	«s 
	0 
	0 
	::s 
	«s
	... .
	"tJ 
	>, 
	:::c 
	7:26 7:56 8:26 8:56 9:26 9:56 10:26 10:56 11 :26 11 :56 12:26 12:56 13:26 13:56 14:26 14:56 15:26 15:56 Dynasand® Ecowash Hydraulic Loading Rate 5.36 gpm/ft9/16/2012 
	2 

	so percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.16 
	C c:,,,..11" 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH™
	Engineers ..Worlw1q Wnud1 r~ With W11/1,r • 
	60.0 
	---Filter 1A Backwash -Filter 1B Backwash ,-~ ------------1 -Filter 2ABackwash f -~ .J wash l-F~ ,J 

	5.0 
	4.5 
	50.0 
	4.0 
	E 
	Q. 
	en 
	3.5 
	"i
	40.0 0 
	LL 
	.c:
	::::> 
	3.0 
	U)
	I­
	n:s
	z 
	~ ~ 
	==
	~ 
	CJ
	2.5 
	30.0 
	cu
	"O 
	al
	.c
	... 
	:s 
	2.0 
	I-

	20.0 
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0 
	7:26 7:56 8:26 8:56 9:26 9:56 10:26 10:56 11 :26 11 :56 12:26 12:56 13:26 13:56 14:26 14:56 15:26 15:56 Dynasand® Ecowash Hydraulic Loading Rate 5.36 gpm/ft9/16/2012 
	2 

	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.17 
	C 
	c::,,,.11,. 

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND @) ECOWASH"'
	1

	Eng,neers.. .Wo,~onq WnndPis w,11, Vl~/111 • 
	5.0 
	4.5 
	4.0 
	3.5 ::> 
	3.0
	.... 
	z 
	>, 2.5 
	~ 

	"O 
	.Q 
	'­
	~ 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	l 5.0 ~ 11 II ,--r:-A, --k\i-~~1\J -~ 4.5 l\---7'11 "H­I f '4 \/J!'V'~'lf=i, -r 4.0 \ii E Q. ( C> --\ ly 3.5 Cl)-\' nl _ _J '­3.0 0) -­__,_ C: "O nl 0 2.5 0 :, nl '­---­2.0 "O >­Influent Turbidimeters ::x: Flushed -­-;--­-­1.5 ) f 1.0 I --­-l -Filter Influent -Filter Effluent 0.5 ~ Hydraulic Loading Rate 0.0 
	7:12 7:41 8:11 8:41 9:11 9:41 10:11 10:41 11 :11 11 :41 12:11 12:41 13:11 
	Dynasand® Ecowash Hydraulic Loading Rate 4.45 gpm/ft9/17/2012 
	2 

	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.18 
	Figure

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ti> ECOWASH™ 
	Engineers .W11rkmt1 W1111d111~ w,111 Wat•" • 
	5.0 
	4.5 
	4.0 
	3.5 ::, 
	3.0
	I-
	z 
	>, 
	2.5
	~ 

	-0 ..Q 
	s... 
	::::J 
	2.0 
	I-

	1.5 
	1.0 
	0.5 
	---Filter 1 A Backwash --Filter 1 B Backwash -
	60.0 
	50.0 
	E 
	C. C) 
	~~ 
	40.0 0 
	LL 
	.s::. 
	U) 
	ctl 
	~ 
	~ 
	(.)
	30.0 ctl 
	al 
	20.0 
	---------4 
	0.0 .J.......___J______~---------.------,----r----------.----,------,----r-------' .
	7:12 9:11 9:41 10:11 10:41 11:11 11 :41 12:11 12:41 13:11 Dynasand® Ecowash Hydraulic Loading Rate 4.45 gpm/ft9/17/2012 
	7:41 
	8:11 
	8:41 
	2 

	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.19 
	C c~,,.,,,. 
	Parkson 
	Engineers...Wnrlunq W<mders With Wat11r TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH™ 
	5.0 
	5.0 
	T T ! -----------f1r,.,J\f IIJF" I I I /_,/' I 1~-tI 11 l , ~ I t + Influent Turbidimeters Flushed --------Filter Influent ~--Filter Effluent -Hydraulic Loading Rate 

	4.5 
	4.5 
	4.0 
	4.0 
	E 
	0. 
	O>
	3.5 

	3.5 
	3.5 
	C1) 
	(ti 
	-
	... 
	:::> 
	O>
	3.0 
	3.0 C:
	t-
	z 
	"C 
	(ti
	~ 
	0
	~ 
	2.5
	"C 
	2.5 
	.~
	.c
	... 
	::J 
	(ti
	...
	2.0 
	i2 

	"O
	2.0 
	>­
	:c 
	1.5 
	1.5 
	1.0 
	1.0 
	0.5 
	0.5 
	0.0 ­
	0.0
	7:40 
	8:10 8:40 9:10 9:40 10:10 10:40 11:10 11:40 12:10 12:40 13:10 13:40 14:10 14:40 15:10 Dynasand® Ecowash Hydraulic Loading Rate 3. 71 gpm/ft2 9/18/2012 
	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.20
	C c;a,,.,,,. 
	Parkson Engmeers...Worl<,no WondP.r.~ W11~ Wnter·· TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND®ECOWASWM 
	:::> I-z ~ -~ "C ..Q... :J I­5.0 4.5 4.0 3.5 -,f -­-,I;. 3.0 2.5 2.0 1.5 -r 1.0 --0.5 -----~--­-­--------------­-Filter Influent -Filter Effluent Filter 1 A Backwash --Filter 1 B Backwash ---­-­--------------­----­-j -Filter 2A Backwash -Filter 28 Backwash 60.0 50.0 40.0 30.0 20.0 -10.0 0.0 0.0 E C. O> 'i 0 U: ..r: 1/) ca ~ .::ie. (.) ca al 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11:10 11:40 12:10 12:40 13:10 13:40 14:10 14:40 15:10 Dynasand® Ecowash Hydraulic Loading Rate 3. 71 gpm/ft9/18/2012 50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.21 
	C c::,,,..11,_ 
	Parkson .Eng,neers_..Workmq WnndN.~ With W11/Hr • TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH™ .
	Figure
	5.0 
	5.0 
	4.5 
	4.5 
	4.0 
	4.0 
	E 
	a. 
	C>
	3.5 
	-
	-
	3.5 

	Q) 
	11' 
	-
	... 
	I
	­
	i= 

	3.0 
	C> 
	--++-----3.0 C:
	~ I ~ l -

	z 
	"t, .
	I .

	11' 0 
	~ 
	=5 2.5 
	2.5 0
	.Q
	... 
	:::,
	t2. 
	~
	2.0 
	11 
	I 
	~ 

	--2.0 -g_
	Influent and Filter 
	J:
	I .. 
	Turbidimeters Flushed 
	1.5 
	1.5 .
	~(.

	1.0 
	1.0 
	-Filter Influent 
	-4! ---1 
	r 

	0.5 
	0.5 
	-Filter Effluent 
	-Hydraulic Loading Rate 
	II~ 
	0.0 1_ ___:__ !......:.....!...1-L....:::.,-__--r-~-.----,-----,------,-----,----,-----,---,-------,----,--~ 0.0 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11 :10 
	11:40 12:10 12:40 13:10 13:40 14:10 14:40 Dynasand® Ecowash Hydraulic Loading Rate 3.81 gpm/ft9/19/2012 
	2 

	50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.22 
	Figure

	Parkson .Engmeers...Work11tq Wond111:, W1/h Wn/i,r • TITLE 22 PERFORMANCE TESTING OF THE DYNASAND •1 ECOWASW" .
	5.0 
	4.5 
	4.0 
	3.5 ::, 
	3.0 
	... 
	z 
	~
	2.5
	-

	"'O 
	.Q 
	~ 
	~ 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	+ -_._____..__________________, -Filter Influent -Filter Effluent ---~-­Filter 1A Backwash --­
	-
	-· Filter 1 B Backwash --------------, -Filter 2A Backwash -Filter 2B Backwash 
	60.0 
	50.0 
	E 
	a. 
	en 
	i
	40.0 0 
	LL .c 
	Cl) «J 
	==
	.i.:: 
	30.0 () 
	«J 
	m 
	20.0 
	10.0 
	0.0 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11:10 11:40 12:10 12:40 13:10 13:40 14:10 14:40 Dynasand® Ecowash Hydraulic Loading Rate 3.81 gpm/ft9/19/2012 50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.23 
	Parkson 
	Figure
	Engineers.. .W<>rkmg Wo11001~ With Wu/er • TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND "' ECOWASH™ 
	-Filter Turbidimeters Flushed ·~----­
	7:12 7:41 8:11 8:41 9:11 9:41 Dynasand® Ecowash Hydraulic Loading Rate 3.82 gpm/ft9/20/2012 
	2 

	50 percent backwash operation .TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	5.0 
	4.5 
	4.0 
	3.5 ­
	:::, 
	3.0
	t-
	z 
	~ 
	;t:: 
	2.5
	:E 
	.c
	... 
	::J 
	t­
	2.0 
	1.5 
	1.0 
	-
	0.5 
	0.0 
	5.0 
	I 
	-~­
	4.5 
	4.0 
	E 
	Q. Cl 
	3.5 -... 
	(1) 
	n, 
	Cl 
	3.0 C: 
	"O 
	n, 
	0 
	2.5 0 
	::J 
	ca
	... 
	"O
	2.0 
	>­
	J: 
	1.5 
	P
	Figure
	--1 
	1.0 

	--Filter Influent 
	-Filter Effluent 
	0.5 
	-Hydraulic Loading Rate 
	~ jsystem offline! 
	0.0 
	FIGURE C.24 
	C ,. 
	c:,,,.11

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ~ECOWASH™ 
	Engineers .Wlir~,nq Wc,,,ct, "' Wilh W'11M • 
	5.0 
	4.5 
	4.0 
	3.5 
	i= 3.0 z 
	f 
	-c, 2.5 
	.Q
	... 
	2.0 
	~ 

	1.5 
	1.0 ­
	0.5 
	60.0 
	50.0 
	E 
	Q. C) 
	"i
	40.0 o 
	u. 
	.r::. 
	II) 
	m 
	~ 
	.:.:: 
	30.0 ~ 
	co 
	20.0 
	--------~-----=======--­-Filter Influent 
	------..------------------! 
	___ 

	-Filter Effluent 
	Filter 1 A Backwash 
	10.0 
	--Filter 18 Backwash 
	-Filter 2A Backwash 
	-Filter 28 Backwash 
	Figure
	1\-­
	1\-­


	0.0 +,---------------,---------,-------,-------.,----'­
	7:12 7:41 8:11 8:41 
	9:11 9:41 Dynasand® Ecowash Hydraulic Loading Rate 3.82 gpm/ft9/20/2012 50 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 2 (Ecowash-50 Percent Backwash Mode) 
	FIGURE C.25 
	C " 
	c::,,,,.11

	Parkson .Engmeers...W!lrking Wo11dors With Water • TITLE 22 PERFORMANCE TESTING OF THE DYNASANO ~J ECOWASH" ' .
	5.0 
	5.0 
	Influent Turbidimeter Flushed -Filter Influent ~ -Filter Effluent --Hydraulic Loading Rate 

	4.5 
	· 4.5 
	4.0 
	4.0 
	E 
	0.. 
	C)
	3.5 
	3.5 Cl)~ 
	ns 
	-
	'­
	C)
	::> 
	3.0 
	3.0 C:
	I­
	,,
	z 
	ns
	~ 
	0
	2.5 
	,,
	~ 

	2.5 CJ 
	.Q
	'­
	:J 
	ns
	,,
	'-

	2.0 
	~ 

	2.0 
	>­
	:c 
	1.5 
	1.5 
	1.0 
	1.0 
	0.5 ­
	0.5 
	0.0 
	0.0 
	7:12 10:41 11 :1 1 11 :41 12:11 12:41 13:11 
	7:41 8:11 
	8:41 9:11 
	9:41 
	10:11 

	Dynasand® Ecowash Hydraulic Loading Rate 3.78 gpm/ft2 9/29/2012 10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.26 
	Parkson .Engmecrs...Worlonq Wn11der~ With W11tn • TITLE 22 PERFORMANCE TESTING OF THE DYNASAND '" ECOWASH1" .
	Figure
	5.0 
	60.0 
	T, I --,--H ~ Hf-H I I --'I ' 'I' I\ '\ 11 f---11---~,-~ -·-7:12 H ~ -~ I• c-r----I 1, 1, ~ ,------... ~,-,-,_ • c---ti-ir-----III 'itt ~~· ·vvM· ~-~/~;,~ ~1 r ~rt~~ ---!' I ------,._ _, ;--j -__.·,. ~ ~ ,_ -1____.__ ------r--f-1-~ ~ ~ . I i__ --,--~ ---,__ _,_ ,-11 If 1 ·-T-II I -+ -! -'~...:. -1-•--' ! .. ~ I i--1---.-,---1-. l! -~--~a1:~ ~ IIi~,~+I II·I -~/ ------. -Filter Influent -,.---Filter Effluent .l_ -~ i-,.. ~ -~ Filter 1A Backwash I -Filter 1B Backwash -Filter 2A Backwash ,-f---Filter 28 Backwas

	4.5 
	50.0
	4.0 
	E 
	0. 
	en
	3.5 
	i
	40.0 0 
	LL.
	:::::, 
	3.0 
	.r:.
	t­
	1/)
	z 
	nJ 
	~ 
	~ 
	.x
	2.5 
	~ 

	CJ
	"C 
	30.0 
	nJ
	.c 
	co
	"­
	:::::, 
	t­
	2.0 
	20.0
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0
	7:41 8:11 
	8:41 9:11 9:41 10:11 10:41 11:11 11 :41 Dynasand®Ecowash Hydraulic Loading Rate 3.78 gpm/ft2 9/29/2012 10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	12:11 
	12:41 
	13:11 

	EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.27
	C 
	c::,,,.11,. 

	Parkson Engmecrs...Work,nq Wnndw:i With Wllt11, • TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASHTM 
	4.0 
	\, 
	3.5 
	:::> 
	3.0
	I-
	z 
	~ .2.5 .
	~ 

	"C 
	.c
	... 
	2.0 
	~ 

	1.5 
	1.0 
	0.5 
	~ 
	0.0 
	7:12 7:41 8:11 8:41 9:11 9:41 Dynasand® Ecowash Hydraulic Loading Rate 4.07 gpm/ft
	2 

	Influent and Filter .Turbidimeters Flushed .
	-Filter Influent -Filter Effluent 
	Hydraulic Loading Rate 
	10:11 10:41 11:11 11 :41 12:11 12:41 13:11 13:41 14:11 14:41 
	9/30/2012 
	5.0 
	4.5 
	4.0 
	E 
	Q. 
	0) 
	3.5 .-... 
	Cl) 
	nJ 
	0) 
	3.0 .C "C 
	nJ 0 
	2.5 .0 :::, 
	nJ
	... 
	2.0 ."g_
	:c 
	1.5 
	1.0 
	0.5 
	0.0 
	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.28 
	Parl<son 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH"'
	Engineers .Work1m1 Wnn,111n w,1h w.-,w • 
	Figure
	5.0 
	i­
	4.5 · -­
	--,,-­
	-

	-111-411-1~ "-­
	-
	4.0 
	3.5 
	-
	-
	Figure
	Figure
	-
	~ 3.0 
	z 
	;::i;; ~ 2.5 ­
	.Q 
	'­
	2.0 
	~ 

	1.5 
	Figure
	1 l---i~l­tUl--1--J-..---~-­~ -,..._ -u­--­1· ------t--1­' I -I : r1 a~,I -u.-~ -·_-·j L...-.____......._1, -'-"-•.&-1-----:-1111--.1--­I·-­.,__...,,~ ...... -,.-~...... .~~-R. ~ --~ ·-~ ... '­-----­~-----1­1.0 0.5 •,__ ---' 1 -~ -­1-·;l.__&,._­~, ­' "' --­~ ­II l, -Filter Influent -Filter Effluent Filter 1A Backwash -Filter 1 B Backwash -Filter 2A Backwash -Filter 2B Backwash 1 ~ II I0.0 7:12 7:41 8:11 8:41 9:11 9:41 10:11 10:41 11 :11 11 :41 12:11 12:41 13:11 13:41 14:11 14:41 Dynasand® Ecowash Hydraulic 
	Figure
	5.0
	Influent and Filter Turbidimeters Flushed --t--

	5.0 
	4.5 
	4.5 
	~ 
	4.0
	4.0
	4.0 

	E 
	C. C, 
	3.5
	3.5 
	(I) 
	«I 
	-
	'­
	C,
	:::, 
	3.0 C
	3.0 C
	3.0 

	~ 
	"C
	z 
	«I 
	0
	~ 
	~ 
	2.5 0
	2.5 0
	2.5 

	"C 
	.c 
	:::J 
	'­
	«I
	:::J 
	'­
	"C
	2.0 
	~ 

	2.0 >, 
	J: 
	1.5 
	1.5 
	1.0 
	-Filter Influent 
	I 

	I 
	~--_ :I_ 
	1.0 

	t -Filter Effluent 
	0.5 
	0.5 
	I 

	Hydraulic Loading Rate 
	Jr 
	l
	_L===========---1System offlinei ·~ 
	7 

	~ ~ 
	0.0 
	0.0 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11 :10 11 :40 12:10 12:40 13:10 13:40 14:10 14:40 15:10 15:40 16:10 
	Dynasand® Ecowash Hydraulic Loading Rate 3.63 gpm/ft10/1/2012 
	2 

	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.30
	C c:,,,.,,,. 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH™ 
	Engineers .W1wk,11q Wo1h1C1~ Wrln l'nt"' · 
	5.0 
	60.0 
	.I --•. -: ' j•-•,1 II ·-,~ 1 f1AA~ ~'.: 0 ~ . 1--~ -N -+.+-ILI-._ --·-~t ,, _, ~-Y~ ~~~:;(! --'-~J ~ -1-11----I~ , \AV\i. [;' J "' k _,_ ------1: ·-~~ -~-H. ~. ·-~ i-11 1 U~ I ,.~-" -'--~ -11 _ ,_ 11 ii --,. -----------j-----~ I ~ J . r, fi ·~j _----~ 'I, A ' \!I I 11 CLU ~-----<-Ii ----t-,!-1-------"-l L, 1, : ----~'-'----r l:l~j I j a JJ ba l l -.,, W' ' ;'W' .1\'f ~ -Filter Influent ,_ -Filter Effluent Filter 1A Backwash i---Filter 1B Backwash ,_ -Filter 2A Backwash '--Filter 28 Backwash ~ DI I -

	50.0 
	4.0 
	E 
	a. 
	en 
	;:~
	3.5 
	40.0 o 
	u. 
	::>I-3.0 
	.r:. 
	II) 
	z 
	;: 
	;: 
	~ 

	~ 
	.lil: 
	~ 2.5 
	30.0 ~ 
	.J:l 
	Ill
	"­
	2.0 
	~ 

	20.0 
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0 
	7:40 8:10 8:40 
	9:10 9:40 10:10 10:40 11 :10 11:40 12:10 12:40 13:10 13:40 14:10 14:40 15:10 15:40 16:1 0 Dynasand® Ecowash Hydraulic Loading Rate 3.63 gpm/ft10/1/2012 10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	2 

	EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.31
	C 
	c::,,,.11,. 

	Parkson .Engineers..Wnrk,nq Wn1~1lm, w,111 W~tor • TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND ® ECOWASH™ .
	5.0 
	4.5 
	4.0 
	3.5 ::::> 
	3.0
	I-
	z 
	~ 
	;t:: 
	2.5
	"C .Q 
	I.. 
	:::, I­
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	7:12 .
	11 
	I 
	1
	1 

	\

	II II ~ 
	-<--­
	t 
	Figure

	Influent Turbidimeter 
	+ 
	Figure
	Figure
	Flushed 
	--+----+----I----­
	Figure

	1 .1 ~I • 1 
	-Filter Influent
	!system offlinel ~: 
	-Filter Effluent 
	~~ ~~ 
	~ 
	Figure
	7:41 8:11 8:41 9:11 .
	Hydraulic Loading Rate 
	9:41 10:11 10:41 
	5.0 
	4.5 
	4.0 
	E 
	Q. 
	en 
	3.5 
	C1) 
	ctl 
	-
	I.. 
	en
	3.0 .s::: "C 
	ctl 
	0 
	2.5 .(.) :::, 
	ctl 
	I.. 
	"C
	2.0 .>, 
	:c 
	1.5 
	1.0 
	0.5 
	0.0 
	Oynasand®Ecowash Hydraulic Loading Rate 4.15 gpm/ft10/2/2012 
	2 

	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.32 
	Figure

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND kl ECOWASH™
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND kl ECOWASH™
	Engineers W1ir~u,q Wo1111a~ Wtl/1Wmor • 

	5.0 
	60.0 
	-----7:12 -------,_ ~~ [ --~ ---t, l --~~ ---' -'\.P' ~ ! -~ -----.. ~ 11: " 11 :, •• -,-. -· f---I--I 1vJ ~ ~~ --w~------I 11 \,,.--------~ I .. ---11 I i I ' -,_ --~ --i! l ---~ L-Hf'',,-,,.. ·.....-..--1---.. -,_ ! -i i -I-;--r -·-r . . n : ' I "" ;1, ~ ~ ---~~, -t-';J l/\t1 V .'.!..~ \ I --~ ~----i I-'I f---V "-. ..-~· --~ -Filter Influent -Filter Effluent Filter 1A Backwash l1-Filter 1B Backwash --Filter 2A Backwash ---Filter 28 Backwash f r 1 -

	4.5 
	50.0
	4.0 
	E 
	C. 
	en
	3.5 
	'i
	40.0 0 
	LL
	::::, 
	3.0 
	.c:
	I­
	U)
	z 
	ctl 
	>, 
	3:
	.:.::
	:: 
	2.5 
	(.)
	'C 
	30.0 
	ctl
	.Q 
	al
	"­
	2.0 
	i= 

	20.0
	1.5 
	1.0 
	10.0 
	0.5 
	0.0 
	0.0 
	7:41 8:11 
	8:41 9:11 9:41 10:11 10:41 
	Dynasand®Ecowash Hydraulic Loading Rate 4.15 gpm/ft2 10/2/2012 10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT 
	EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.33
	C c;:,,,.,,,. 
	Parkson 
	Engmeers...Wnrkmq Wondr,r., With Water · TITLE 22 PERFORMANCE TESTING OF THE D YNASAND ® ECOWASH "" 
	5.0 
	4.5 
	4.0 
	3.5 => 3.0 
	I-
	z 
	::=,:; 2 .5 
	~ 

	"O 
	.Q
	... 
	2.0 
	~ 

	1.5 
	1.0 
	0.5 
	0.0 
	-
	i 
	-it' './h ' t + i-I -I­-' Influent and Filter Turbidimeters Flushed I -Filter Influent -Filter Effluent Hydraulic Loading Rate l -+ +-t­
	5.0 
	4.5 
	4.0 
	E 
	Q. 
	C, 
	3.5 
	Q)
	.... 
	«I
	... 
	C, 
	3.0 C 
	"O «I 
	0 
	2.5 0 
	::, «I
	... 
	"O
	2.0 
	>­
	:c 
	1.5 
	1.0 
	0.5 
	0.0 
	7:26 7:56 8:26 8:56 9:26 9:56 10:26 10:56 11 :26 11 :56 12:26 12:56 
	Dynasand® Ecowash Hydraulic Loading Rate 3.25 gpm/ft10/3/2012 
	2 

	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.34 
	C c:,,,..11" 
	Parkson TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH"'" 
	Parkson TITLE 22 PERFORMANCE TESTING OF THE DYNASAND "' ECOWASH"'" 
	Engineers ..W111k,n9 Wru1d1," w,1~ Wal" • 

	5.0 
	4.5 
	4.0 
	3.5 
	~ 3.0 
	z 
	~ 
	~ 2.5 
	..Q 
	a.. 
	::::, 
	t-2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	-.
	--, U=IIA.:.Jt -Filter Infl uent -Filter Effluent Filter 1A Backwash Filter 1 B Backwash --Filter 2A Backwash -Filter 2B Backwash 
	-
	-
	60.0 
	50.0 
	E 
	C. 
	C> 
	"i
	40.0 0 
	LL 
	.J:. 
	cu 
	"' 
	3: 
	~ 
	30.0 () 
	cu 
	al 
	20.0 
	10.0 
	0.0 
	7:26 7:56 8:26 8:56 9:26 9:56 10:26 10:56 11 :26 11 :56 12:26 12:56 
	Dynasand® Ecowash Hydraulic Loading Rate 3.25 gpm/ft10/3/2012 
	2 

	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.35 
	C ,. 
	c::,,,.11

	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNA SAND ~• ECO WASH' " 
	Engineers .. Worh,nq W<mdl'n! w·~Wm,y • 
	5.0 
	4.5 
	4.0 
	3.5 
	~ 3.0 
	z 
	::i,; 
	=5 2.5 
	.0
	... 
	~ 
	2.0 
	1.5 
	1.0 
	0.5 
	0.0 
	2.5 o Influent and Filter :::J 
	co
	Turbidimeters Flushed ....
	------------------­
	l .

	2.0 "g_ 
	Figure

	:::c 
	1.5 
	1.0 
	-Filter Influent -Filter Effluent 
	0.5 
	Hydraulic Loading Rate 
	0.0 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11 :10 11:40 12:10 12:40 13:10 13:40 14:10 14:40 Dynasand® Ecowash Hydraulic Loading Rate 3.86 gpm/ft10/4/2012 
	2 

	10 percent backwash operation .TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.36 
	C c:a,,.••"" 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ~, ECOWASH™ 
	Engmeers.. .Wnrkinq Wnnrlm, With Willer • 
	5.0 60.0 4.5 50.0 E c.. C> 3.5 'i40.0 0 LL ::> 3.0 .c I­II) n:,z ;:;>. ~-2.5 30.0 0 n:,"C Jl al Lo. ::::J 1 I­2.0 20.0 1.5 --­-Filter Influent -Filter Effluent 1.0 Filter 1 A Backwash 10.0 --Filter 18 Backwash 0.5 -Filter 2A Backwash 0.0 0.0 
	7:40 8:10 8:40 9:10 9:40 10:10 10:40 11:10 11 :40 12:10 12:40 13:10 13:40 14:10 14:40 
	Dynasand® Ecowash Hydraulic Loading Rate 3.86 gpm/ft10/4/2012 
	2 

	10 percent backwash operation TURBIDITY PERFORMANCE -CITY OF POMPANO BEACH REUSE UTILITIES PLANT EXPERIMENT 3 (Ecowash-10 Percent Backwash Mode) 
	FIGURE C.37 
	Parkson 
	TITLE 22 PERFORMANCE TESTING OF THE DYNASAND ® ECOWASH,. 
	1

	Figure
	Exhibit D .Data .
	Figure
	Pace Analytical Sarvices, Inc. 3610 Park Central Blvd N Pompano Beach, FL 33064 954-582-4300 
	ANALYTICAL RESULTS 
	Project· Annual Reuse Pace Project No.: 35175646 
	Composite lab ID: 35175646001 Collected: 02/13/1512:45 Received: 02/13/15 16:10 Matrix: Waler 
	Sample: 

	Parameters Results Units PQL MDL 
	Parameters Results Units PQL MDL 
	OF Prepared Analyzed GAS No. Qua I 

	504.1 GCS EDB and DBCP Analytical Method; EPA 504. 1 Preparation Method. EPA 504.1 
	1,2-0ibromo-3-chloropropane 0.0049 U ugil 0.020 0.0049 
	02/18/15 12:00 02/18/15 21 ·44 96-12-8 .1,2-Dibromoethane (EDB) 0.0062 U .
	ug/L 0.010 0.0062 02/18/ 15 12:00 02118/15 21 ;44 106-93-4 
	508.1 GCS Pesticides Analytical Mel hod EPA 508. 1 Preparation Method. EPA 508 1 
	Alachlor 
	Alachlor 
	0.032 U ug/L 0.19 0.032 02/17/15 10.30 02/19/15 16:01 15972-60·8 

	0.020 U ug/L 0.095 0.020 02/17115 10·30 02/19115 16:01 1912-24·9 .gamma-BHC (Undane) 0.0029 U ug/L .
	Atrazine 

	0.019 0.0029 02/17/15 10·30 02/19/15 16:01 58-89-9 .Chlordane (Technical) 0.045 U .
	ug/L 0.19 0.045 02/17/15 10:30 02/19/15 16:01 57.74.9 .Endrin .
	0.0019 U ug/L 0.0095 0.0019 02/17/15 10:30 02/19/15 16:01 72-20-8 .Heptachlor .

	0.0057 U ug/L 0038 0.0057 02117/15 10:30 02/19/15 16:01 76-44-8 .Heptachlor epoxide 0.0029 U ug/L 0.019 .
	0.0057 U ug/L 0038 0.0057 02117/15 10:30 02/19/15 16:01 76-44-8 .Heptachlor epoxide 0.0029 U ug/L 0.019 .
	0.0029 02/17/15 10:30 02/19/15 16:01 1024.57.3 .Hexachlorobenzene .
	0.010 U ug/L 0.095 0.010 02117/15 10:30 02119/15 16:01 118-74-1 .Hexachlorocyclopentadiene .
	0.030 U ug/L 0.095 0.030 02117115 10:30 02119/15 16:01 77.47.4 .Methoxychlor 0.013 U ug/L 0.095 
	0.013 .

	02/17/15 10:30 02119/15 16:01 72-43-5 .PCB-1016 (Aroclor 1016) 0.o76 U 0.095 .
	ugll 0.076 02117115 10:30 02119115 16:01 12674-11-2 .PCB-1221 (Aroclor 1221) 0.028 U ug/L .
	0.095 0.028 02/17/15 10:30 02119/15 16'01 11104-28-2 .PCB-1232 (Aroclor 1232) 0.028 U .
	ug/L 0.095 0.028 02/17/15 10·30 02/19/15 16'01 11141-16-5 .PCB-1242 (Aroclor 1242) .
	0.049 U ug/L 0.095 0.049 02/17/15 10'30 0211911516:01 53469-21-9 .PCB-1248 (Aroclor 1248) 0.059 U ug/L 0 095 0.059 
	02117/15 10:30 .

	02/19/15 16'01 12672-29-6 .PCB-1254 (Aroclor 1254) 0.022 U ug/L 0.095 .
	0.022 02/17115 10:30 02/19115 16.01 11097-69-1 .PCB-1260 (Aroclor 1260) 0.063 U ug/l 0.095 .
	0.063 02/17/15 10:30 02/19/15 16:01 11096-82-5 .PCB, Total .
	0.076 O.D76 02117115 10:30 02119115 16:01 1336-36-3 .Simazine .
	U ug/L 
	0.095 

	0.042 0.067 0.042 02117/15 10:30 02/19/15 16'01 122-34-9 .Toxaphene 0.58 U ug/L 0.95 
	U ug/L 
	0.58 .

	02/17/15 10:30 02/19115 16:0 I 8001-35-2 
	Surrogates 
	Decachlorobiphenyl (S) 
	Decachlorobiphenyl (S) 
	124 % 70-130 02/17115 10 30 02119115 16·01 2051-24-3 

	615.3 Chlorinated Herbicides Analytical Method EPA 515.3 Preparalion Method: EPA 515.3 
	0.081 U ug/L 0.10 0.081 02/16/15 08:00 02/17115 16:06 94-75-7 
	2.4-0 

	0.89 U ug/L 1.0 0.89 02116/15 08 00 02/17115 16·06 75.99.0 
	Oalapon 

	Oinoseb 0.16 U 
	ug/L 0 20 0 16 02/16/15 08:00 02/17/15 16:06 88-85-7 .Pentachlorophenol .
	0.030 U ugll 0.040 0030 02116/15 08.00 87-86-5 .Picloram .
	02117/1516.06 

	0.094 U ug/L 0.10 0.094 02/ 16/15 08:00 02/17/15 16:06 1918-02·1 .2,4.5-TP (Silvex) 0.16 U ugll 0.20 .
	0.16 02116/15 08.00 02/17/15 16.06 93-72-1 
	Surrogates 
	2,4-0CAA (S) 96 % 70-130 
	2,4-0CAA (S) 96 % 70-130 
	02/16/1508 00 02117115 16'06 19719-28-9 

	200.7 MET ICP Analytical Melhod. EPA 200 7 Preparalion Method· EPA 200 7 
	0.27 mgll 0.040 0.020 02/18/15 07'33 02/20/15 08:23 7439-89-6 .Sodium 192 .
	Iron 

	mg/L 1 0 0.50 02/18/1507 33 02/20115 08:23 7440-23-5 
	200.8 MET ICPMS Analytical Method: EPA 200.8 Preparation Method· EPA 200.8 
	Aluminum 
	Aluminum 
	0.025 mg/L 0.010 0.0058 02/18115 07:33 02123/1513 20 7429-90-5 

	0.00050 U mg/L 00010 0.00050 02/18115 07:33 02123115 13.20 74 40-36-0 .A rsenic 0.0021 mg IL .
	Antimony 

	0 0010 0 00050 02118/15 07:33 02/23115 13'20 7440-38-2 .0.0091 mg/L 0.0010 0.00050 02/18/15 07:33 02/20/15 15·25 .
	Barium 

	7440·39-3 
	REPORT OF LABORATORY ANALYSIS 
	This report shall not be reproduced.except ,n full, Date: 03/17/2015 04.32 PM 
	EXHIBIT
	without the wrilten consent of Pace Analyti~al Ser,rces. Inc. 
	Page 5 ol 38 
	)) 
	I 

	Figure
	Pace Analytical Service s, Inc 
	3610 Par!< Central Blvd N Pompano Beact,, FL 33064 954-582-4300 
	ANALYTICAL RESULTS 
	Project: Annual Reuse Pace Project No. 35175646 
	Sample: Composite Parameters 
	200.8 MET ICPMS 
	Beryllium 
	Cadmium 
	Chromium .Copper .Lead .Manganese .Nickel .Selenium .Silver .
	Thallium .Zinc .
	245.1 Mercury 
	Mercury 
	524.2 MSV 
	Benzene .Bromodichloromelhane .Bromoform .Carbon tetrachloride .Chlorobenzene .Chloroform .Dibromochloromethane .1,2-Dichlorobenzene .1.4-Dichlorobenzene .1.2-Dichloroethane .1, 1-Dichloroelhene .
	cis-1,2-Dichloroethene t rans-1.2-Dichloroethene 1 ,2-Dichloropropane E1hylbenzene Methylene Chloride Styrene Tetrachloroethene Toluene Total Trihalomethanes (Cale.) 1,2,4-Trichlorobenzene 1 ,1.1-Trichloroethane 1 .1.2-Trichloroethane Trichloroethene 
	Vinyl chloride Xylene (Total) 
	Surrogates 
	4 -Bromofluorobenzene (S) 
	Lab ID: 35175646001 Collected· 02/13/1512'45 Received: 02/13/15 16·10 Matrix: Water 
	Results 
	Units PQL MDL OF Prepared Analyzed CASNo QuaI 
	Analytical Method: EPA 200 8 Preparation Method. EPA 200.8 
	0.000050 mg/L 0.00010 0.000050 
	02/18/15 07:33 02/23/15 13:20 7440-41 -7 
	u 
	0.000050 
	mg/L 0.00010 0.000050 02/18/15 07:33 02/23/15 13:20 7440-43-9 
	u 
	0.0013 mg/L 0.0010 0.00050 02/18115 07.33 02/23/15 13:20 7440-47-3 .0.0046 mgIL 0.0010 0.00050 02/18/15 07'33 02/23/15 13.20 7440-50-8 .0.00075 I mg/L 0.0010 0.00050 02/18/15 07:33 02123115 13:20 7439-92-1 .
	0.024 mg/L 0.0010 0 00069 02/18/15 07:33 02/20115 15:25 7439-96-5 0.0015 mg/l 0.0010 0 00062 02118/15 07-33 02/23/15 13.20 7440-02-0 0.00050 U rng/L 0.0010 0.00050 02118/15 07:33 02/23/15 13:20 7782-49-2 0.000050 rng/L 0.00010 0 000050 02/18/15 07·33 02/23/15 13"20 7440-22-4 
	u 
	0.00050 U mg/L 0.0010 0.00050 02/18/15 07:33 02123/15 13:20 7440-28-0 
	0.040 mg/L 00050 0 0025 02118/15 07:33 02/23/1513:20 7440-66-6 
	Analytical Method EPA 245 1 Preparalion Method· EPA 245.1 
	0.00010 U mg/L 0 00020 0 00010 02/19/15 10:40 02/20/15 13.23 7 439-97 -6 
	Analytical Method: EPA 524.2 
	0.25 
	0.25 
	0.25 
	U ug/L 0 50 0.25 02/18/15 13:12 71-43-2 

	1.3 
	1.3 
	ug/L 1.0 0.25 02/18/ 15 13:12 75-27-4 


	0.25 U ugll 1.0 0.25 02/18/15 13:12 75-25-2 
	0.25 U ugll 0 50 0.25 
	02/18/15 13:12 56-23-5 
	0.25 U ugll 050 0.25 02118/15 13 12 108-90-7 
	5.9 ug/L 1.0 0 25 02/18/15 13: 12 67-66-3 
	0.28 1 0 025 02/18/15 13: 12 124-48-1 
	I ug/L 

	0.25 U ugll 0 50 0.25 02/18/15 13:12 95-50-1 
	0.49 I ugll 
	0 50 0 25 02118115 13 12 106-46-7 
	0.25 ugll 0.50 0 25 02/18/15 13:12 107-06-2 
	U 

	0.25 U ug/L 0.50 0.25 02118/15 13:12 75-35-4 
	0.25 U ug/L 0.50 0.25 02/18/15 13·12 156-59-2 
	0.25 U ug/1. 0.50 0.25 
	02/18/15 13.12 156-60-5 
	0.25 U ug/L 0.50 0.25 02/18/15 13: 12 78-87-5 
	0.25 U ugll 0.50 0.25 
	02/18/15 13:12 100-41-4 
	0.44 U ug/L 0.50 0.44 02/18/1513 12 75-09-2 
	0.25 U ug/L 0 50 0 25 02/18/1513:12 100-42-5 
	0.25 U ug/L 0 50 0.25 02118/15 13:12 127-18-4 
	0.25 U ug/L 0.50 0.25 02/18/1513:12 108-88-3 
	7.5 ug/L 1 0 0 25 02/18/15 13:12 
	0.25 U ugll 0.50 0 25 02118/15 13:12 120-82-1 
	0.25 U ug/L 050 0 25 02/18115 13: 12 71-55-6 
	0.25 ug/L 0.50 0 25 02118/15 13.12 79-00-5 
	U 

	0.25 U ug/L 0 50 0 25 02/18/15 13:12 79-01-6 
	0.25 U ug/L 0 50 025 
	02/18/1513:12 75-01-4 
	0.25 ug/L 0.50 0 25 02/18/1513:12 1330-20-7 
	U 

	% 70-130 02/ 18/15 13 12 460-00·4 
	96 

	REPORT OF LABORATORY ANALYSIS 
	This report sha'I not be reproduced except 1n ru11 Date· 03/17/2015 04·32 PM without the written consent of Pace Analytica1 Services, Inc 
	Page 6 of 38 
	Figure
	Pace Analytical Services, Inc. 3610 Park Cen!fal Blvd N Pompano Beach, FL 33064 954-582-4300 
	Project: Annual Reuse 
	Pace Project No : 35175646 Sample: Composite 
	Parameters 
	524.2 MSV 
	Surrogates 
	Toluene-d8 (S) .1.2-Dichloroethane-d4 (S) .
	21508 Threshold Odor Number Temperature. Water (C) Threshold Odor Number 
	2540C Total Dissolved Solids 
	Total Dissolved Solids .4500H+ pH, Efectrometric .Temperature, Water (C) .
	pH at 25 Degrees C .21208 True Color .True Color .5540C M8AS Sur1actants .LAS Molecular Weight. glmol .
	MBAS, Calculated as LAS 
	300.0 IC Anions 28 Days 
	Chloride .Fluoride .Sulfate .
	335.4 Cyanide, Total Cyanide 
	351.2 Total Kjeldahl Nitrogen Nitrogen, Kjeldahl, Total 
	3 53.2 Nitrogen, N02/N03 unpres 
	Nitrogen, Nitrate Nitrogen. Nitrite 
	ANALYTICAL RESULTS 
	Lab ID: 35175646001 Collected· 02113/15 12:45 Received· 02113/15 16:10 Matrix: Water Results Units PQL MDL OF Prepared Analyzed CAS No. Qua I 
	Analytical Method· EPA 524.2 
	101 % 70-130 0211811513:12 2037-26-5 98 % 70-130 02/18/15 13.12 17060-07-0 
	Analytical Method· SM 21509 
	39.8 deg C .02/13115 18:15 
	1.0 TON 1.0 02/13115 18.15 N2 Analytical Method· SM 2540C 
	736 mg/L 100 10.0 02/20/15 14 57 .Analytical Method· SM 4500-H+9 .
	26.1 deg C 0.010 0.010 .02i18/15 12:00 
	7.5 Sid. Units 0 10 0.10 02118/15 12;00 a Analytical Method. SM 2 1209 
	35.0 units 5.0 50 .02/14/15 11 :25 
	Analytical Melhod SM 5540C .320 02/14/15 10:4 ·t .
	0.080 I mg/L 020 0 059 .02/14115 10-41 
	Analytical Method: EPA 300.0 .274 mgll 25.0 12 5 5 02115/15 06:52 16887-00-6 .
	0.70 mg/L 0 25 0.17 5 02/15/15 06:52 16984-48-8 
	53.9 mg/L 25.0 12 5 5 02/15/15 06.52 14808-79-8 .Analytical Melhod. EPA 335.4 Preparation Method· EPA 335.4 .
	0.0078 .I mg/L 0.010 00050 02120/ 15 10 15 02/2011 5 16: 24 57-12-5 Analytical Method: EPA 351.2 Preparation Method. EPA 351.2 
	19.9 mg/L 0.50 0086 02117/15 11:30 02/18115 00:25 7727-37-9 Analytical Method: EPA 353 2 
	0.30 
	0.30 
	0.30 
	mg/L 0.050 0 025 .02/14/15 08:55 

	1.2 
	1.2 
	mg/L 0.050 0.025 .02/14115 08 55 


	REPORT OF LABORATORY ANALYSIS 
	This report shall not be reproduced, except ,n full. D ale: 03117/2015 04:32 PM without the written consent of Pace Analytical Services. Ire 
	Page 7 of 38 
	Figure
	Paoe Analytfcal Services, Inc. 361 O Park Cenlral Blvd N Pompano Beach. FL 33064 
	954-582-4300 
	ANALYTICAL RESULTS 
	Project: Annual Reuse Pace Project No . 35175646 
	Sample: Trip Blank 
	Sample: Trip Blank 
	Sample: Trip Blank 
	Lab ID: 
	35175646002 
	Collected 
	02/12/15 12 30 
	Received· 
	02113115 16:10 
	Mattix 
	Water 

	Parameters 
	Parameters 
	Results 
	Uni ls 
	POL 
	MOL 
	OF 
	Prepared 
	Analyzed 
	CAS No 
	QuaI 

	524.2 MSV Benzene Bromodichloromethane Bromoform Carbon tetrachloride Chlorobenzene Chloroform Dibromochloromethane 1,2-Dichlorobenzene 1,4-0 ichlorobenzene 1.2-Dichloroethane 1.1-Dichloroethene cis-1,2-Dichloroelhene trans-1.2-Dichloroethene 1.2-Dlchloropropane Ethyl benzene Methylene Chloride Styrene ,etrachloroethene ,oluene Total Trihalomethanes (Cale) 1,2.4-Trichlorobenzene 1,1 .1-Trichloroethane 1,1,2-Trichloroethane lrlchtoroethene Vinyl chloride .Xylene (Total) Surrogates -4-Bromofluorobenzene (S) T
	524.2 MSV Benzene Bromodichloromethane Bromoform Carbon tetrachloride Chlorobenzene Chloroform Dibromochloromethane 1,2-Dichlorobenzene 1,4-0 ichlorobenzene 1.2-Dichloroethane 1.1-Dichloroethene cis-1,2-Dichloroelhene trans-1.2-Dichloroethene 1.2-Dlchloropropane Ethyl benzene Methylene Chloride Styrene ,etrachloroethene ,oluene Total Trihalomethanes (Cale) 1,2.4-Trichlorobenzene 1,1 .1-Trichloroethane 1,1,2-Trichloroethane lrlchtoroethene Vinyl chloride .Xylene (Total) Surrogates -4-Bromofluorobenzene (S) T
	Analytical Method EPA 524 .2 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.44 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 0.25 U 96 102 99 ug/L 0 50 ug/L 1.0 uglL 1.0 ug/L 0.50 ug/L 0.50 ug!L 1.0 ug/L 1.0 ug/L 0.50 ug/L 0.50 ug/L 0.50 ugll 0 50 ug/L 0.50 ug/L 0 50 ug/L 0.50 ug/L 0 50 ug/L 0 50 ug/L 0 50 ugll 0 50 uglL 0 50 Ug/L 1 0 ug/L 0.50 ug/L 050 ug/L 0.50 ug/L 0 50 liQIL 0.50 ug/L 0 50 % 70­130 % 70-130 % 70-130 
	0 25 0.25 0.25 025 0 25 0.25 0 25 0.25 025 0.25 0.25 0 .25 0.25 0.25 0.25 0,44 0 25 0.25 0.25 0 25 0 25 0.25 0.25 0 25 0.25 0 25 
	02/18/15 13 36 71-43-2 OV18/15 13 36 75-27•4 02/18115 13:36 75-25-2 02/18/15 13:36 56-23·5 OV18/15 13.36 108-90-7 02118/15 13·36 67-66-3 02/18115 13 36 124-48-1 02/18/15 13'36 95-50-1 02/18/1513 36 106-46-7 OV18115 13.36 107-06-2 02118/15 1336 75.35.4 02118/15 13.36 156-59-2 02/18115 13 36 156-60-5 02/18/15 13 36 78-87-5 02/18115 13:36 100-41·4 02/18/15 13.36 75-09·2 02/18/15 13.36 100-42-5 02118/15 13.36 127-18·4 02118115 13'36 108-88-3 02118/15 13 36 02118115 13.36 120-82-1 02/18/15 13 36 71 -55-6 02118/1


	REPORT OF LABORATORY ANALYSIS 
	Tn1s report shall not be reproduced except ,n fu'I D.ite· 03/17/2015 04:32 PIA without the written consent of Pace Analytical Services Inc 
	Page 8 of 38 
	Figure
	Pace Analytical Services, Inc. 361 OPark Central Blvd N Pompano Beach FL 33064 954-582-4300 
	ANALYTICAL RESULTS· RADIOCHEMISTRY 
	Project Annual Reuse Pace Project No 35175646 
	Sample: Composite PWS: 
	Sample: Composite PWS: 
	Sample: Composite PWS: 
	Lab ID: Site ID: 
	35175646001 
	Collecled· 02/13/1512 45 Sample Type 
	Received 
	02/13/1516:10 
	Matrix: Water 

	Parameters 
	Parameters 
	Method 
	Act :t Unc (MDC) Carr Trac 
	Units 
	Analyzed 
	CASNo 
	QuaI 

	Gross Alpha Radium-226 Radium-228 
	Gross Alpha Radium-226 Radium-228 
	EPA900.0 EPA9031 EPA 904 0 
	2.99U ±1.57 (2.99) C:NA T:NA 0.774U ±0.475 (0.774) C:NA T:88% 0.878U ±0.423 (0.878) C:85% T:64% 
	pC1/l pCi/L pCi/L 
	02127/15 20·05 03/02/15 10·15 02/26/15 12'48 
	12587-46-1 13982-63·3 15262-20-1 


	REPORT OF LABORATORY ANALYSIS 
	1h1s repon shall nol be reproduced except ,n lull w,!11out the wnlten consent of Pace Analytical Se•v,ces, Inc Page 29 of 38 
	Pace Analytical Services, Inc. 3610 Park Cenlral Blvd N 
	~eAnalytical' 
	Pompano Beach, FL 33064 
	v,.,.w.~celdbs.com 
	v,.,.w.~celdbs.com 

	ANALYTICAL RESULTS 
	Project. Annual Reuse .Pace Project No.: 35180834 .
	Sample: 03241550 
	Sample: 03241550 
	Sample: 03241550 
	Lab ID: 35180834001 
	Collected· 03/24/15 09.50 
	Received. 03/24/15 23:30 
	Matrix: Water 

	Parameters 
	Parameters 
	Results 
	Units 
	PQL 
	MDL 
	OF 
	Prepared 
	Analyzed 
	CASNo 
	Qua I 

	365.4 Phosphorus, Total Phosphorus. Total (as P) 
	365.4 Phosphorus, Total Phosphorus. Total (as P) 
	Analylical Method· EPA 365.4 Preparation Method. EPA 365.4 0.99 mg/L 0.10 0,050 03/25/15 11 :20 
	03/25/1518:08 
	7723-14-0 


	REPORT OF LABORATORY ANALYSIS 
	This report shall not be reproduced, except in full, 
	Da!e: 03/30/2015 04:01 PM 
	without the written consent of Pace Analytical Services, Inc 
	Page 5 of 10 
	Figure
	Pace Analytical Services, Inc 
	361 0 Pa'1< Cenlral Blvd N Pompano Beach, FL 33064 954-582-4300 
	QUALIFIERS 
	Project. Annual Reuse Pace Project No.. 35175646 
	DEFINITIONS 
	DF • Dilution Factor. if reported, represents the factor applied to the reported data due to dilution of the sample aliquot. 
	ND • Not Detected at or above adjusted reporting limit 
	MDL • Adjusted Method Detection Limit 
	POL· Practical Quantitalion limit. 
	RL · Reporting Limit 
	S · Surrogate 
	1,2-Dlphenylhydrazlne decomposes to and cannot be separated from Azobenzene using Method 8270 The result for each analytc 1s 
	a combined concentration 
	Consistent with EPA guidelines. unrounded data are displayed and have been used to calculate % recovery and RPD values 
	LCS(D) · Laboratory Control Sample (Duplicate} 
	MS(D) · Matrix Spike (Duplicate) 
	DUP . Sample Duplicate 
	RPO -Relative Percent Difference 
	NC • Not Calculable. 
	SG . SUica Gel . Clean-Up 
	u . Indicates the compound was analyzed for, but not detected 
	N-N~rosodiphenylamine decomposes and cannot be separated from Diphenylamine using Melhod 8270 The result reported for each analyte is acombined concentration Act • Activity Unc • Uncertainly SOWA= 1 96 sigma count uncertainty, all olher matrices= Expanded Uncertainty (95% confidence interval} 
	Gamma Spec= Expanded Uncertainty (95.4% Confidence Interval) .(MDC) -Minimum Detectable Concentration .Trac . Tracer Recovery (%} .Carr · Carrier Recovery(%) .Pace Analytical is TNI accredited Contact your Pace PM for the current 11st of accredited analytes .TN! , The NELAC Institute .
	LABORATORIES 
	PASl-0 
	PASl-0 
	PASl-0 
	Pace Anatyllcal Services · Ormond Beach 

	PASI-PA 
	PASI-PA 
	Pace Analytical Services · Greensburg 

	PASI-SF 
	PASI-SF 
	Pace Analytical Services • South Florida 


	SAMPLE QUALIFIERS 
	Sample: 35175646001 
	(1) Upon receipt at the laboratory 7 5 mis of nitric acid were added to the sample to meet the sample preservation requirement of pH <2 for radiochemistry analysis 
	ANALYTE QUALIFIERS 
	I Tne reported value is between the laboratory method detection limit and the laboratory practical quant1tahon limit 
	U Compound was analyzed for but not detected J(M1) Estimated Value Matrix spike recovery exceeded QC limits Batch accepted based on laboratory control sample (LCS) recovery. L Off-scale high Actual value is known to be greater than value given. 
	N2 Tile lab does not hold TNI accreditation for this parameter 
	Sample held beyond the accepted holding time. 
	a 

	REPORT OF LABORATORY ANALYSIS 
	This report shall not be reproduced e Kcepl in full 
	Date. 03/17/2015 04·32 PM without lne written consent of Pace Analybcal Services Inc Page 33 of 38 
	" 
	--RECORD
	WOl:S517164S­
	'-
	'-
	-­

	Analyticar 
	/ 
	~ice
	l 

	w,w,.pacelabs.COIII • 
	!IJJJIIIDIIIIIIII 
	Comn.......v 
	N:,mc:C (). 11.,,~oov;j B~/'"J"~ 
	Address.: 
	' 
	, F-/
	r~a1nntt1J tYa~ t,

	S131c: ~n: 
	Citv: 

	Attn: 'i-t?ot1 ()v,,2../ F:nct 
	I 

	' I). l? 
	cmo:I: Phone: :>-, 3·,S"
	,,,--­
	..,.., ..../, -./I~,...... N""'l)"') \ 0. -e. -u <;-ei,ro, # ~I;,, fl;,J~Corde One EYCnt: 0:,,:Y Woc4cly 
	Pro,odJ-1..rn(.,ltj ( 
	---J.~~co;r'Y 

	Monthly ./.I Ou:,ttcly Sc;m,.Annu;>\ Allnu<>I NIA 
	s , 

	-e 
	0~.
	II .

	( 
	V 

	Collect
	Collect 
	M:itnx 
	'8
	!~ 

	Sample ID 
	;!!
	Cod<!"
	rme
	Dote 
	,2 §
	a, 
	"" 
	15. 
	E
	.. 
	"' 
	;µc,i} 
	Tl)
	1 11fff.;--fuq1r1-{,{)ti( 12-13-ts 1-:l'f5
	~ 

	2 .3 .4 .5 .
	6 
	7 
	8 
	9 .10 .
	•-'f.A.t ... ~......_~­
	I ..... 
	ShortHold 
	N roe.,, to ~ JO .ao
	. I 
	-

	V .. 
	Affiliation 
	[)LY_~ 
	S:,mpSo 
	TRC 
	pH 
	Pm, .Codln .
	rn
	... 
	!!? 
	Q) 
	~ 

	E 
	Cll 
	~ 
	... 
	~ ~ 
	l!S 
	~ 
	, 
	~ 
	LJ 
	LJ D 
	D 
	u 
	LJ 
	0 LJ 
	LJ 
	Cirde QA/QC Reoort Level ~ 3 c CLP AFCEE OAPP OU-
	, 

	Date 
	Time 
	/Ir./()
	2-6-6' 
	uote: 
	LAB ANALYSIS .
	~ 
	ro 
	s::: 
	.,,J. 
	~ 
	'-.) 
	~
	~ 
	Q.
	V\
	... 
	(~ 
	~ 
	c::__ 
	""' 
	~ 
	::?-­
	2 

	~ 
	'\,\' 
	-.
	<
	~'-..> 
	~ 
	."-.)
	~ 
	e 
	~~ 
	Page_l_of Z-­
	~ 
	-
	Do 
	vi 
	c;
	~ 
	.. .
	;; w "' 
	.... 
	IL -c 
	~ 
	... 
	~~ 
	w ui 
	Ill 
	0 
	~ ~ l2SJ 2SI ~ 0 D LJ LJ LJ D D D u u D D 0 u u LJ LJ LJ u LJ D D D LJ LJ LJ u u u D u CJ D LJ LJ D 0 LJ LJ LJ D LJ LJ LJ u EDD (Fees M;ov Aoolv) #at~ ~lri.L-­~ ~ ~ ~ u LJ LJ LJ u D u u D u u u LJ u u =i LJ LJ u u 0 LJ u LJ D u LJ COC Condition ~s­,.._1,.,.~1on-
	AO:.PT SEOO ERPtMS TSV 
	FL GA SC NC NJ
	CK
	CSV OI­
	PA lA TX IL 
	Received bv 
	Affiliation 
	Date 
	Time 
	U/V,k1J.JMI ld D~ 
	°'VIP.('~ 
	?_~· 1'/.)
	'? h~\ l~ 
	Container Type Codes 
	.... 
	_
	_


	AV MOMVill es 
	E.-­
	C:V CIA,rVinl PPV p 
	t'I.C
	,,,, __ PU ........... .
	Q. o.......
	Al ---z -­
	-

	TO , ......b."IQ N:, -a... WP Wnltlpa11. ::., !:dl.J# 
	.._,..., 
	G 

	r_,_,
	... 
	re 
	WV 
	Si:ln(1o, ~~~. 1c.o.t.:l..-..:..Zar 1'-ott-­4°"'"':;oGIN~ t~ mr 4'0ittl"•4Gr;"-'k.~lot~J.# 
	~=

	Matrix Codes 
	,:0 ~W'lir"» OI. CM .C'N c-.,,ow..... :..i.. ~ .err :;o !"61 ~.
	,.,,,.,._,.
	c-

	..w ~F,-t-f:G
	w--
	-
	-­

	ow ~'W'..'.... PC•­
	~~ 
	:O\"f 

	._,._ 0 °"'"'-~ -­
	~
	...,. 
	... 

	Preservative Type Codes 
	A . Nono E.Hct I. Ice 
	A . Nono E.Hct I. Ice 
	A . Nono E.Hct I. Ice 

	B. 
	B. 
	HNQ:) F. MCOH J . MCM 

	C. 
	C. 
	H2S04 G. N.."12S203 Kz..­

	0 . NaOH H. N:>HS04 o . Other 
	0 . NaOH H. N:>HS04 o . Other 


	,, ,'REMARKS 
	,\..;;_..,
	~"7£7-+u>-'fl.{ UMo-7Q1. 
	­

	" 
	"->­
	\:--r-: )

	..lIi; 
	t-f / 

	J.·(J.-{ <-12-'fS' 
	<:d--...t> -

	.,__,W'Pl!r: -')_.( 1->. ( ')' -
	.,__,W'Pl!r: -')_.( 1->. ( ')' -
	lh'1' 

	~.::r-x 
	""'1-l ~ers#'s -Temp·c 1~ 3 4 5 
	.... i ,
	. 

	__,_ . : ...-. 
	-
	~-
	~-
	­

	~WTM:1'14*\afflW,lr't tlDUtWCI on w,« le.? 
	--
	l 
	­

	PN:lor'f~lfldlc.1'nd? 
	-'f--­
	A.c...-..c1 w~~...,.., 
	­
	.,-

	""'--1--
	""'--1--
	w 
	­

	V~Nt<d ~ ~, g,i
	-
	~~U"..-d? ~ 
	c.o.c.Sorol :: 
	'"'do~ ­
	1--' 
	:.u 
	:.u 
	:.u 

	Item 1 2 
	Item 1 2 
	/J r~ 
	I 
	Relin811ish<><I llov 'lllfIA­~ 

	3 
	3 

	~4 
	~4 


	lompano Lab 9S4-582-4300 
	0) 
	Rovl:lon: 
	F•AU.-C,,007-R<fV.00 

	2. 
	w 
	0:, 
	CHAIN OF CUSTODY RECORD ' / ~ceAnalyticar _ _p;;icelabs.cam LAB W.O #_____ Quote:. ____ ContainerType Codes AV ~Vwl C::: CV Oisw V"i.M PPV p PlDII< l'I. C AL M'OW~ P\..J a.. a..n,,u.,., z AP ,_.,,.. PIMac. : D AC ~C\,.., 'NP !lJ ~.­c; 0.­TC pf,y ,,.,..............a*"' Jo'\.-n'k~ Pl:wJlcJ.'M -....T"'°IW'O.-.) 'M...t p,.V\~,.., r-l-­-­---­~~-0-------------------.-----------------------------~~~•L~/~)rfll~~~:tLo,w,,,__/' 0 ///\ ,,,,. A ~ -: ­·--llazSJ--:;.11.,_Com"'--vw N:>mc: <-, ' CJWf ~c., /fl u rv,, cmait 
	Figure
	Figure
	Figure
	Figure
	~~~ 
	RE.MARKS 
	D 
	LJ 
	LJ 
	_J ._J ._J .
	D 
	_J 
	u 
	-r-.tR~ers #'s-Temp •c 
	COC Condition 
	Figure
	FL GA SC NC NJ .PA I.JI TX IL .
	1~/2 3 4 5 Cate nme --. •...,.. ,.,. _.::~ ·:1._ 
	-
	-
	:2.?'..J\1:rA~IL~~.iit:!!.8:a''2~;?.;i:'_..:5i?-l).ll~7=~­
	i--­
	~ an \·hle1t~" 
	t---t-----------+------+-----+-----i!---------+------1-------+-------1~"'-.........~~c..,,,-cr. ~1 -­
	-
	3 ----I w
	i---t-----------t------+-----+-----;1---------t------+------+----~Cwooy......,~,.,., 
	';J/J
	4 
	~

	-
	==.,..-=~7 
	"
	.
	-
	-
	­

	'lf>ompano Lab 954-582-4300 c.o.c. Sori:>I If 
	Figure
	NIA ~ '2 :q ~ ~~ 
	Contafner1)'pe COdeS' 
	_,., ·v..~·~ ....
	~v ,....,,,,.,,v.a E~ 
	' 
	I 
	I

	~~ ! 
	"

	'~'iaOI:36180834 
	; 

	"'-"" 
	~ °""'""" f'I.C -­
	,._ ,,,_, 
	~ ~cJa, 
	"'"""" 
	Cl "'-""" ::dciCD~/ ~ceAnalyticar 
	18 Tad..v l)a-J
	"""'--

	Page_of_
	. 
	AirnOef(;.b'.'l"I W I• ::, ::.0.1.J# C C.-Juo 
	,-,:; 

	www.pacelatJs.c:om 
	www.pacelatJs.c:om 

	V,'hfll••
	"" 

	·UIIIlllllllllillID 
	. 
	CV 
	---
	""" 
	--­

	01...... lC T­r~ WV --­SL.,(,)' %0.:.:. <o:., ,,0:, 1b0.':. 32C: Of 11•• GUIN__ <lOtnl SOOM1 ~1:'~ m C.-S..: 4od" • -4oc MMVC., ~•oo.:. ~t JM . ...,, 'M~~odes :;o :.olCIW...'A O<. 00 . <:,VJ ~.-.­:.a. """'"" t:.F't= c~~ ~'$,o,I~......,. ~-,:._~ ""­w., Wa$V'/14it1f NI\­ow ~Ylo.'M I'( ·­ow ~.:c-W~ 0 c,,,w__ 0 ..... ._....,., .....,__.,.,, "' "' w ...J Prese~veJ"ype.Cocresa..., ~ .,<I; ., x-' A.None E. HCL 1.1ccw . B. HNOJ F. MoOH J. MCAA., I"' C. H2S0< G. Naz5203 K. ZnAc.U:U0 0 . N:lOH H.NaHS04 0. Omer l ~w p
	J 
	I..: 
	35180834
	.
	-
	Comoa:,v Namo. (. ~ f i c/.. P,'.'·... ) <.' ,..._ ~~ rl1 P0tt Addre-..:;: ,2,-,.J-!~,;::-· t-.(., ',?1.'../. 
	S;,mp'... I C,tv: P£-.,·~ p,.., .... _..\ fu c,. 1..l. St:i!c: C:::-( Zb: .]!JN: 0 
	·TRc I 
	DH 
	I
	Figure

	At1n: 1=,,,.;i I: ( ; 1\.1 'y F"x,; 
	PN,o cm;ul: 
	' 
	u
	Phone: c;..(v-!..·v.r 7rJiS 
	Codo$ 
	ProJC,."CI 
	N:imo r'v,J,V,.../ c f 'i?-t I.. ..J-< Prot # 
	Cirdo On<> Evon~ DOIiy Wookly
	S~m:>IC!" -'J:\. 4,..
	Signuurc r-~ -Ouanoly Setn1'-A M u.:\I Annual 
	::

	f 
	M:,trix
	Collect Collect
	S::lmplo 10 
	Codo·
	~ 
	Cato 
	Time 
	0 
	'§. 
	c:: 
	tJ) 
	"' 
	o,-2....-·t: cxsc l
	1 r,}>2 4 IS.s-c 
	~ompano Lab 954-582-4300 Rov•~lon: F•ru.L~·C<>7• ~'°"'-00 
	'­
	~· .
	<I)
	... 
	...)
	-

	m 
	'-::­
	a,
	1.1.on!hly 
	~ 
	-
	,J .
	Circle QAJOC.Rcoort Level 
	2 3 • Cl.P AFCEE CAPP Olhef. 
	, 

	Date 
	Date 
	T.me 

	IVl-(
	31?-z'/,5 
	4"/l,[Jl 
	/Soll 
	I I 
	E 
	(C
	...
	'l'i 
	II) 
	~
	~s: -! Q. 
	.~
	ia 
	ia 
	Ii 

	-,......._.
	<!~ 
	C 
	i 
	. 
	, P 
	rn....

	D 0 
	_J 
	_J 
	0 
	u 
	u 
	D 
	LJ 
	D 
	0 
	D 
	LJ .
	LJ .0 .
	u 
	u 
	L.J 
	L.J 
	L.J 

	L.J 
	L.J 


	EDD (Fees MavAooM 
	AOoPT seoo ERPIMS TSV O<l,or 
	csv 

	A R<>bivedbv 
	1 
	-
	, fl 
	' 

	~ .
	LJ 
	D 
	D 
	1u 
	u 
	0 
	u .
	LJ .
	LJ 
	LJ 
	' 
	~LYSls-·
	LAB~N 
	u 
	0 0 
	LJ .
	LJ 
	_J 
	D .
	u 
	D 
	LJ 
	I .
	I .
	I .

	I .
	l .
	I 
	' 
	I 
	I 

	LJ I 
	_J 
	I 

	u 
	I 
	u 
	I 

	I
	i 
	-

	_J 
	u 
	u .
	u 
	. .
	I .
	Affiliation 
	I 
	I 
	Tnrp 
	I 
	: 

	I 
	I .
	. .
	LJ 
	LJ 
	_J _J 
	_J :_J 
	u 
	u u 
	u 
	#ot~ 
	u 
	u 
	LJ 
	LJ .
	_J 
	_J 
	_J 
	u 
	u 
	u 
	COC Condition 
	OK 
	-.
	Date 
	3/z'-i /1 s ~Yacl/1<; 
	u 
	u 
	0 .
	LJ .
	~ 
	u 
	u .
	u 
	_J 
	u .
	St,n.,11' 
	c .o .c .

	70382 
	p .mpano 
	Utilities Laboratory City of Pompano Beach, Florida
	beach 
	Flori cla's War mes! Welcome 
	1205 NE 5th Ave., Pompano Beach, Florida 33060 Ip:954.545.7018 I f: 954.545.7046 
	April 9, 2014 
	Ms. Andrea Zavodska Gibbs 
	Environmental Protection Department/Wastewater Section 
	1 North University Drive -Suite 2010 
	Plantation, FL 33324 
	Re: 2014 Annual Reuse Plant Analysis Report-WWTP-2400-13 
	Dear Ms. Zavodska Gibbs: 
	I've enclosed the 2014 Annual Reuse Plant Analysis Report as required in License WWTP-2400-13. The samples were analyzed by Florida Spectrum Environmental Services, Ft. Lauderdale, FL, Certification E86006. 
	Please contact me at (954) 545-7018 if you need any additional information. 
	Respectfully, 
	t~L~~ 
	Fran Oney Laboratory Manager 
	Enclosure 
	C: .Maria Loucraft, Utilities Compliance and Efficiency Manager Phil Hyer, Utilities Water Plants Superintendent James Clark, Water Plant Supervisor Robert Moore, Operator II 
	Florlda 
	, .!.!!.!'!!II!. .
	Page 1 of 27
	Report To: .Fran Oney Report Printed: 2/20/20 I 4 .City of Pompano Beach Work Order# 14A0906 .1205 NE 5th Avenue Project: .Pompano 13cach FL, 33060 Annual Reu se (Composite) .
	1799 N. Federal Hwy., Pompano Beach, FL 33062 
	Collection Dale: 01/29/ 14 09:00 Client Sample ID: 01291430 Received Date: 01/29/ 14 15:55 Matril: Water C.:ollccted By: G. Williams 
	Collection Dale: 01/29/ 14 09:00 Client Sample ID: 01291430 Received Date: 01/29/ 14 15:55 Matril: Water C.:ollccted By: G. Williams 
	I.ab ID: 14A0906-01 

	Labora tory Analysis Report 
	Panmtter Ruuh QC \Jnlis Dil MDI. PQI. Mtlhod Date E,t. D11c Analy. Anal) >! 
	Chlorinated llcrbicides by EPA 515.3 
	2, 4,5-TP (Sihcx) 
	2, 4,5-TP (Sihcx) 
	2, 4,5-TP (Sihcx) 
	NO 
	u 
	ug/L 
	I 
	0.0410 
	0. 123 
	EP A 51 5.3 
	0210) 
	10:19 
	02103 20:33 
	AC 

	2,4-0 
	2,4-0 
	ND 
	u 
	ug/L 
	I 
	0.0830 
	0 249 
	EPA 515.3 
	02/03 
	10: 19 
	02/03 20:33 
	AC 

	Oalapon 
	Oalapon 
	ND 
	u 
	ug1L 
	I 
	0.0900 
	0.270 
	EPA5 15.3 
	02103 
	J0.1 9 
	02/03 20:33 
	i\C 

	Dicamba 
	Dicamba 
	NO 
	ll 
	ug/L 
	I 
	0. 104 
	0.312 
	EPA 5 15.3 
	02/03 
	10:19 
	02/03 20:33 
	AC 

	Oinoseb 
	Oinoseb 
	ND 
	u 
	ug/L 
	I 
	0.110 
	0 330 
	EPA 515.3 
	02/03 
	10.19 
	02/03 20:33 
	AC 

	Pcnlachlorophcnol 
	Pcnlachlorophcnol 
	ND 
	u 
	ug/ L 
	I 
	0.0220 
	0.0660 
	EPA 515.3 
	02/03 
	10:19 
	02/03 20:33 
	AC 

	P1cloram 
	P1cloram 
	ND 
	u 
	ugll 
	I 
	0.0610 
	0.183 
	EPA 5 15.3 
	02/03 
	10. 19 
	02103 20:33 
	AC 


	I \ 
	Classical C hemistry Parameters 
	pH 7 04 Q pl! Units 0 100 0.300 SM4500 H• 01130 10:00 01130 10:00 ROL 
	Wet Chemi,try 
	Chloride 
	Chloride 
	Chloride 
	302 
	mgIL 
	10 
	1.10 
	)JO 
	FPA 300.0 
	01/30 17. 14 
	0 1130 17: 14 
	DGK 

	Fluoride 
	Fluoride 
	0 600 
	I 
	mg/L 
	10 
	0.420 
	1.26 
	EPA 300.0 
	01 130 17:14 
	0 1/30 17: 14 
	DGK 

	MBAS 
	MBAS 
	0 0930 
	I 
	mglL 
	I 
	0.0603 
	0. 181 
	SM5540C 
	01130 09:00 
	0 1130 09.00 
	DGK 

	Nilratc as N 
	Nilratc as N 
	2 40 
	mglL 
	10 
	0.380 
	I 14 
	EP,\ 300.0 
	01/30 17. 14 
	0 1/30 17: 14 
	DGK 

	Phosphorus-Total 
	Phosphorus-Total 
	0.504 
	111g/L 
	I 
	0.0640 
	0. 192 
	F.PA 365.4 
	02104 I0.30 
	02/04 13:53 
	MSG 

	Sulfate 
	Sulfate 
	55.2 
	rng'L 
	10 
	I 07 
	3.21 
	EPA 300.0 
	01/30 17:1 4 
	01/30 17:14 
	DGK 

	Total Dissolved Solids 
	Total Dissolved Solids 
	740 
	mg/L 
	I 
	10.0 
	30.0 
	TDS SM 25 40C 
	01131 13:50 
	02/03 14:50 
	MCZ 

	To1al Kjeldahl Ni1 rogen 
	To1al Kjeldahl Ni1 rogen 
	14.2 
	mg/L 
	I 
	0.0700 
	0.2 10 
	EPA JS l 2 
	02104 10:30 
	02104 13:53 
	MSG 


	EDB and DBCP by EPA Method 504.1 
	Florida.Spectrum En, 1ronmcnul Sen ices, Inc 1460 W. McNab Road, Fort Lauderdale, FL 33309 
	P(mbrokc l aboratol) Big Lake Laboratory Spectrum Laboratories 52!! Gooch Rd 610 Parrot A,c. N 630 Indian SI fon Mead, FL 3384 I Okeechobee. FL 34972 Savannah. GA 31401 
	n I\w.Oen,·lro.corn Page 1 of 29 
	Figure
	. Florida
	Spectrum
	Environmental Services. 1n, 
	Pagc2 of27
	Report To: 
	Fran Oney Report Printed: 2/20/2014 .City of Pompano Beach Work Order# I 4A0906 .1205 NE 5th Avenue Project : .
	Pompano Beach FL, 33060 Annual Reuse (Composite) 
	1799 N. Federal Hwy., Pompano Beach, FL 33062 
	Collection Date: 01/29/14 09:00
	Lab ID: 14A0906·01 Client Sample ID: 01291430 Received Date: 0 I /29/14 15:55 
	;\lalrix: Water Collected By: G. Williams 
	Laborato r} Anal)sis Report 
	Paramcrtr Ruult QC Unlit Oil MDL PQl. Method Date Ell. D•tr An•I). Aaal)'Jl 
	EU8 and UBCI' by EPA Method 504.1 
	I ,2-D1brom1r3-chloropropanc 
	I ,2-D1brom1r3-chloropropanc 
	I ,2-D1brom1r3-chloropropanc 
	ND 
	u 
	ugil. 
	I 
	0 00600 
	0.0180 
	EPA 504.l 
	02/03 
	10:51 
	02/03 
	15:38 
	AC 

	1,2-Dibromoclhnnc 
	1,2-Dibromoclhnnc 
	ND 
	u 
	ug/L 
	I 
	0.00600 
	0.0180 
	EPA 504.l 
	02/03 
	10.51 
	02/03 
	15:38 
	AC 


	Metals (Drinking Water) by EPA 200 Series Methods 
	Arsenic 
	Arsenic 
	Arsenic 
	0.00239 
	mg/L 
	I 
	0.000160 
	0.000480 
	EPA 200.8 
	01/31 
	09:00 
	0113 I 16: 17 
	IN 

	Darium 
	Darium 
	0 00667 
	mg/L 
	I 
	0.0000600 
	0.000180 
	EPA 200.8 
	01131 
	09.00 
	0 1/31 16: 17 
	IN 

	Copper 
	Copper 
	0.00327 
	mg' l. 
	I 
	0.000170 
	0.000510 
	EPA 200.8 
	01 /31 
	0?:00 
	01/31 16: 17 
	IN 

	Lead 
	Lead 
	0 000420 
	mg' L 
	I 
	0.0000600 
	0.000180 
	EPA 200.8 
	01/3 l 
	09.00 
	01131 16: 17 
	IN 

	Manganese 
	Manganese 
	0.0224 
	mg/l. 
	l 
	0.000130 
	0.000390 
	l: PA 200.8 
	01/31 
	09.00 
	01131 16: 17 
	IN 

	Selenium 
	Selenium 
	ND 
	u 
	mglL 
	I 
	0.000~1 0 
	0.00123 
	~PA 200.8 
	01/31 
	09.00 
	0113 I 16: 17 
	IN 

	S1her 
	S1her 
	ND 
	u 
	mgIL 
	I 
	0.0000100 
	0.0000300 
	EPA 200.R 
	01131 
	09.00 
	01/31 16:17 
	IN 

	Zinc 
	Zinc 
	0.0374 
	mg/L 
	I 
	0.000200 
	0.000600 
	EPA 200.8 
	01/31 
	09.00 
	01131 16:17 
	IN 


	Total Recoverable i\lelals b) EPA 200 Series Methods 
	Cadmium 
	Cadmium 
	Cadmium 
	NO 
	u 
	mg/L 
	I 
	0 0000400 
	0.000120 
	EPA 200.7 
	01 /30 11 :00 
	01130 13:53 
	MAZ 

	Chromium 
	Chromium 
	NO 
	L' 
	mgIL 
	1 
	0.000800 
	0.00240 
	EPA 200.7 
	01/30 11.00 
	01130 13:53 
	MA Z 

	Iron 
	Iron 
	0.223 
	mg/L 
	I 
	0.000800 
	0.00240 
	LPA 200.7 
	01/30 11 .00 
	01/30 13:53 
	MAZ 

	Mercury 
	Mercury 
	ND 
	u 
	mg!l 
	l 
	0.0000630 
	0.000190 
	EPA 245.1 
	01/30 10 00 
	01/30 13 :23 
	F.N 

	Sodium 
	Sodium 
	191 
	mg/l. 
	I 
	0.0028 
	O.OOR-1 
	F.PA 200.7 
	01/30 11 00 
	01130 13.53 
	MAZ 


	Organochlorine Pesticides & PCRs hy E PA 508 
	Aklrin 
	Aklrin 
	Aklrin 
	NO 
	u 
	ug'I.. 
	I 
	0.0110 
	0.0330 
	EPA 508 
	02/03 09 47 
	02/04 19:30 
	JR 

	Aroclor-10 16 
	Aroclor-10 16 
	ND 
	u 
	ug/L 
	I 
	0.0520 
	0.156 
	EPA 508 
	02/03 09 47 
	02104 19:30 
	JR 


	Florida-Spectrum Environmental Services, Inc. 1460 \\' McNab Road, Fon I audcrdalc, FL 33309 
	Pembroke Laboratory Btg Lake Laboratory Spectrum Laboratories 518 Gooch Rd. 610 Parrot Ave. N 630 lr.d1an St Fon Mead, FL 33841 Okeechobee, FL 34972 Savannah, GA 31401 
	,, \\Page 2 of 29 
	w.Oen,·iro.com 

	Florlda
	Spectrum
	EnYlronmenrol Sorvlees, Inc 
	Figure
	Page 3 of 27
	Reporl To: .Fran Oney Rep ort Printed: 2/20/2014 .City of Pompano Beach Work Order# 14A0906 .1205 NE 5th Avenue Project: .Pompano Beach FL, 33060 Annual Reuse (Composite) .
	1799 N. Federal Hwy., Pompano Beach, FL 33062 
	Collection Date: 01/29/14 09:00
	Lab ID: 14A0906-0l Client Sample IO: 01291430 Recei\'ed Date: 01129/14 15:55 
	.\talrh:: \Vater Collected By: G. Williams 
	Laboratory Analysis Report 
	Units
	Parameter QC Oil MDL PQL Illet hod Dale Ext. D•te An•I>·· Analylf 
	Organochlorine Pesticides & PC Bs by EPA 508 
	Aroclor-1221 
	Aroclor-1221 
	Aroclor-1221 
	Nr> 
	u 
	ug/L 
	I 
	00210 
	0.0630 
	EPA 508 
	02/0) 09.47 
	02;04 19:30 
	JR 

	Aroclor-1212 
	Aroclor-1212 
	ND 
	u 
	ug/L 
	I 
	0.0250 
	0,0750 
	EPA 508 
	02/03 09.47 
	02i04 19:30 
	JR 

	Aroclor-1242 
	Aroclor-1242 
	ND 
	u 
	ug/L 
	I 
	0.0190 
	0.0570 
	f-PA 508 
	02103 09:47 
	02104 19:30 
	JR 

	Aroclor-1248 
	Aroclor-1248 
	ND 
	u 
	ug/L 
	I 
	0.0340 
	0.102 
	EPA 508 
	02/03 09.47 
	02/04 19:30 
	JR 

	Aroclor-1254 
	Aroclor-1254 
	ND 
	li 
	ugiL 
	I 
	0.0240 
	0.0720 
	EPA 508 
	02103 09.47 
	02 04 19.30 
	JR 

	i\roclor-1260 
	i\roclor-1260 
	ND 
	u 
	ug/L 
	I 
	0.0270 
	0.08 10 
	EPA 508 
	02/03 09:47 
	02,04 19:30 
	JR 

	Chlordane 
	Chlordane 
	ND 
	u 
	ug/L 
	I 
	0.0130 
	0.0390 
	EPA 508 
	02103 09.47 
	02104 19.30 
	JR 

	Dieldrin 
	Dieldrin 
	ND 
	u 
	ug/L 
	I 
	0.0110 
	0.0330 
	EPA 508 
	02/03 09.47 
	02104 19:30 
	JR 

	Endrin 
	Endrin 
	ND 
	u 
	ug/L 
	I 
	0.0101 
	0.0303 
	EPA 508 
	02103 09.47 
	02104 19.30 
	JR 

	gamma-UIIC (Lindanc) 
	gamma-UIIC (Lindanc) 
	0.126 
	ug/L 
	I 
	0.0119 
	0.035? 
	EPA 508 
	02103 09:47 
	02/04 19:30 
	JR 

	Heptachlor 
	Heptachlor 
	XD 
	u 
	ug/L 
	I 
	0.0125 
	0.0375 
	EPA 508 
	02/03 09:47 
	02/04 19:30 
	JR 

	lleptachlor epox1de 
	lleptachlor epox1de 
	Nr> 
	u 
	ug/L 
	I 
	0.0108 
	0.0324 
	El'A 501! 
	02/03 09:47 
	02104 19.30 
	JR 

	Hexachlorobcrw:ne 
	Hexachlorobcrw:ne 
	ND 
	u 
	ug/L 
	I 
	0.009 10 
	0.0270 
	EPA 508 
	02/03 09:47 
	02104 19.30 
	JR 

	Jleuchloroc)clopcntad,cnc 
	Jleuchloroc)clopcntad,cnc 
	ND 
	u 
	ug/L 
	I 
	0.0100 
	0.0300 
	EPA 508 
	02103 09:47 
	02104 19.30 
	JR 

	Methoxychlor 
	Methoxychlor 
	NO 
	l! 
	ug/L 
	I 
	0.0132 
	0.0396 
	EPA 508 
	02/03 09.47 
	02,04 19:30 
	JR 

	PCBs 
	PCBs 
	ND 
	ti 
	ug1L 
	I 
	0.0520 
	0 156 
	EPA 508 
	02/03 09.47 
	02/04 19:30 
	JR 

	Propac hlur 
	Propac hlur 
	ND 
	u 
	ug/L 
	I 
	0.0120 
	0.0360 
	EPA 508 
	02103 09.47 
	02104 19.30 
	JR 

	To;,.aphenc 
	To;,.aphenc 
	NO 
	u 
	ug,•L 
	I 
	0.210 
	0.630 
	EPA 508 
	02103 09:47 
	02/04 19.30 
	JR 


	Purgeable Organic Compounds by EPA Method 524.2 
	I , I, 1,2-Tetrachloroethanc 
	I , I, 1,2-Tetrachloroethanc 
	I , I, 1,2-Tetrachloroethanc 
	ND 
	u 
	ug/L 
	I 
	0.0467 
	0.1 40 
	EPA 524.2 
	02/04 
	12:19 
	02104 18.43 
	BBL 

	I, I, I-Trichloroethane 
	I, I, I-Trichloroethane 
	ND 
	u 
	ug/L 
	I 
	0 0823 
	0.247 
	EPA 524.2 
	02104 
	12:19 
	02104 18:43 
	BBL 


	Florida-Spectrum Environmental Services, Inc. 1460 \\' McNab Road. Fort Lauderdal~. l'L 33309 
	Pembroke Laboratory Big La~e Laboratory Spectrum Laboratories 528 Goud, Rd. 610 Parro1 A,·e. N 630 Indian St. Fon Mead, FL 33841 Okeechobee. FL 34972 Savannah, GA 31401 
	tn,1iro.(om Page 3 of 29 
	W\\\\.fl 

	Figure
	Report To: .Fran Oney .City of Pompano Beach .1205 NE 5th Avenue .Pompano Beach FL, 33060 .
	Lab ID: 14A0906-0l Client Sample ID: 0129 1430 Matrix: Water 
	Page 4 of 27 Report Printed: 2/20/2014 Work Order If 14A0906 Project: Annual Reuse (Composite) 
	1799 N. Federal Hwy., Pompano Beach, FL 33062 
	Collection Date: 01/29/14 09:00 Received Date: 01 /29/ 14 15:55 Collected By: G. Williams 
	Laboratory Anal)sis Report 
	Parameltr Re.uh QC Unih Oil MDL PQL Method O•te Eu. Due Analy. AnAl)SI 
	Purgcable Organic Compounds by EPA :\lethod 524.2 
	I, 1,2,2-Tetrachloroethane 
	I, 1,2,2-Tetrachloroethane 
	I, 1,2,2-Tetrachloroethane 
	ND 
	u 
	ug/L 
	I 
	0.0669 
	0.201 
	EPA 524.2 
	02104 
	12 19 
	02J04 18:43 
	BBL 

	I, I ,2-Trich loroc1hanc 
	I, I ,2-Trich loroc1hanc 
	ND 
	u 
	ug/L 
	I 
	0.0788 
	0.236 
	EP/\ 524.2 
	02104 
	12. 19 
	02104 18.43 
	BBL 

	I, 1-Dichloroethane 
	I, 1-Dichloroethane 
	ND 
	u 
	ug/L 
	1 
	0.0770 
	0.231 
	EP/\ 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BAL 

	I,1-D ic hlorocthylcoc 
	I,1-D ic hlorocthylcoc 
	ND 
	u 
	ugrL 
	I 
	0. 107 
	0.320 
	EP/\ 524.2 
	02104 
	12. 19 
	02/04 18.43 
	BBL 

	I, 1-0ichloropropcne 
	I, 1-0ichloropropcne 
	ND 
	u 
	ug/L 
	I 
	0.0759 
	0 228 
	EPA 524.2 
	02104 
	12: 19 
	02/04 18:4) 
	BBL 

	1,2,J-Trichloropropanc 
	1,2,J-Trichloropropanc 
	ND 
	u 
	ug/L 
	I 
	0 110 
	0 )29 
	EPA 524.2 
	02/04 
	12. 19 
	02104 18:43 
	BBL 

	1,2,4-Trichlorobcnzenc 
	1,2,4-Trichlorobcnzenc 
	:-ID 
	u 
	ug/1. 
	I 
	0. 177 
	0.532 
	EPA 524.2 
	02/04 
	12. 19 
	02/04 18:43 
	BBL 

	1,2 -0ibromo-3-chloropropane 
	1,2 -0ibromo-3-chloropropane 
	ND 
	u 
	ug/L 
	I 
	0. 154 
	0.463 
	EPA 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 

	1,2-l)ichlorob~nzcne 
	1,2-l)ichlorob~nzcne 
	ND 
	u 
	ug/1 
	I 
	0.0835 
	0.25) 
	EP/\ 524.2 
	02/04 
	12:19 
	02/04 18:43 
	HAI. 

	1,2-Dichlorocthanc 
	1,2-Dichlorocthanc 
	ND 
	u 
	ug•'L 
	I 
	0.0644 
	0 193 
	EPA 524.2 
	02/04 
	12. 19 
	02/04 18:43 
	BBL 

	1,2-Dichloropropane 
	1,2-Dichloropropane 
	:-ID 
	lJ 
	ug/L 
	I 
	o.o.ns 
	0 172 
	EPA 524.2 
	02/04 
	12. 19 
	02'04 18:43 
	BBL 

	1,3-0ichlorobcnzenc 
	1,3-0ichlorobcnzenc 
	ND 
	u 
	ugfl 
	I 
	0.0778 
	023] 
	EPA 524.2 
	02/04 
	12:19 
	02/04 18:43 
	BBL 

	1,3 -D1chloroprupanc 
	1,3 -D1chloroprupanc 
	ND 
	u 
	ug/L 
	I 
	0.0759 
	0.228 
	EPA 524.2 
	02/04 
	12. 19 
	02104 18.43 
	BBL 

	1,4-Dichlorobcnzcne 
	1,4-Dichlorobcnzcne 
	0.270 
	ugfl 
	I 
	0.0229 
	0.0687 
	EPA 524.2 
	02/04 
	12. 19 
	02/04 18:43 
	Bl3L 

	2.2-Dichloropropant 
	2.2-Dichloropropant 
	ND 
	u 
	ug/L 
	I 
	0 130 
	0 390 
	EPA 524 2 
	02/04 
	12 19 
	02/04 18.43 
	Bl3L 

	2-Chlorotolucnc 
	2-Chlorotolucnc 
	ND 
	u 
	ug/L 
	I 
	0.05 16 
	0. 155 
	EPA 524.2 
	02/04 
	12: 19 
	02104 18.43 
	BBL 

	4-Chlorotoluene 
	4-Chlorotoluene 
	NO 
	u 
	ug/L 
	I 
	0.0592 
	0 178 
	EP/\ 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 

	Ben tene 
	Ben tene 
	NO 
	u 
	ug/L 
	I 
	0.0616 
	0. 185 
	EPA 524 2 
	02104 
	12 19 
	02/04 18 43 
	BBL 

	Bromobenzenc 
	Bromobenzenc 
	ND 
	u 
	ug/L 
	I 
	0.0803 
	0 241 
	EP/\ 524.2 
	02;04 
	12 19 
	02/04 18.43 
	BBL 

	Bromodichloromethane 
	Bromodichloromethane 
	5.96 
	ug/L 
	I 
	0.0835 
	0 251 
	EPA 524.2 
	02104 
	12 19 
	02/04 18.43 
	BBL 

	Bromoform 
	Bromoform 
	1.22 
	ug'L 
	1 
	0.190 
	0 570 
	EPA 524 .2 
	02/04 
	12. 19 
	02/04 18:43 
	BBL 


	Floridl-Spcc1rum EO\ ironmcnial Scn•iccs, Inc. 1460 W Mc~ab Road, Fort Lauderdale, l'L 33309 
	Pembroke Laborator)· B,g Lake Laboratory Spcc1rum l aborn1ories 528 Gooch Rd. 610 Parrot Ave. N 630 Indian St. Fon M"ad, FL 33841 Ok<'echobcc, l'L 34972 Savannah, G,\ 31401 
	,, Page 4 of 29 
	nw.Oenviro.com 

	Figure
	Report To: Fran Oney City of Pompano Beach 1205 NE 5th Avenue Pompano Beach FL, 33060 
	Lab ID: 
	Lab ID: 
	Lab ID: 
	14A0906-0J 

	Client Sample ID: 
	Client Sample ID: 
	01291430 

	:\latri:\: 
	:\latri:\: 
	Water 


	Page S of 27 
	Page S of 27 
	Page S of 27 

	Report Printed: 
	Report Printed: 
	2120/2014 

	Work Order# 
	Work Order# 
	14A0906 

	Project: 
	Project: 


	Annual Reuse (Composite) 
	1799 N. federal Hwy., Pompano Beach, FL 33062 
	Collwion Date: 01129/14 09:00 Received Date: 01 /29/14 15:55 Collected B}: G. Williams 
	Laboratory Anal}sls Report 
	Units
	Parameter Rtrnll QC OIi MOL PQL M<thod Date fat. Datt Anal). Anolyst 
	Purgcablc Organic Compounds by E PA Mrthod 524.2 
	Bromomethanc 
	Bromomethanc 
	Bromomethanc 
	ND 
	u 
	ugiL 
	I 
	0. 180 
	0 .S40 
	EPA 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 

	Carbon Tetrachloride 
	Carbon Tetrachloride 
	ND 
	u 
	ug/L 
	1 
	0.0660 
	0.198 
	EPA 524.2 
	02/04 
	12:19 
	02/04 18:43 
	BBL 

	Chlorobcnzcnc 
	Chlorobcnzcnc 
	ND 
	u 
	ug/l. 
	1 
	0.0796 
	0 239 
	EPA 524.2 
	02/04 
	12 . 19 
	02/04 18:43 
	DBL 

	Chlorocthane 
	Chlorocthane 
	ND 
	u 
	ug/1. 
	1 
	0. 11 8 
	0.355 
	EPA 524.2 
	02/04 
	12.19 
	02/04 18:43 
	DBL 

	Chloroform 
	Chloroform 
	7.37 
	ug.lL 
	I 
	0 110 
	0.330 
	EPA 524.2 
	02/04 
	12:19 
	02/04 18:43 
	BBL 

	Chloromethanc 
	Chloromethanc 
	ND 
	u 
	ug L 
	I 
	0. 112 
	0 336 
	EPA 524.2 
	02/04 
	12 19 
	02i04 18:43 
	BBL 

	c,s-1,2-0ichlorocthenc 
	c,s-1,2-0ichlorocthenc 
	NO 
	u 
	ug/L 
	I 
	0.0751 
	0.225 
	EPA 524.2 
	02/04 
	12:19 
	02/04 I 8:43 
	Bf!L 

	c,s-1,3-0,chloropropenc 
	c,s-1,3-0,chloropropenc 
	ND 
	u 
	ug/J 
	1 
	00~67 
	0140 
	EPA 524.2 
	02104 
	12:19 
	02/04 18:43 
	BBL 

	Dibromochloromelhane 
	Dibromochloromelhane 
	395 
	ug/L 
	I 
	0.124 
	0.373 
	EPA 524.2 
	02/04 
	12.19 
	02/04 18:43 
	DOL 

	D1bromomethane 
	D1bromomethane 
	NIJ 
	u 
	ug/L 
	I 
	0 142 
	0.427 
	EPA 524.2 
	02/04 
	12:19 
	02/04 18:43 
	BBL 

	D1chlorodinuoromethane 
	D1chlorodinuoromethane 
	NO 
	u 
	ug.'L 
	I 
	0.103 
	0.310 
	EPA 524 2 
	02104 
	12. 19 
	02104 18:43 
	BBL 

	Ethyl Benzene 
	Ethyl Benzene 
	ND 
	u 
	ug/L 
	I 
	0.05 16 
	0.155 
	EPA 524.2 
	02/04 
	12:19 
	02104 18:43 
	BBL 

	Methylene Chloride 
	Methylene Chloride 
	ND 
	u 
	ug/L 
	I 
	O.JSO 
	1.14 
	EPA 524 2 
	02/04 
	12. 19 
	02/04 18:43 
	BBL 

	Methyl -ten-butyl ether 
	Methyl -ten-butyl ether 
	ND 
	u 
	11g1L 
	I 
	0.0527 
	0.158 
	EPA 524 2 
	02/04 
	12:19 
	02i04 18:43 
	BBL 

	Styrene 
	Styrene 
	ND 
	u 
	ug/L 
	I 
	0.0284 
	0.0852 
	EPA 524.2 
	02/04 
	12. 19 
	02104 18:43 
	BBL 

	Tetrachlorocthcne 
	Tetrachlorocthcne 
	ND 
	u 
	ug'L 
	l 
	0.0946 
	0 284 
	EPA 524.2 
	02/04 
	12· !9 
	02/04 18:43 
	Ul;lL 

	Toluene 
	Toluene 
	ND 
	u 
	ug/L 
	I 
	0.0475 
	0. 143 
	EPA 524 2 
	02104 
	12:19 
	02/04 18:43 ' 
	BBL 

	trans-1,2-D1chlorocthenc 
	trans-1,2-D1chlorocthenc 
	ND 
	u 
	ug/L 
	I 
	0.0946 
	0.284 
	EPA 524 2 
	02104 
	12. 19 
	02/04 18:43 
	BBL 

	trans-1,3-Dichloropropene 
	trans-1,3-Dichloropropene 
	ND 
	u 
	ug/L 
	I 
	0.0730 
	0119 
	EPA 524.2 
	02/04 
	12. 19 
	02104 18:43 
	BBL 

	T11chlorocthcne 
	T11chlorocthcne 
	ND 
	u 
	ug/L 
	I 
	0.151 
	0 452 
	1·. PA 524.2 
	02/04 
	12·19 
	02/04 18:43 
	BBL 

	Trichloronuoromcthane 
	Trichloronuoromcthane 
	ND 
	u 
	ug/L 
	I 
	0.0741 
	0.222 
	EPA 524 2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 


	Horida-Spe.:tn11n 1'nvironmental Sen ices, Inc. 1460 W. Mcl\ab Road. Fort Lauderdale, FL 33309 
	Pembroke Luboratory Big Lake Laborztory Sp,ctrum Labo, atorics 52R Gooch Rd 610 Parmt A,·e N 630 Indian St. fort Mead, FL 33841 Okeechobee. FL 34972 Savannah, GA 31401 
	1• ,1 Page 5 of 29 
	w.Oenvlro.com 

	Figure
	Report To: .Fran Oney .City ofPompano Beach .1205 NE 5th Avenue .Pompano Beach FL, 33060 .
	Lab ID: 14A0906-0 I Client Sample ID: 01291430 i\latrix: Water 
	Page 6 of 27 
	Page 6 of 27 
	Page 6 of 27 

	Report Printed: 
	Report Printed: 
	2120/20 14 

	Work Order # 
	Work Order # 
	14A0906 

	Project: 
	Project: 


	Annual Reuse (Composi1e) 
	1799 N. Federal Hwy., Pompano Beach, FL 33062 
	Collection Date: 01/29/14 09:00 Received Dntc: 01 /29/14 15:55 Collected By: G. Williams 
	Laboratory Analysis Reporl 
	Parameter Result QC Unit! Oil 11101. PQL Mrthod Oaie E,t. Dare Analy. Analysr 
	Purgeable Organic Compounds by EPA Method 524.2 
	Vin) I chloride 
	Vin) I chloride 
	Vin) I chloride 
	ND 
	u 
	ug/L 
	I 
	0.0971 
	0.291 
	EPA 524.2 
	02/04 
	12 19 
	02104 18:43 
	BBL 

	Xylcnes, lolal 
	Xylcnes, lolal 
	ND 
	u 
	ug/L 
	I 
	0.0759 
	0.228 
	EPA 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 


	Subcontracted Anal~·ses 
	Gross Alpha 
	Gross Alpha 
	Gross Alpha 
	2JU:1.l.3 
	ll 
	pCilL 
	I 
	2.30 
	6.90 
	EPA 900.0 
	02/06 06:16 
	02/07 13:34 
	SUB 

	Radium-226 
	Radium-226 
	0.2: 0. 1 
	pCi!L 
	I 
	0 200 
	0 600 
	EPA 903.1 
	02/04 08.4& 
	02,1 1 10.54 
	SUB 

	Radium-228 
	Radium-228 
	I.OU:1.0.6 
	u 
	pC1IL 
	I 
	1.00 
	3.00 
	EPA Ra-05 
	02/04 08:48 
	02111 13 :13 
	SUB 


	Trihalomethanes by EPA Method 524.2 
	Bromodichloromcthanc 
	Bromodichloromcthanc 
	Bromodichloromcthanc 
	5.96 
	ug/L 
	I 
	0 08 
	0.24 
	EPA 524.2 
	02/04 
	12:19 
	02104 18:43 
	AOL 

	Oromofonn 
	Oromofonn 
	I 22 
	ug/L 
	I 
	0.19 
	0.57 
	EPA 524.2 
	02/04 
	12 19 
	02104 18:43 
	BBL 

	Chloroform 
	Chloroform 
	737 
	ug'l 
	l 
	O.ll 
	033 
	EPA 524.2 
	02/04 
	12.19 
	02/04 18:43 
	BBL 

	Oibrnmochloromcthanc 
	Oibrnmochloromcthanc 
	3.95 
	ug/L 
	I 
	012 
	0.36 
	EPA 524.2 
	02/04 
	12 19 
	02/04 18:43 
	BBL 

	Tolll Trihalomelhanes 
	Tolll Trihalomelhanes 
	18.5 
	ug'L 
	I 
	FPA 524 2 
	02,04 
	12 I 9 
	02104 I 8.43 
	BBL 


	l'lorida-Spcctrum l:.nvironmental er. ices, Inc. 1460 W Mc'lab Road. Fort Lauderdale, fl 33309 
	Pembroke Laboratory Hig Lake Laboratory Speclrum Laboratories 5 28 Gooch Rd. 610 Parrot A\'e. N 630 Indian St f"ort Mead, FL 13841 Okeechobee, FL 34972 Savannah, GA 3 I 40I 
	\\\\\\ .Oenviro.com Page 6 of 29 
	''lwa.lv TNl protocol" (emcq:cnc:y) (sig11 hue)> CHAIN OF CUS1r0DY RECORD 0 1460 W. McNab Road Ft Laud. FL 33309 0 630 Indian Street Savannah. GA J l401 0 528 Gooch Road Fon Meade. FL 33841 0 610 Parrot Ave. N, Okeechobee. FL 34972 ,Date · Tbne Mlitrix Bothe Sampled · Sampled 84 Pres. Tel: (954} 978-6400 Fax: (954) 978-2233 1el: (912) 238-5050 Fax: (912} 234-4815 lei: (863) 285-8145 Fax: (863) 285-7030 lel: (863) 763-3336 Fax: (863) 763-1544 T ~ .. V\ 0 () -W) \I) \I., ~V; v v ./' ,/ www.ftenviro.com DUEDAT
	CHAIN OF CUSTODY RECORD 0 1~w. McNab Road Ft Laud. Fl 33309 D 630 Indian $1{ect Savannah. GA3J40t 0 528 Gooch Road Fort Meade, FL 3384l 0 610 Parrot Ave. N, Okeechobee. FL 34972 .$Ii' • • ~ Tel: (954) 978-6400 Tel: (912) 238-5050 Tel: (863) 285-8145 Tel: (863) 763-3336 Fax: (954) 978-2233 Fax:(912)234-4815 Fax; (863) 285-7030 £:ax: (863) 763-1544 Email: DUE DATE Requested RUSH RESERVATION# 
	Da~ :Sampled '.Time . .Sampled RecdTed by: www.Denviro.com 











